PPNO List Serv Query Summary Template 


Maria Jones
Nurse Clinician
Grey Bruce Health Services │ Owen Sound 
T 519.376.2121 x2707
 mjones@gbhs.on.ca

Contact for further information:





Date of Summary:        July 10, 2020
	 
 
Do the  RPN’s  give push IV drugs. If so do you have a policy on which drugs, in which areas, etc. Is there an educational component or  background needed before this task to perform? Would you share your tools?
Abbreviated Question (as it will appear on search results page)	

[bookmark: Check1][bookmark: Check3][bookmark: Check4][bookmark: Check5][bookmark: Check15]|_| Policy/Procedure  |_| Practice   |_| Program Info  |_| Committee Structure info  |_| Role  |_| Students

[bookmark: Check7][bookmark: Check8][bookmark: Check9]|_| Model/Structure   |_| Care Delivery  |_| Collaboration  |_| Regulation/Legislation  |_| Pt. Safety

[bookmark: Check12][bookmark: Check13][bookmark: Check14]|_| Quality/Outcome/Indicator  |_| PP Culture/Leadership  |_| Other:					
Keyword(s)
Check 1 or 2 
Required 
for website
archiving

Responses: Please cut and paste responses from emails into the table, save and send summary table to PPNO List Serv.  Allow 3   weeks for responses to filter in before sending final version.

	Responder Info
	
	Attachment(s)*
 

	

	Melissa Pelletier, RN, BScN, CNeph(C)
Clinical Educator
Renal Program
Professional Practice
Royal Victoria Regional Health Centre
201 Georgian Drive
Barrie, Ontario
L4M 6M2
pelletierm@rvh.on.ca
Tel:  705-728-9090 ext 47712
Cell: 705-229-9846
www.rvh.on.ca
	At our facility RPN’s do not push IV medications.  I have attached the document from the parenteral drug guide as to which medications are approved for RPNs to administer at our facility.  The document is currently being reviewed and updated.

	


	Wendy MacLeod, RN BScN
Manager, Professional Practice

Hôpital Glengarry Memorial Hospital
20260 Cty Rd 43  Alexandria, ON K0C 1A0
613-525-2222 x4332 / 613-360-9585 (cel)
www.hgmh.on.ca

	Our policy states that they do not give medications IV push
	

	Tasha Vandervliet, RN, BScN
Nurse Educator

Huron Perth Healthcare Alliance
46 General Hospital Drive
Stratford, Ontario
N5A 2Y6

519-272-8210 ext. 2327
tasha.vandervliet@hpha.ca

	
	





	Rebecca Morris RN BScN
Clinical Nurse Educator
Tillsonburg District Memorial Hospital

	RPN’s can give a certain limited number of medications IV direct.  These medications were decided upon by our committees and an IV Drug Guidelines document was created outlining what nurses in what areas can give what drugs. For education they’re required to complete Lippincott’s Procedures on IV bolus, as well as an LMS created by myself. They are then required to have 2 supervised administrations signed off by experienced staff before being able to give IV direct. I give hands-on inservices a few times a year for IV initiation and IV direct if staff wish to have more hands-on education as well.

	

	Danielle Fabischek
Manager, Clinical Innovation and Client Safety       
t (807) 343-4338 • m (807) 628-2718
fabischd@tbh.net • Level 0, Room E0057
St. Joseph's Hospital, • Box 3251, 35 Algoma St. N., Thunder Bay, ON P7B 5G7

	We have just implemented IV push and IV insert for RPN's on two units of our rehabilitative care hospital as a pilot. We created a nursing scope of practice policy to support RPN practice changes, had to revise our parenteral manual with the pharmacy team to include RPN's to push medications that are not high risk (see attached example of high risk med that RPN can't push). For education - we shared a self directed learning package that learners were required to complete prior to attending a practice lab where each nurse practiced the skills through simulated venipuncture arms. We have implemented a bed side competency verification check as well. We implemented our practice change in April 2020 and are currently evaluating the impact. We have been monitoring our client incident reporting system for any errors or harm related to IV push administration and insertion, as well as the return of competency verification forms. We are in the midst of launching a 3 month evaluation survey. Happy to share resources, or to further connect with you and your team as this is an initiative we currently have momentum on and are working on spreading to other areas of our rehabilitative care units.

	










	Shona Kroeker RN, BScN, PME
Clinical Educator for -  Mental Health, Complex Care, Palliative, Rehabilitation, Stroke, & Willett Site
Brant Community Healthcare System
200 Terrace Hill Street
Brantford On, N3R 1G9
(519) 751- 5544 ext 2702

	At our organization we currently do not allow RPN to push IV medications.  I look forward to the summary as this is something we are looking at as well. 

	

	Jessica Schlegel <JRSchlegel@osmh.on.ca>
	this is something we planned to visit over the next couple of years.
	

	Robin Varnes RN,BN
Manager of Clinical Development
Norfolk General Hospital
519-426-0130 ext. 2314

	Hi there. we are in the process of putting an education package together. Here is a ppno summary I did a year ago. I have also attached the part of the learning package that I have uploaded to the clinical edu. platform. It just needs a few final critiques. Along with this package, there are illustrations, a video, checklist and a competency test. We have also changed our pharmacy monographs to indicate which medications they can push. There are about 8 or so that have been approved, although some staff have had previous training with pushing furosemide already. The updated policy is in the approval stages right now. I have polled the RPN staff to determine baseline and will be assigning them the competency package along with hands on training in September.  Please let me know if you would like any other information. 

	




	Amy Gargal, BScN RN MN
Clinical Nurse Educator
Muskoka Algonquin Healthcare
75 Ann Street 
Bracebridge Ontario P1L 2E4
C: 705 706 4409
E:  amy.gargal@mahc.ca
W: www.mahc.ca
	Our RPNS do give IVP drugs.  They complete our PVAD learning package which has a section on how to and demonstrate skill.  We have a list detailing which drugs may be given only by pump and also cross reference the Ottawa Manual.

	




	Rob Martin RN
Clinical Nurse Educator
Sioux Lookout Meno Ya Win Health Centre 
rmartin@slmhc.on.ca
807-738-2184 Cell
807-737-6599 Office

	Hi, we do have a package that I have included.  It is required to complete and to do a clinical practice with myself to sign off on competency.  Basically the only area where the RPN’s use this is on our med surg floor.  Much more limited list than the RN one.

	


	Mary-Lou Albers RN, BScN
Professional Practice and Education Coordinator
Listowel and Wingham Hospitals Alliance 
www.lwha.ca
519-291-3125 ext 5374

	Attached is our learning package, quiz and sign off. Once the RPN has completed the LP and quiz they hand it to me. Then they complete the sign off with an RN competent in providing this care. 
We follow the Ottawa manual for certain drugs that the RPN can give via IVP and provide this list to all staff.

	






	Sue Bow

Critical Care Educator
Pembroke Regional Hospital
613-732-2811 Ext 6644

	RPNs can give IV meds but not via push. They can give above the drip chamber only and n ot IV push in any department. 

	

	John Remington RN,BN,BA,MPA 
Clinical Informatics
Quinte Health Care
Office: 613-969-7400 Ext 2124
jremington@qhc.on.ca

	Hi Deborah, we are working on a project to allow RPNs to push D50 for hypoglycemia ,but it has been derailed by Covid, hoping to get back to it in the fall. Currently we do not allow our RPN’s to push medication and our plan was to roll out the procedure slowly, allowing for only 1 drug (D50) for a trial period and then slowly adding additional drugs.


	

	Sandra Parsons 
DOCUMENT MANAGEMENT SPECIALIST
PROFESSIONAL PRACTICE
596 Davis Drive, Newmarket, ON, L3Y 2P9
T: (905) 895-4521 ext. 2435
Email: sparsons@southlakeregional.org

	Hi Deborah – no, attached is our procedure which specifies RN or physician…..regards, Sandra
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*Imbedding Attachments: When in a document, with the cursor in the place where you wish to insert another document as an icon, Go to Insert, choose "Object" (not 'file') choose "Create from File" browse for the file name from your directory, once found, check off "Display as Icon" select "OK” The document Icon now appears in this document where your cursor was positioned.  Save the document you are working in and the imbedded icon with the document they relate to attached will also be saved to this document.
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IV direct algorithm.pptx
Deciding about IV Direct Medication Administration

Do you have the competence to administer? 

Assess your  knowledge, skill and ability to administer the medication.



Do Not Administer Medication via the IV Direct route. 





Take appropriate action to ensure continued care and find resources to help:

More experienced Nurse/TL

Review the medication monograph

Review the policy on My Alliance

Clarify order with the prescriber 

Nurse Manager

Pharmacy

Etc…





Verify 7 Rights  and administer medication

Evaluate patient’s response and document medication administration as per documentation standards

Is the prescriber’s order complete and accurate?

Have you assessed client factors?

Appropriateness of medication

Appropriateness of route

Are the client factors within the scope, knowledge, skill and ability of an RPN? 

(no complex needs, condition is predictable, etc)



Do you have adequate resources to support safe medication administration?

 (i.e; can monitoring or assessment requirements be achieved?) 











NO

NO

NO

NO

NO

YES

YES

YES

YES

YES



YES

Adapted from 

The College of Nurses of Ontario. (2017). Practice Standard: Medication &

College of Registered Nurses of British Columbia. (n.d). Decision Making Framework for Medication Administration 

HPHA Educators, 2018



Right

medication

dose

rate

time

route

patient

documentation
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IV Direct e-learning.pptx
IV Direct Medications Administration







In This Module

Learning Objectives

Advantages

Disadvantages





Learning Objectives

By the end of this module, you will be able to:

Identify the advantages and disadvantages of administering a medication by IV direct

Describe the process involved with how to give a medication by IV direct

Identify the context of practice by which it would be appropriate for Nurses to administer a medication IV direct





Advantages of IV Direct Medication Administration

Rapid absorption of medication and immediate effect

Can be used if patient unable to take medication PO 

Less painful or invasive than IM or SC route

Can be prepared quickly and given over a shorter period of time compared to a secondary medication piggyback route

Can be given in minimal dilution, which is desirable for patient’s own fluid restrictions











Once delivered, the medication cannot be retrieved. 

Immediate adverse reactions – can be severe i.e. anaphylaxis

Difficulty with patients that have poor vascular access

Solution and drug incompatibilities

Vascular irritations

Speed shock

Not all medications can be administered IV Direct

Disadvantages of IV Direct Medication Administration





Five Rights of Medication Administration

Right patient

Right medication

Right time

Right route

Right dose

Right documentation





Understanding IV Direct Medication Administration

IV direct medication administration is a method of administering concentrated medications (diluted or undiluted) directly into the vein using a syringe through a needleless port through an existing IV access.

Typically given very slowly over at least one minute 







When to Utilize?

IV Direct route may be utilized:

When an immediate drug effect is needed

When identified as being appropriate for the patient’s condition

When identified as being as appropriate route to administer the ordered medication by the Ottawa Parenteral Drug Manual, Lexicomp or other HPHA approved pharmacy resources





Considerations for RPNs

Certain patient situations will not support the RPN to administer medications by IV direct route, regardless of the product to be administered:

Situations where patients needs are complex, the plan of care is unknown/un-established, or whose conditions are frequently changing with complex or poorly understood outcomes would preclude the RPN from performing IV direct medication administration regardless of the medications to be administered

The IV direct route has a higher degree of risk associated because the potential for negative outcomes is greater. High risk is associated with a greater potential for unpredictability





		Patient Situation		Rationale

		Any medication that could immediately (within 5-10 minutes) impact the hemodynamic stability of the client		Requires advanced assessment and decision making

		Any medication appearing on the HPHA List of High-Alert Medications to be given IV direct as per the medication monograph in the Ottawa Parenteral Drug Therapy Manual/Lexicomp or other HPHA approved pharmacy resources

(i.e. RPNs may administer Morphine IV via a secondary line (piggyback) but may not administer this medication via IV direct route)		Monitoring of these patients require advanced skill and decision making





High alert medications are durugs that bear a heightened risk of causing significant patient harm when they are used in error (HPHA, List of High Alert Medications, 2014)

		A medication that requires the interpretation of additional assessment parameters outside of normal vital sign monitoring before, during or after administration (hemodynamic, cardiac rhythm or fetal monitoring, etc.)		Interpretation of the data requires advanced decision making and assessment







Considerations for RPNs	

Review the list of High-Alert Medications here:



https://intranet.hpha.ca/myalliance/doc.aspx?id=4212







First Things First….

Make sure you have a patent IV!

Check for signs of infiltration or phlebitis, and when IV was initiated

If site is red and swollen or painful when flushing, or has been in for 96 hours, start a new IV prior to giving the medication





Step-By-Step Procedure

Let’s Ask Elsie!







When drawing up from a glass ampule you should be using a blunt filtered needle, otherwise small shards of glass can be withdrawn from the vial and administered to the patient.



Did You Know?







Why Flush??

A small amount of medication is left in the extension tubing after administered by IV direct

Medication must then be flushed from the IV tubing at the same rate of administration to avoid the risks related to IV direct





Safety Considerations

Be diligent and follow the policy carefully

Perform medication calculations and  preparation carefully, and thoroughly assess patient status before and after injection

Always use a blunt needle when preparing and withdrawing medication, and the needleless system for administration

Label medication with patient name, date, time, medication and dose

Never leave medication unattended

Asses the patient’s understanding of the medication, when applicable

Waste any unused medication portion before going to the bedside

NEVER administer an IV direct medicatioin through an IV line that is infusing blood, 





References

Doyle, G. R. & McCutcheon, J.A. (2015) Clinical 

	Procedures for Safer Patient Care. British 

	Colombia Institute of Technology
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				Huron Perth Healthcare Alliance



		1. Clinical Policies and Procedures

		Original Issue Date:

		April 03, 2018



		Medication - Direct Intravenous (IV) Medication Administration for Nurses (RNs and RPNs)

		Review/Effective Date:

		April 03, 2018



		Approved By: VP People and Chief Quality Executive

		Next Review Date:

		April 03, 2020
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		This is a CONTROLLED document for internal use only.
Any documents appearing in paper form are not controlled and should be checked against the document (titled as above) on the file server prior to use.



		

		

		Scope:

This policy applies to Registered Nurses who have received appropriate theoretical preparation and who have met the competency requirements listed in this policy to prepare, administer and monitor the delivery of medications by the intravenous (IV) direct injection route.

This policy also applies to Registered Practical Nurses (RPNs) on clinical units which have formally participated in the Nurse Champion Program for IV direct medication administration, who have received appropriate theoretical preparation and who have met the competency requirements listed in this policy to prepare, administer and monitor the delivery of medications by the intravenous (IV) direct injection route.

		Policy:

Administration of medication via the IV direct route is a skill that nurses have the authority to perform, provided the nurse has the appropriate training, knowledge, skill and judgement as per the Regulated Health Professionals Act 1991. Refer to the College of Nurses of Ontario standard  “Decisions about Procedures and Authority” http://www.cno.org/globalassets/docs/prac/41071_decisions.pdf

Nurses must have the knowledge, skill and ability to identify any risks and precautions, manage any adverse reactions and provide ongoing assessment and monitoring of the patient prior to, during and post IV direct medication administration.

		Nurses employed at HPHA will have been considered to have received the appropriate training after the associated educational requirements have been met.

Purpose:

This policy, in addition to the Elsevier skill module Medication Administration-IV Direct, describe steps involved with the preparation, initiation and monitoring of the delivery of medications IV direct. 

This policy acts as a guideline for Nurses (RNs and RPNs) to safely apply best practice in the provision of high quality care for the patient requiring medication administration by the IV direct route. 

This policy also outlines the competency requirements for both RN’s and RPN’s as it relates to the preparation, administration and monitoring of patients receiving intravenous medications by the IV direct route. 

It is expected that nursing staff shall adhere to the principles outlined in this policy as well as the associated Elsevier Module: Medication Administration IV Direct.











Definitions:

IV direct: refers to the manual administration of a relatively small volume of a concentrated solution or medication directly into the venous system via a peripheral or central venous access device (CVAD).

Nurses: in this document the word “nurse(s)” will be used for references to Registered Nurses (RNs) and Registered Practical Nurses (RPNs).

IV: within a vein; indicates the abbreviation for “intravenous”.

Indications:

The IV direct route may be utilized:

· When an immediate drug effect is needed;

· When identified as being appropriate for the patient’s condition;

· When identified as being an appropriate route to administer the ordered medication by the Ottawa Parenteral Drug Manual, Lexicomp or other HPHA approved pharmacy resources.

Additional Requirements:

Nurses must check the medication monograph in the Ottawa Parenteral Drug Therapy Manual, Lexicomp or other HPHA-approved pharmacy resource prior to IV direct medication administration. Rate of administration, appropriate preparation, compatibility of solutions and potential adverse effects must be reviewed.

Nurses must document medication administration as per documentation standards.

A medication must not be given IV direct in clinical areas where monitoring requirements as outlined by the Ottawa Manual, Lexicomp or other HPHA approved pharmacy resource or as ordered by the Most Responsible Physician cannot be achieved.

RPN Practice Context:

IV direct administration is associated with a higher degree of risk and negative patient outcomes. Patients requiring IV direct medications also present a higher degree of unpredictability. There are certain patient instances that prevent the RPN from administering IV direct medication(s).  These include but are not limited to:

·       patients with complex needs

·       patients with unknown and/or unestablished  plans of care

·       patients with frequently changing conditions and/or unpredictable outcomes.

Situations which prevent an RPN from administering medications IV direct:

		Patient Situation

		Rationale



		Any medication that could immediately

(within 5-10 minutes) significantly impact the hemodynamic stability of the client.

		Requires advanced nursing assessment skills and decision making.



		Any medication appearing on the HPHA List of High-Alert Medications to be given via the IV direct route as per the medication monograph in the Ottawa Parenteral Drug Therapy Manual/Lexicomp or other HPHA approved pharmacy resource.

 

/myalliance/doc.aspx?id=4212

 

 

		Monitoring of these patients require advanced nursing skill and decision making.

 

 

 

High alert medications are drugs that bear a heightened risk of causing significant patient harm (HPHA List of High Alert Medications, 2014).

 



		A medication that requires the interpretation of additional assessment parameters outside of normal vital sign monitoring before, during or after administration (for example: hemodynamic monitoring, cardiac rhythm or fetal monitoring, etc.).

		Interpretation of this data requires advanced decision making and assessment. If additional monitoring is required, this implies that the patient’s condition is by nature uncertain and/or unpredictable.





Competency Requirements:

All Nurses having had the appropriate theoretical preparation and understanding of the underlying condition for which IV medication administration is deemed appropriate upon order by a physician and having demonstrated the appropriate knowledge, skills and judgement may administer medications via the IV direct route.

All Nurses shall:

· Review the HPHA Policy and Procedure: Medication - Direct Intravenous (IV) Medication Administration for Nurses (RNs and RPNs)

· Review the CNO Practice Standard: Medication http://www.cno.org/globalassets/docs/prac/41007_medication.pdf

· Complete the Elsevier Module: Medication Administration-IV Direct

· Achieve a passing grade of 100% on the Elsevier Medication Administration-IV Direct module test and print the certificate for their own record of learning.

Procedure:

See Elsevier Module: Medication Administration-IV Direct for complete step-by-step procedure on IV direct medication administration.

Related Resources:

· eTRAIN Module: IV Therapy: Initiation 

· eTRAIN Module: IV Therapy: Discontinuation 

· College of Nurses of Ontario standard – “Decisions about Procedures and Authority” http://www.cno.org/globalassets/docs/prac/41071_decisions.pdf

· HPHA List of High-Alert Medications: /myalliance/doc.aspx?id=4212

References

College of Nurses of Ontario. (2014). Practice Guideline: RN and RPN Practice: The Client, the Nurse and the Environment. Retrieved from http://www.cno.org/globalassets/docs/prac/41062.pdf

 College of Nurses of Ontario. (2017). Practice Guideline: Medication. http://www.cno.org/globalassets/docs/prac/41007_medication.pdf

 Huron Perth Healthcare Alliance. (2014). HPHA List of High Alert Medications. Retrieved from /myalliance/doc.aspx?id=4212&documentRender.GenericField=1&documentRender.Id=65134



		











Nova Scotia Health Authority. (2012). Intravenous Medication Administration Competency Guide For Licensed Practical Nurses (LPNs). Retrieved from http://policy.nshealth.ca/site_published/nsha/document_render.aspx?documentRender.IdTyye=31

Saskatoon Health Region. (2013). Intravenous-Push Medication Administration. Retrieved from 

https://www.saskatoonhealthregion.ca/about/NursingManual/1089.pdf prior to use. 
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		Nursing Scope of Practice (RN, RPN)

		

		Policy	Number: CL 4-10





		Manual:

		Global Clinical Manual		

		Approval Date:

		June 19, 2019

		

		

		

		

		



		Section in Manual:

		Client Care Standards		

		Approved by:

		Clinical Services Integration Committee
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Nursing Scope of Practice (RN, RPN)[image: ] (CL 4-10)

Cross References: Delegation of Controlled Acts CL 2-10.
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Purpose 

Nursing is a self regulated profession which is a privilege granted to professions that have shown they can put the interests of the public ahead of their own professional interests. 

The College of Nurses of Ontario (CNO) provides practice standards and guidelines to support nurses in providing safe and ethical care to the people of Ontario.  

The purpose of this policy is to clarify the Scope of Practice for Registered Nurses (RN) and Registered Practical Nurses (RPN) as per the College of Nurses of Ontario (CNO) Practice Standards and Guidelines, and the expectations of St. Joseph’s Care Group (SJCG), supporting quality client outcomes through competent practice,  facilitation of proper nursing assignments, enhanced collaboration, consultation and transfer of care (Three Factor Framework – RN and RPN Practice Guideline : The Client, the Nurse and the Environment, CNO Practice Guideline, 2018).



Scope

This policy applies to Registered Nurses (RN) and Registered Practical Nurses (RPN) employed by SJCG.  

Policy Statement

1. RN’s and RPN’s work within their scope of practice limits as set out by the College of Nurses of Ontario (CNO), the Regulated Health Professions Act 1991, and the Nursing Act 1991, with exception to excluded practices identified by SJCG as per this policy.

2. In each clinical situation, the nurse must determine if the performance of a particular procedure is within their scope of practice and if it promotes safe client care.  This will be dependent on the clients, condition, the nurse’s knowledge, skill, experience, and whether the nurse is an RN or RPN, and the conditions of the practice environment in which the care is being provided.  

3. Nurses must be competent in all entry to practice competencies as per CNO. 

4. Decisions about care and client assignment are based on complexity, predictability and risk of negative outcomes of each client.

5.  It is the expectation that nurses will assist each other with tasks associated with client care to balance workloads between team members where possible.  

6.  Nurses have a professional obligation to maintain expertise that are inherent to the area of work assignment. (CNO) 

a. In situations where the nurse does not feel they have the knowledge, skill, ability and judgement required for safe and/or ethical nursing practice, they must rely on available resources.

b. If a nurse does not have these skills, the nurse will endeavor to acquire them through education and consultation with experienced nurses, educators, or other resources.  All newly acquired skills require skill verification by clinical education or a competent nurse (see Appendix A )

Added Nursing Skills 

Added Nursing Skills are acts within the nursing scope of practice for which the nurse’s academic program provides neither specific theory nor opportunity for clinical practice. Added Nursing Skills exceed entry level competencies from the program of graduation, and therefore require additional education. Nurses require skills verification assessments (see appendix A) to verify that they are competent in the skills listed below.  All clinical nursing skills found in Smith, Duell & Martin are not considered to be an added skill. 



Delegated acts do not fall under the scope of this policy.   Please refer to the policy Delegation of Controlled Acts CL 2-10.



Added RN Nursing Skills

· Care for invasive ventilation

· Negative-pressure wound therapy 

· Phlebotomy

· Central Venous Access Device care (PICC’s, Hickman’s, Port-a-Cath’s)

· Alteplase for declotting central venous access devices  

· Ear irrigation  

· Peritoneal Dialysis  

Added RPN Nursing Skills 

· Phlebotomy 

· Ear Irrigation 

· Administer peripheral IV push for clients who are stable with predictable outcomes only (excludes Long Term Care) 

· PICC Line Care 

RPN Excluded Practices  

RPN’s are responsible to practice within their scope as set out by the CNO. This may be defined as care for a stable client with a predictable outcome. Excluded practices have been identified by SJCG in keeping with the following: 

· Legislative requirements set out in the Regulated Health Professions Act, 1991, and the Nursing Act, 1991.

· Practice Guideline, College of Nurses of Ontario; RN and RPN Practice: The Client, The Nurse  and the Environment, 2014

Excluded practices identified, at SJCG include:

· Administer IV push medications for unstable and/or unpredictable clients

· Peritoneal dialysis















Definitions

Nursing knowledge:   RNs and RPNs study from the same body of nursing knowledge, but RNs study for a longer period of time. This allows the RN greater foundational knowledge, decision making, critical thinking, leadership, and resource management.  As a result of these differences, the level of autonomous practice of the RN differs from that of the RPN.  (CNO Guidelines RN and RPN Practice: The Client, the Nurse and the Environment, 2014). 

Available resources: A person or process that is in place which can be called upon or that can be accessed should the nurse require expert resource support and/or when a client becomes unstable. At SJCG these resources include but are not limited to:  policies, procedures, learning packages, reference materials/texts, obtaining assistance via calling an experienced nurse, charge nurse, educator, supervisor, physician, and /or calling a code (e.g code blue)

Competency: A competency is defined as the knowledge, skill, ability and judgement required for safe and ethical nursing practice.  

Added Nursing Skill: An Act with the scope of practice for regulated health care professionals (RHCPs) for which his/her basic academic program provides neither specific theory no opportunity for clinical practice. Added skills exceed entry level competencies from the program of education. 

References

		Practice Guideline, College of Nurses of Ontario; RN and RPN Practice: The Client, The Nurse  and the Environment, 2014

		Decisions About Procedures and Authority, Practice Standard, College of Nurses of Ontario, 2014

		Entry to Practice Competencies for Ontario Registered Practical Nurses 2014, College of Nurse of Ontario, Standard of Care 





		Entry to Practice Competencies for Ontario Registered Nurses 2014, College of Nurse of Ontario, Standard of Care 



		CNO Guidelines RN and RPN Practice: The Client, the Nurse and the Environment, 2014



		Regulated Health Professionals Act, 1991 





		Nursing Act, 1991, S.O, c.32 



		Scope of Practice for RN’s and RPN’s Policy, Cornwall Community College, May, 2018

		



		Practice Standard, College of Nurses of Ontario: Decisions about Procedures and Authorities  Practice Standard, 2018 
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Appendix A – Competency Verification Process 

Added Nursing Skills Competency Verification Process 



The nurse: 

1.  Completes a learning package or course. 

2.  Completes a test, proctored by a competent nurse, with 90% accuracy or according to course curriculum.

3.  Attends a practice lab when indicated.

4.  Practices the skill under the observation of a preceptor (a competent nurse) or clinical educator until the skill is performed competently

5.  Performance criteria is signed off by the competent nurse or clinical educator. 

6.  Once the individual can perform the added skill competently, the signed performance criteria will be signed off by the manager, and submitted to Clinical Learning and Practice. 



General Nursing Skills Competency Verification Process 

The nurse:

1. Reviews and understands relevant theory, and policy if applicable.   

2. Practices the skill under the observation of a competent nurse or clinical educator, and attends practice lab when indicated. 

3. The skill is verified on three separate occasions, and a competency checklist is completed. The nurse keeps the records.  
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Learner Objectives 
 


At the completion of this educational session the learner will be able to: 
 


 identify indications for intravenous therapy and types of intravenous fluids used 
 


 identify and successfully establish IV access for IV therapy 
 


 identify and successfully perform assessments related to IV therapy 
 


 identify and maintain principles concerning IV therapy 
 


 identify and effectively manage complications of IV therapy 
 


 successfully perform IV direct medication administration 
 


 identify advantages and disadvantages of direct IV medication administration 
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Indications for Intravenous Therapy 
Definition:  Intravenous therapy is the administration of fluids directly into a client’s vein. 
 


Purpose:    Medication 
administration 


 Rapid drug effect needed 
 Drug not available in any other form 
 Client unable to swallow 
 Maintain therapeutic blood levels of a drug 


 
Maintain fluid and electrolyte balance 


 
 Client not drinking enough (vomiting, unable 


to swallow) 
 Correct electrolytes 


 
Blood products  Packed red blood cells 


 Fresh frozen plasma 
 Platelets 
 Albumin 


 
Nutrition  TPN (RN only) 


 Vitamins  
 


Assessments:           Cardiovascular 
 


 Baseline vital signs including body weight 
 Regular apical pulse:  S1 and S2 60-100 beats 


per minute 
 Jugular Venous Pressure 
 Palpable pedal pulses 
 Edema 
 Calf tenderness 
 Chest pain 
 Diaphoresis 
 Capillary refill <3 sec 
 


Neurovascular  Color and temperature of extremities:  pink, 
warm, normal ROM 


 Sensation intact:  no numbness or tingling 
 Peripheral pulses palpable 
 Limb edema 
 


Lab Values 
 
 Electrolytes: Na (sodium), K (potassium), Cl 


(chloride) 
 Secondary electrolytes:  Ca (calcium), Mg 


(magnesium), PO4 (phosphorus) 
 CBC (complete blood count):  Hgb, Hct, WBC  
 Therapeutic drug levels:  antibiotics 
 


Skin  Tissue turgor 
 Color 
 Edema 
 Wounds: healing appropriately 
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Fluids 
 


A fluid is any liquid or gas.  A solution is any liquid containing one or more dissolved 
substances.  You may see the terms fluid and solution used interchangeable when 
discussing IV therapy.   
 


Composition of Body Fluids 


There are two distinct fluid environments, intracellular and extracellular.  Intracellular fluid is 
fluid that remains within the cell.  Extracellular fluid can be found outside the cell both in the 
intravascular space (in the blood vessels) and interstitial space (between the blood vessels 
and the cells).  Extracellular fluid is mainly responsible for the distribution of nutrients and 
waste throughout the body. 


 
Water makes up the largest portion of the body weight.  In addition to water, body fluids 
contain electrolytes and nonelectrolytes. 
 


Electrolytes 


When dissolved in water, these substances produce an electrical charge. They may either 
produce a positive (+) charge or a negative (-) charge. 
 


Positive (cations)                                   Negative (anions) 


                       Sodium (Na+)                                              Chloride (Cl-) 
                       Potassium (K+)                                            Bicarbonate (HCO3-) 
                       Calcium (Ca+)                                              Phosphate (HPO4-) 
                       Magnesium (Mg+)  
 
Electrolytes maintain a balance between positive charged cations and negative charged 
anions.  For every positive charge there is a negative charge to go with it.  This helps keep 
the body in homeostasis.  Electrolytes can move from intracellular spaces to extracellular 
spaces but the normal concentration of electrolytes within each space is different. 
 


Sodium (Na) 
 Most abundant electrolyte in the body and primary electrolyte in extracellular fluid 


 Regulation body fluid volumes 


 Muscular activity 


 Nerve impulse and conduction 


 Acid-base balance
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Potassium (K+) 


 Intracellular fluid 


 Maintaining fluid osmolarity and volume within the cell 


 Membrane excitability-critical factor in transmission of nerve impulses 


 Synthesis protein and glycogen 


 Acid-base balance 
 


Chloride (Cl-) 
 Extracellular fluid 


 Usually binds with other ions, especially sodium and potassium 


 Regulates osmotic pressure between compartments 


 Acid-base balance 
 


Calcium (Ca+) 
 Usually combines with phosphorus 


 99% in teeth and bones 


 1% extracellular 


 Transmission of nerve impulses 


 Regulate normal muscle contraction and relaxation 


 If serum Ca falls then extra Ca is absorbed in the intestine, reabsorbed through 
the kidneys, or taken from bone 


 If more Ca is needed in the bones, it is taken from the bloodstream and also 
reabsorbed through the kidneys 


 


Magnesium (Mg+) 


 Found in bone 50-60% 


 Found in intracellular fluid 39-49% 


 Found in extracellular fluid 1% 


 Important for the functioning of heart, nerves, and muscles. 


 Metabolizes carbohydrates and proteins 
 


Nonelectrolytes 


 Urea 


 Proteins 


 Glucose 


 Creatinine 


 Bilirubin 


 Carry no electrical charge 
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Transport of Water and Electrolytes 
 
 
Selectively permeable membranes 


 Control movement of water and certain solutes between 
intracellular and extracellular fluid compartments 


 
 
 


Diffusion 


 Movement of substances randomly in 
all directions.  Usually from an area 
of higher concentration to an area of 
lower concentration 


 
 
 
Active Transport 


 Carrier proteins facilitate the transport of 
substances from an area of lower 
concentration to an area of equal or greater 
concentration 


 Requires an expenditure of energy 


 Sodium pump:  pumps sodium from 
intracellular compartment (low concentration) to extracellular (high concentration) 


 
 
 
Filtration 


 Transfer of substances through an area 
of higher pressure to an area of lower 
pressure 


 
 


 







 


 


Osmosis 


 The movement of water across a membrane from a less 
concentrated solution to a more concentrated solution 


 Water movement only, but sometimes the water movement 
carries some solutes along  


 If a fluid compartment has more Na than water then water will 
move across the membrane by osmosis to create a balance 
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Types of Intravenous Fluids 


 
Tonicity 


       Is the measure of the concentration of electrolytes in the fluid. 
 


 Isotonic:   Solutions that have the same concentrations as body fluids.   
   Examples are: 5% Dextrose and Water 
  0.9% Saline (normal saline) 
  Lactated Ringers 
 


 Hypertonic:  Solutions that have a higher concentration of solutes than body fluids.  
Examples are:  3.0% Saline 


    5% Dextrose in saline (.45% & 0.9%) 
    10% Dextrose in water 
 


 Hypotonic: Solutions that have a lower concentration of solutes than body fluids. 
  Examples are:  0.45% Saline 
 
 
Fluid that is hypertonic draws and retains water in the circulation, therefore, increasing 
blood volume.   
 
Fluid that is hypotonic allows water to shift out of the capillaries into body tissues, 
therefore decreasing blood volume. 
 


Types of Intravenous Access 


 
Continuous IV Infusion 


Physician orders the solution and rate to run continuously through IV site. 
 
 


Saline Lock (Intermittent Peripheral Venous Access Devices) 


Provide IV access for intermittent or emergency medications. 
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Establishing an IV Site 
 


Identifying the Veins 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 


 


Vein Assessment 


To ensure the viability of the IV site and to reduce mechanical phlebitis, a good vein 
assessment should be done.  Always palpate at least 4 inches above the proposed 
insertion site. 
 


Assess the vein for the following: 


 Fullness 


 Softness/bounce 


 Width (is it wide enough to accommodate the cannula?) 


 Depth (the angle of insertion will be greater for deeper veins; by increasing the angle 
of insertion you will reduce in-and-out probing for the vein) 


 Length (the length of “good vein” must be equal to or exceed the length of the 
cannula) 


 Straightness (insertion of a cannula into a curved vein will result in mechanical 
phlebitis because the cannula will constantly rub on the vein wall) 


 Valves/bifurcations (vein branches) 







 


 Thrombosis or narrowing in the vein (palpate for vein wall damage; scar tissue may 
or may not be visible) 


 


Preferred Sites for IV Therapy 


 Metacarpal 


 Basilic 


 Cephalic 
 


Points to Consider Prior to Starting an IV 


 Alternate arms with successive punctures if possible. 


 Insert new IV above previous IV insertion site, bruised or phlebotic areas. 


 Move distal to proximal (hand and move up with each successive puncture). 


 When administering a viscous or irritating solution, use a larger vein on the lower 
arm (antibiotics, TPN).  Larger veins with greater volumes of blood are less likely to 
become irritated. 


 Renal patient - do not use arms with AV Fistulae or shunt. 


 If possible, avoid using client’s dominant hand. 


 Avoid the median antebrachial vein on the inner aspect of the wrist.  This site is very 
close to tendons and arteries and very uncomfortable for the patient.  Use only as 
last resort. 


 Do not use veins in the lower extremities (risk of developing thrombophlebitis) 
unless there is no alternative and you have written doctor’s order. 


 Avoid areas near joints. 


 Do not use a client’s arm which has diminished sensation or is edematous. 
 


Application of the Tourniquet 


 Make sure tourniquet lies flat against the skin. 


 Place tourniquet under the patient’s arm 2-3 inches above the insertion site. 


 Bring the ends of the tourniquet toward each other, so one overlaps the other. 


 Tie the tourniquet by lifting and stretching it, and then tuck the top tail under the 
bottom ensuring the tails point away from the venipuncture site. 


 


Preparation of the Site 


 Cleanse insertion site with chlorhexidine swabstick from the intended puncture site 
outward, ensuring firm contact with the skin for 30 seconds.  Allow to dry for 30 
seconds. 


 If the intended site becomes contaminated during the insertion procedure, the site 
must be cleansed again. 


 


Distending the Vein 


 Position client’s limb below heart level to aid in vessel filling. 


 Rub or stroke the limb to warm the skin. 







 


 A warm towel or blanket can be used to assist in vasodilation for clients with difficult 
venous access 


 Check the tourniquet to make sure it is tight enough.  You should be able to palpate 
a radial pulse.  If too loose, it will not distend the veins. 


 Ask client to open and close fist several times (6-8) to encourage the veins to take 
on more of a round shape. 


 Gentle flicking or slapping of the skin will help the vein become more engorged.  
Slapping is more irritating for the client. 


 If the vein is not distended enough, remove the tourniquet and start again.  It may fill 
better on the second attempt due to a rebound effect. 


 


Immobilizing the Vein 


Superficial veins have a tendency to roll.  Some of the following tips will help you to 
immobilize a vein: 


 Lift the tourniquet and stretch the skin and underlying tissues away from the 
venipuncture site, then gently lower the tourniquet. 


 To immobilize a hand vein, grasp the client’s hand with your non-dominant hand.  
Place your hand under the client’s palm and fingers, and your thumb on their fingers 
just below the knuckles.  Pull the client’s hand downward to flex their wrist.  To 
maintain this angle, make sure the client’s elbow is resting on the bed.  Use your 
thumb of your non-dominant hand to stretch the skin over the knuckles immobilizing 
the vein.  Maintain this position during the venipuncture. 


 To immobilize the cephalic vein along the thumb side of the wrist, ask the client to 
clench their fist.  Grasp the client’s fist and pull it laterally downward.  This will help 
stabilize the vein.    


 


Inserting the IV  


 
• Prepare IV catheter (hold hub and twist chamber 360 degrees). 
• Hold IV catheter between thumb and middle finger. 
• Insert IV catheter at 10-15 degree angle to skin, ensuring safety button and bevel 


facing upward. 
• When blood flashback evident, lower needle until it is almost flush with the skin and 


advance slightly. 
• Slide catheter over stylet and into vein using index finger on ridge of catheter. 
• Remove tourniquet. 
• Press safety button before tip reaches hub of IV (*pressure not necessary when 


using BD Safeguard Instyle Autoguard BC). 
• Attach primed catheter extension set, flushing using positive pressure and check site 


for swelling, leakage or pain. 
 


 


 







 


 


 


Securing the IV 


The IV dressing should be sterile and is applied using aseptic technique.  The IV dressing 
should be secured to the skin using an advanced securement dressing. i.e. Tegaderm IV 
Advanced (1683) 
 


Tegaderm Advanced Securement Dressing: 


 The Tegaderm (1683) should be applied according to manufacturer’s instructions 
for use. 
 


Record on the label the type of catheter, length and size, date, time, and initials of the 
person who initiated the IV, and place on the dressing site as not to occlude the insertion 
site.   
 
 


  
 


 


Preferred IV Cannulas, Tubing and Solutions 


Cannulas 


 Blood or Blood Products 18 gauge 1¾” length 
 Pre-op IV Starts 


 TPN 20 gauge 1¾” length 
 Routine IV Therapy 


 Frail Elderly and Children 22 gauge 1” length 


 Babies and Small Children 24 gauge ¾” length 
 


 Always use the smallest gauge cannula that can safely deliver the infusion. 







 


 Always use extension tubing (saline lock). 
 


Selection of Tubing (Baxter)  


1. Primary IV Administration Set (used for regular IV solutions, heparin drips) 
2. Blood IV Administration Set (used for fresh frozen plasma, platelets, packed 


cells) 
3. Filtered (0.22 micron filter/vented) Primary IV Set (used for Immunoglobulin) 
4. Vented tubing without filter (used for Albumin) Special Order 2C8419 stock code 


6022. If unable to obtain this tubing use the Filtered (0.22 micron filter/vented) 
Primary I.V set  


5. Secondary Medication Set (for any secondary medications) 
6. TPN tubing used for the SmofKabiven product is Baxter Non-DEHP solution set 


107” 1.2 micron downstream filter 2H8486   
 


IV Solution 


Establish IV with solution as ordered by physician. 


 


Saline Locks (Intermittent Peripheral Venous Access Devices) 


The extension tubing and injection port or catheter cap is commonly referred to as a “saline 
lock” and is used to adapt any indwelling catheter to an intermittent infusion device. 
 
Benefits of a saline lock include: 


 Simplified administration of intermittent  therapies 


 Provides a convenient  IV access for intermittent direct/bolus medication 


 Access in case of emergency 


 Eliminate need for continuous infusion 
 
The extension set must be flushed with normal saline twice a day or after every access to 
maintain patency.  A positive pressure technique is used to prevent clot formation: this is 
where the nurse clamps the extension set as the last 0.5mL of flushing solution is injected. 
 


 


Documentation 


Document in the EMR the catheter type, gauge, location, individual who started the IV, and 
the number of IV insertion attempt
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Complications of Intravenous Therapy 
Phlebitis 


Assessment:  Signs and Symptoms 
 Pain or tenderness along the vein 


 Erythema-red streak along vein site 


 Edema at insertion site 


 Sluggish flow rate 


 Area is warm to touch 


Possible Causes 
 Irritating solutions, potassium, high glucose, medications 


 Infection 


 Vein size too small, or irritability from excessive use of vein 


Implementation:  Nursing Action 
 Discontinue infusion and remove needle 


 Start IV at another site  


 Use a large vein when administering irritating agents 


 Anchor cannula well to prevent movement in the vein 


 Do not use positive irrigation with sluggish flow rate - there may be a clot at the 
end of the needle and it could be dislodged into the blood stream 


 Document 
 


Infiltration of Fluid 


Assessment:  Signs and Symptoms 
 Edema around insertion site - swelling of cannulated extremity 


 Blanching of infusion site 


 Coolness of skin around site 


 No backflow of blood when tubing pinched or IV solution lowered below IV site 


Possible Causes 
 IV catheter pulled out of vein, either partially or completely 


 Vein wall punctured during IV insertion 


Implementation:  Nursing Action 
 Discontinue IV and remove cannula 


 Notify physician if irritation solutions used, e.g. potassium or 10% glucose 


 Start IV at another site 


 Document 
 


Leakage 


Assessment:  Signs and Symptoms 
 IV fluid under dressing or leaking through 


 







 


Possible Causes 
 Lack of skin turgor 


 Extended use of IV site 


 IV area in frequent movement 


Implementation:  Nursing Action 
 Discontinue IV  


 Restart in another location 
 


Circulatory Overload 


Assessment:  Signs and Symptoms 
 Rise in blood pressure 


 Distended neck veins 


 Shortness of breath 


 Intake and output balance showing positive 


Possible Causes 
 Too much fluid too fast 


 IV clamp slipping 


 Positional IV 


 Patient tampering with clamp 


 Improper IV pump set up 


Implementation:  Nursing Action 
 Notify physician 


 Decrease infusion to minimum rate 


 Increase head of bed to facilitate breathing 
 


Assessment of IV Site and Responsibilities 
 Assess patient and site at the beginning and end of each shift, and frequently in 


between (for redness, swelling, leaking discomfort, infection). 


 Change tubing q72 hours for continuous IV infusions. Label change with date and time. 


 If intermittent IV, then tubing is changed q24h. 


 Change transparent dressing q3 days and prn. 


 Change IV solutions q24 hours; inspect bags prior to hanging. 


 Check appropriate solution and flow rate with physician order. 


 Monitor old IV sites for signs of infections until healed. 


 Client teaching. 
 


Calculating and Monitoring IV Rates 
 Check physician order for type of solution and flow rate. 


 Rate can be controlled manually (gravity) or by infusion pump. 


 Some medications should be administered by infusion pump, e.g. Potassium. 







 


 


Example:   Physician orders normal saline at 150 ml/hr and the tubing has a drop factor of  
                  20 (20 gtts = 1ml) 


 


 First Calculate ml/min:  150 ml/hr (divided by 60) = 2.5ml/min 
 


Now, how many drops have to fall in one minute to equal 2.5ml? 


2.5 ml/min (multiplied by) 20 drops/ml (drop factor 20) = 50 drops per minute 


The rate can be adjusted by using the roller clamp and counting the number of 
drops in the drip chamber per minute.  The flow rate must be assessed at least 
every 2 hours to ensure correct rate, making sure the tubing is not kinked or 
client isn’t lying on it when adjusting flow rate. 


 


Changing IV Tubing 
1. Check solution type, and volume/hour with physician order. 


2. Remove outer wrap of IV solution and inspect bag for clarity, leaks, expiration date, and 
any evidence of damage.  If bag damaged or expired discard IV solution. 


3. Hang the IV bag on the IV pole. 


4. Open up appropriate IV tubing package. 


5. Close lower roller clamp. 


6. Using aseptic technique, remove plastic protector from IV bag insertion site and IV 
tubing spike. 


7. Spike IV bag using aseptic technique. 


8. Squeeze drip chamber allowing IV solution to fill it 1/3 to completely full. 


9. Hold cassette upside down and slowly open the lower roller clamp to allow solution to 
prime tubing. 


10. Let solution flow through tubing inspecting for any air bubbles. Gently tap air bubbles 
while holding tubing, remembering that air rises and will pass out of tubing as the 
solution flows through. 


11. Close roller clamp. 


12. Put on gloves. 


13. Clamp old IV tubing and disconnect from IV cannula (using strict aseptic technique) 
while maintaining pressure over vein to prevent backflow of blood. 


14. Connect and secure new tubing to cannula and readjust rate. 


15. Secure tubing to client. 


Converting IV to Saline Lock 
1. Prime saline lock and extension device by flushing it with 3 cc of sterile saline using 


aseptic technique and leave syringe attached. 


2. Don gloves. 


3. Clamp old IV line and disconnect from IV cannula (using aseptic technique) while 
maintaining pressure over vein to prevent backflow of blood. 


4. Connect primed saline lock device to cannula and secure in place. 


5. Redress IV site. 







 


 


Flushing Saline Lock 
Saline locks are flushed after every IV medication and q12h. 


1. Use a 10 cc PosiFlush syringe to inject 3-5cc of sterile saline into saline lock. 


2. Cleanse injection port of Saline Lock with chlorhexidine wipe for 30 seconds and allow 
to dry for 30 seconds. 


3. Inject the sterile saline solution into the saline lock. 


4. When approximately 0.5 cc of saline solution is left in the syringe, clamp saline lock and 
then remove syringe. 


5. Document. 


Dressing Change 
 Tegaderm (1683) advanced securement dressing 


 Aseptic technique 


 Change Tegaderm q3 days and prn if contaminated, non-adherent, damp, loose, visibly 
soiled 


 Clean gloves 


 Remove old dressing 


 Cleanse site with chlorhexidine swabstick for 30 seconds 


 Let area dry for 30 seconds, do not fan area dry 


 Apply new dressing.   


 Secure tubing with tape considering client skin factors 


 Document 


Removal of an Intravenous Catheter 
Removed on a physician order, after being in place for 72 hours, or if complications 
develop, e.g. phlebitis, interstitial 


1. Don gloves 


2. Remove tape and dressing 


3. Place 2 by 2 over cannula insertion site applying minimal pressure and remove vascular 
access device parallel to skin 


4. Assess catheter to make sure it is intact and assess site for any redness, swelling or 
signs of infection.  Cover with bandage. 


5. Continue to assess site for any signs of infection while healing. 


6. Document. 


Documentation 
 IV starts/restarts (Nurse), date & time, gauge size, number of attempts 


 IV solutions hung/wasted 


 Tubing changes 







 


 Input/output 


 IV removal  


 IV site assessment 


 Functionality 


 


Preparing and Administering IV Medication Above the Drip Chamber 
 
1. Check medication with physician order (following CNO medication administration 


standard). 


2. Ensure medication is compatible with primary solution hanging (by reviewing parenteral 
manual). 


3. Select appropriate solution and size of medication mini bag (50 cc or 100 cc) and 
(normal saline or D5W). 


4. Using reconstitution device, mix medication making sure all particles are dissolved. 


5. Using aseptic technique, spike medication mini bag with secondary medication tubing 
set. 


6. Swab upper injection port of primary tubing set with Chlorhexidine wipe (port closest to 
primary IV solution bag). 


7. Connect the luer connector of the secondary tubing to the upper injection port of the 
primary tubing by pressing and turning it clockwise. 


8. Hang the secondary medication mini bag on IV pole. 


9. Use extension hook to lower primary bag below secondary mini bag.  


10. Clear tubing of secondary medication mini bag by temporarily placing secondary bag 
lower than primary solution, and opening up roller clamp of secondary set allowing 
primary solution to flow retrograde into secondary bag tubing (back-priming). 


11. Backfill until secondary tubing drip chamber is 1/3 full.  Clamp tubing and place back on 
IV pole higher than primary set. 


12. Open clamp on secondary bag tubing; the secondary solution should start to flow.  If 
using a pump to administer medication, secondary settings must be set on pump. 


13. If not using a pump to administer medication, then regulate the flow rate using the roller 
clamp from primary set.  Primary set should not be infusing while medication from 
secondary set is being delivered. 


14. Once medication from secondary set is completed, primary set should resume. Note:  
IV flow rate may have to be readjusted back to primary set ordered flow rate. 


15. To administer a different medication via the secondary mini bag set, put delivered mini 
bag below primary bag again, and back flow into the secondary line.  


16. Remove delivered secondary mini bag and spike new one using aseptic technique.  
Some medications may need a new secondary tubing set up. 


17. Secondary tubing should be changed q72 hrs when the primary tubing is changed or if 
required due to incompatibility of secondary medications. 


18. Document. 







 


Direct Administration of Medication 


 


Direct administration is a concentrated dose of the medication that is injected into the 
bloodstream via an existing IV line’s injection port (lowest) or through an injection cap. 


When giving a medication direct, the nurse should have: 


 
• Knowledge of the indication for IV direct medication & understanding of therapeutic 


effect of the medication (refer to parenteral manual). 
 


• Ensure you know the actual rate of IV push administration specific to a given 
medication. *Never give IV direct medications faster than recommended* 


 
• It is the nurse’s responsibility to recognize their own competence and seek 


assistance when needed. 
 


• Must consider patient condition and the potential of adverse effects (including the 
likely response to the medication administered by IV push). Monitor client’s response 
during and after injection of medication. 
 


• RPNs should not be administering direct medication on a client that is unstable. 
 


 
(From Perry, A.G., Potter, P.A., Ostendorf, W.R. [2014]. Clinical nursing skills & techniques [8th ed.]. St. 
Louis: Mosby.) 


 


 


 


 


 







 


Preparing and Administering Medication IV Direct 


 


1)  Check Physicians orders and MAR (following CNO Medication Standard including 
medication decision tree and seven parts of a medication order). 


2)  Gather equipment needed. 


3)  Perform hand hygiene. 


4)  Prepare medication according to Parenteral Manual with proper label. Always check 
the parenteral manual to determine safe injection times for specific medications. 


5)  Ensure medication is compatible with primary solution hanging (if applicable). 


6)  Double check the client’s allergies at bedside.  


7)  Don gloves.  


8)  Use the lowest injection port or saline lock; swab with chlorhexidine for 30 seconds 
and allow to dry for 30 seconds. 


9)  Pinch/clamp the tubing just above the injection port and flush with 5ml of NS (before 
and after administration of the medication) unless otherwise indicated in the 
parenteral manual; if accessing saline lock, attached NS syringe and flush with 3-
5cc, feeling for any resistance.  


10)  Attach prepared syringe of medication to lowest injection port or saline lock; re-
swab if injection port becomes contaminated.  


11)  Pinch off primary IV line (if applicable) while injecting the medication at prescribed 
rate, while monitoring for any adverse effects, then release.  


12)  Post-medication flush must be administered at the same rate as the prescribed rate 
as the drug (this prevents medication from remaining in the port or IV tubing). 


13)  Ensure primary infusion is running again; or ensure clamp is locked if using a saline 
lock.  


14)  Discard equipment.  


15)  Remove gloves and perform hand hygiene.  


16)  Document.  
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Critical Thinking Skills 
 


1. The purpose of an IV is to administer: 


a. fluid to maintain electrolyte balance 
b. administer blood  
c. administer medications if patient unable to receive from any other route 
d. all of the above 


 
2. Sodium (Na) is the most abundant electrolyte found in the body and in the: 


a. extracellular fluid 
b. intracellular fluid 


 
3. Potassium (K+) is the most abundant electrolyte in the: 


a. extracellular fluid 
b. intracellular fluid 


 
4. Calcium (Ca) regulates normal muscle contraction. 


a. True 
b. False 


 
5. Magnesium (Mg) is important for heart muscle and nerve functioning. 


a. True 
b. False 


 
6. An example of a non-electrolyte is: 


 
7. List and briefly describe four methods of fluid and electrolyte transfer. 


I.  


II.  


III.  


IV.  


8. Lactated Ringers is an example of a: 


a. isotonic fluid 
b. hypertonic fluid 
c. hypotonic fluid 


 
9. D5.45 is an example of a: 


a. isotonic fluid 
b. hypertonic fluid 
c. hypotonic fluid 
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10. Red streaking along the vein where an IV is infusing can be a sign of what 
complication? 


a. infiltration 
b. phlebitis 
c. leaking 
d. none of the above 


 
11. Blanching and coolness around an IV site may indicate which complication? 


a. infiltration 
b. phlebitis 
c. leaking 
d. none of the above 


 
12. Mrs. Rittle is your eighty year old client who is now complaining of SOB and her neck 


veins look distended.  Her IV is normal saline at 75cc/hr and the IV solution bag is due 
to be changed at 1500 hrs, but she only has 50cc left in it at 1230 hrs.  What 
complication is Mrs. Rittle experiencing, and what should the nurse do?  Describe your 
steps below. 


 
 
 
 
 
 
 
 
13. Your physician order reads D5W at 100cc/hr.  Calculate the drip rate, using a drop 


factor of 20.  Show work below. 
 
 
 
 
 
14. Calculate the drip rate for the following rates using a drop factor of 20.  Show all work 


below. 


i. a)  125cc/hr                         b) 150cc/hr                      c) 75cc/hr 
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15. List some important assessments the nurse needs to do when administering IV fluid. 
 
 
 
 
 
 
 
 
 
 
 
16. What is important to document when discontinuing an IV? 
 
 
 
 
 
 
 
17. You should always push IV medications direct instead of hanging in a mini-bag 


a. True 
b. False 
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Performance Criteria for IV Medication Direct

Name of Nurse:							Date:

Legend: If nurse MEETS CRITERIA under a performance competency, mark with a check mark 

[bookmark: _GoBack]	If nurse DOES NOT MEET CRITERIA under a performance competency, mark with an X

		Performance Criteria



		#1

		#2

		#3



		1. Check’s physician’s order prior to administration.

		

		

		



		2. Refers to the SJCG Parenteral Drug Manual prior to administration.

		

		

		



		3. Check’s for drug compatibility.

		

		

		



		4. Washes hands and don gloves. 

		

		

		



		5. Checks IV solution, if incompatible, stop IV infusion, and flushes line with compatible solution.

		

		

		



		6. Checks site and ensures patency of IV.

		

		

		



		7. Administers a 3-5 mL NS flush post medication at the same rate as the medication.

		

		

		



		8. Observes patient immediately after administration for adverse effects. 

		

		

		



		9. Removes gloves and performs hand hygiene. 

		

		

		

































Signature of Staff Member:

Signature of Clinical Expert: 

Clinician Name ____________________________ Designation ______ Unit _______ 

(Print Name) 

Start #1 Validated by _______________________ Designation ______ Date __ /__ /__ 

(Print Name) 

Start #2 Validated by _______________________ Designation ______ Date __ /__ /__ 

(Print Name) 

Start #3 Validated by _______________________ Designation ______ Date __ /__ /__ 

(Print Name)

*Please return to Coordinators of Clinical Learning & Practice once competency checklist is successfully completed*
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S 


J 


C 


G 


 


P 


M 


M 


IV ROUTES 
 


OTHER 


ROUTES 


GENERIC NAME OF MED. 


EPINEPHrine 
 D INT CONT


 


SC  IM High Risk Medication 


OTHER NAMES 


Adrenaline, Adrenalin RN 
 


*  


Y 


 


N 


*  


Y 


 


 


Y 


 


* *  


* * *  


Y CLASSIFICATION ASHP 
SYMPATHOMIMETIC (DIRECT ACTING) RPN 


 


 


N 


 


N 


 


N 


MD 
 


*  


Y 


 


N 


*  


Y 


 
*Medications that require Cardiac Monitoring, Continuous BP Monitoring and/or Ventilator 


Support may be given at SJCG Hospital site, in the absence of monitoring under the 


following conditions: 


1) The Physician administers the medication. 


2) The Nurse may administer the medication (in a Code Blue situation) under the 


direct order and supervision of an attending Physician who is physically present 


during the administration. 


** Preferred route over SC 
*** avoid injection into buttocks. 
 
 
INDICATIONS  
 
- Treatment of very severe allergic conditions (anaphylactic or anaphylactoid). 
- Bronchospasm. 
- In advanced cardiovascular life support (ACLS) during cardiopulmonary resuscitation (CPR): 


pulseless ventricular tachycardia, ventricular fibrillation, pulseless electrical activity, and 
asystole. 


- Bradycardia and hypotension in post-cardiac arrest care. 
 
ADMINISTRATION 
 
Check label carefully to ensure concentration of solution used. 
- IV direct: physician or RN in presence of physician; cardiac monitoring.  The 1:10 000 


solution (0.1 mg/mL) prepackaged in syringe does not require further dilution before giving it IV 
direct.  If the 1:1000 solution (1 mg/mL) is used, dilute dose 1:10 with NS to make 1:10 000 
solution.  Follow with 20 mL IV flush to ensure drug delivery to systemic circulation if injection 
done through a peripheral vein. 


- Continuous IV Infusion cardiac monitoring: dilute 1 mg in 250 or 500 mL of solution to obtain 
a final concentration of 4 or 2 mcg/mL respectively.  Administer preferably via central venous 
access to reduce risk of extravasation and ensure good bioavailability. Must be administered 
by infusion pump. 


- IM (preferred over SC): Use the 1:1000 solution  (1mg/mL).  Administer into anterolateral 
aspect of the thigh. Avoid IM injection into buttocks. 


-   SC: Use the 1:1000 solution (1mg/mL). Not preferred because of delayed and inconsistent 
absorption. 


 
 
 
 







EPINEPHrine continued: 
 
POTENTIAL HAZARDS OF ADMINISTRATION 
 
- Cardiovascular: palpitation, tachycardia, hypertension, anginal pain, arrhythmias, cerebral 


haemorrhage. 
- CNS: Restlessness, nervousness, light headedness, fear, anxiety, tension, headache, 


dizziness, tremor 
- GI: nausea, vomiting 
- Renal: anuria, renal dysfunction 
- Weakness, pallor, mydriasis 
- Local reactions: ischemia, ulceration, necrosis (as a result of vascular constriction at the 


injection site) with repeated injections. 
- Respiratory: pulmonary edema, dyspnea 
- Extravasation hazard: vesicant. Antidote: phentolamine 5-10mg diluted with 10-15mL of NS. 
 
 
DOSAGE 
 
- Hypersensitivity reaction:  


 Usual initial dose of 0.1-0.5 mg IM (preferred) or SC; may repeat at 5-15 minute intervals if 
needed for anaphylactic shock, or every 20 minutes to 4 hours for asthma. 


 For severe anaphylactic shock: 0.1-0.25 mg IV over 5 to 10 minutes; may repeat dose 
every 5-15 minutes if necessary or follow by continuous infusion at an initial rate of 
1mcg/min and increasing to 4mcg/min if necessary. 


- In ACLS during CPR: 1 mg IV over 1 minute or faster; may repeat every 3 to 5 minutes. 
- Post-cardiac arrest care: initial rate of 2-10 mcg/min IV; range 0.1-0.5 mcg/kg/min IV. 
 
 
COMPATIBILITY, STABILITY 
 
- Do not use solution if coloured or contains a precipitate. 
- Store ampoules and pre-filled syringes at room temp and protected from light. 
- Compatible in D5W, NS, Ringers, RL. 
 
 
MISCELLANEOUS 
 
- Caution in patients with diabetes, cerebral arteriosclerosis, hypertension, cardiovascular 


disease, hyperthyroidism, shock (other than anaphylactic shock) and narrow-angle glaucoma. 
- Check label carefully to ensure concentration of the solution used. 
- Contains sulphites 
- Refer to medical directive MED-DIR-E-2 (Epinephrine injection administration for anaphylaxis) 


 
 


REFERENCES 
 
2018 Ottawa Parenteral Manual 
TBRHSC online parenteral manual as of April 2/19 
St. Joseph’s Care Group medical directive MED-DIR-E-2 
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Performance Criteria for IV Insertion



Name of Nurse:								Date:

Legend: If nurse MEETS CRITERIA under a performance competency, mark with a check mark 

	If nurse DOES NOT MEET CRITERIA under a performance competency, mark with an X

		PERFORMANCE CRITERIA

		#1

		#2

		#3



		1. Identifies patient appropriately. 

		

		

		



		2. Introduce self.

		

		

		



		3. Informs patient before and of procedure.

		

		

		



		4. Collects appropriate equipment. 

		

		

		



		5. Selects appropriate IV catheter size.

		

		

		



		6. Selects appropriate IV site.

		

		

		



		7. Demonstrates proper technique 

· Performs hand hygiene

· Don gloves and any other PPE required

· Apply tourniquet above intended site

· Locate appropriate vein

· Cleanse insertion site using chlorhexidine swab stick for 30 seconds using friction, over an area the size of the transparent dressing and allow to dry 

· Prepare IV catheter (hold hub and twist chamber 360 degrees)

· Pull skin taught

· Hold IV catheter between thumb and middle finger

· Insert IV catheter at 10 to 15 degree angle to skin ensuring safety button and bevel facing upward

· When blood flashback is evident, lower the needle until it is almost flush with the skin and advance slightly 

· Slide catheter over stylet and into vein using index finger on ridge of catheter 

· Remove tourniquet 

· Press safety button before tip reaches hub of IV. When using BD Safeguard Insyte Autoguard, pressure does not need to be applied proximally as onetime film barrier prevents blood backflow 

· Attach primed catheter extension set, flush using positive pressure and check site for swelling, leakage or pain

· Apply IV Tegaderm Advanced over insertion site, keeping insertion site visible and add date/initials to the label

· If fluids are ordered: connect primed tubing to the catheter extension set and tape tubing to ensure free flow of infusion

· Discard sharps in sharps container

		

		

		



		8. If Performed unsuccessful venipuncture:

· Remove catheter

· Applied manual pressure to minimize bleeding

· Applied sterile guaze dressing to achieve hemostasis and wound protection

· Communicating procedure failure to appropriate resource 

		

		

		



		9. Label IV tubing with change date. 

		

		

		



		10. Wash hands.

		

		

		



		11. Document: Site, gauge of cannula, type of solution, amount and flow rate, client’s response and name of healthcare professional. 

		

		

		







Signature of Staff Member:

Signature of Clinical Expert: 



Clinician Name ____________________________ Designation ______ Unit _______ 

(Print Name) 

Start #1 Validated by _______________________ Designation ______ Date __ /__ /__ 

(Print Name) 

Start #2 Validated by _______________________ Designation ______ Date __ /__ /__ 

(Print Name) 

Start #3 Validated by _______________________ Designation ______ Date __ /__ /__ 

(Print Name)





[bookmark: _GoBack]*Please return to Coordinators of Clinical Learning & Practice once competency checklist is successfully completed*
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PPNO Query Summary – Draft 1







Author/Contact:  Robin Varnes, Manager of Clinical Development, Norfolk General Hospital 519-426-0750 ext. 2314

Summary Date:   July 22, 2019

Question Asked: Our organization is looking to elevate the scope of practice in regards to administration of medication IV direct (push) for our RPN staff on Med/Surg units. 



What is the current practice at your organization?

Are you willing to share your policy and/or procedure related to RPN’s administering IV direct medications? 

Are you willing to share a list of medications that RPN’s can give directly?





[bookmark: Check1][bookmark: Check2][bookmark: Check4][bookmark: Check5]|X| Policy  |_| Procedure   |X| Practice Question  |_| Program Info  |_| Committee Structure info 



[bookmark: Check6][bookmark: Check7][bookmark: Check8][bookmark: Check9]|_| Role Question  |_| Model/Structure Question   |_| Care Delivery Question  |_| Collaboration  



[bookmark: Check10][bookmark: Check11][bookmark: Check12]|_| Regulation/Legislation    |_| Pt. Safety  |_| Quality/Outcome/Indicator Question 



[bookmark: Check13][bookmark: Check14]|_| PP Culture/Leadership Question  |_| Other:					





Responses:



		Contact Info

		Answer



		Attachment(s)*

 



		Kelly Bodie

lacgh.napanee

		Our RPNs can give direct IV medications as long as they can look after the effects, here is our learning package.



		





		Tasha Vandervliet, RN, BScN

Nurse Educator



Huron Perth Healthcare Alliance

46 General Hospital Drive

Stratford, Ontario

N5A 2Y6



		Attached is the summary that was just posted a few months ago for the same query and a copy of our policy from 2018 

		







		Karen Riddell | Vice President Critical Care, Cardiology, Stroke, Trauma and Clinical Support Services

Adjunct Lecturer, Faculty of Nursing, University of Windsor 

Office: 519-254-5577, ext. 52839
Mobile: 519-995-0413
Email: karen.riddell@wrh.on.ca
Web: www.wrh.on.ca


		here is our list

		





		Jennifer Dennis RN, BScN

Nurse Clinician – Integrated Stroke Unit, Inpatient Rehab, Medical Cardiology, District Stroke

ACLS Co-ordinator

Brant Community Healthcare System 

200 Terrace Hill St. 

Brantford, ON

N3R 1G9

PH:  (519) 751-5544 x2466

EMAIL:  jennifer.dennis@bchsys.org





		Currently BCHS does not allow RPN’s to push IV medications directly below the drip chamber.  This is something that has been brought up at our Professional Practice Nursing Advisory committee but at this time it was not something we were going to endeavour.  I am curious to see what others are doing and how they are implementing this practice.





		



		Genevieve MacDonald R.N, CCRN, BScN

Professional Practice Specialist

BGH Medicine, ACE unit, Rehab, Ambulatory Clinics                                                                 

Quinte Health Care

(P)613-969-7400 x 2416

(C) 613 -391-0349

gmacdonald2@qhc.on.ca



		RPN’s do not currently administer IV direct push.  



		



				Stephanie Henderson, BScN, RN



		Clinical Educator



		Collingwood General and Marine Hospital

hendersons@cgmh.on.ca







		Please see attached

		





		Rebecca Morris RN BScN

Tillsonburg District Memorial Hospital



		Attached are our IV drug guidelines outlining which nurse can push what medications.  Our revised policy has not yet been approved (these meds to push have been) so I’m not able to include that policy.



		









		Cathy Goacher

Director, Professional Practice

Halton Healthcare

		RPNs do not administer medications using direct IV.  Only IV minibag administration is currently practiced here.









		



		George Fieber RN

Nursing Practice Leader

Thunder Bay Regional Health Sciences Centre

Office: (807) 684-6691

Cell   : (807) 629-0889



		See comments in WORD document
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PPNO List Serve Query for  








Hodgkinson		       Wendy               	    Lakeridge Health 	whodgkinson@lakeridgehealth.on.ca                         


Last Name                             First Name                        Institution Info                              email


Contact for further information:





February 6, 2019





Date of Summary:





Abbreviated Question      


			 Do RPNs at your facility give IV push medications?


                                            If yes, what training did they receive and is it limited to certain units?








	


[bookmark: Check5][bookmark: Check4][bookmark: Check6][bookmark: Check15]|X| Policy/Procedure  |X| Practice   |_| Program Info |_| Committee Structure info  |X| Role  |_| Students
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Keyword(s)
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			Responder Info


			Responses to query


			Attachment(s)* 





			Helen Kelly


CNE, Professional Practice


NYGH





			


RPNS at North York General Hospital do not give IV push medications at this time.





			





			Rob Martin RN


Clinical Nurse Educator


Sioux Lookout Meno Ya Win Health Centre 


rmartin@slmhc.on.ca





			We have just recently added this to the RPN’s scope.  They have a limited list of drugs they can push.  I developed a package for the RN’s and modified a bit for the RPN’s.  I also do a hands on practical session with them after they have completed a test to certify them.





			





			George Fieber RN


Nursing Practice Leader


Thunder Bay Regional Health Sciences Centre





			See Section 3 of attached policy.


We have an IV medication lab that we run with all RN and RPN hires. We did a lot of teaching when we moved to a fulls cope of practice model for RPNs approx. 10 years ago.





			








			Kelly Bodie RN, BScN, MN, CON(C)


Senior Manager Nursing Services


Lennox and Addington County General Hospital


E-mail: kbodie@lacgh.napanee.on.ca





			Our RPNs are allowed to push medications that they would normally give. They are required to do a med admin learning guide and a return demo.





			





			Barbara Jones 


Director, Nursing Innovation





			You may already have this but here is the link to RPNAO’s statement on RPNs and Direct administration IV meds.  It includes some links that you may find helpful.  Importantly it includes links to studies that indicate that RNs don’t necessarily have the cognitive and technical skill to administer push IV meds safely.  I would ask what training do your RNs have…your RPNs should have the same.  If you don’t currently offer training, perhaps all your nurses need it, not just the RPNs doing this for the first time.


https://www.rpnao.org/sites/default/files/RPNAO%20Statement%20RPN%20Practice%20IV%20Push%20Meds%20FINAL_2.pdf





			





			Emily Notaro  RN  BScN


Professional Practice Specialist


BG ED | PECMH ED | PECMH IPU | MDC


Quinte Health Care


Email| enotaro@qhc.on.ca





			Our facility currently does not support RPN’s to push IV medications. We have formed a committee to begin the process of changing this.


			





			Peggy Gautreau RN, BScN MScN 


Nurse Clinician & Professional Practice 


Brant Community Healthcare System


Email address peggy.gautreau@bchsys.org





			RPN at our facility do not push IV meds


			





			[image: cid:image002.png@01D48C6A.56423AB0]


			Here at STEGH RPN’s are able to give IV push medications. We have developed a self-directed learning package for IV push, the process to be certified:





-review the self-directed learning package


-complete the LMS (our internal learning system) quiz


-complete the skills assessment, which requires a return demonstration witnessed by the Clinical Resource Nurse or the unit champion 





			





			Suzanne Vanderlip RN, MN, CNCC(C)


Professional Practice Leader


Critical Care/Acute Medicine


svanderlip@msh.on.ca





			  At Markham Stouffville Hospital the only medication that the RPNs  push by  IV is D50W  for hypoglycemia in our adult patients. We have a medical directive for all nurses (RN/RPN) to follow for the treatment of hypoglycemia which includes D50W. All nurses must have completed a MSHC orientation program that includes education on this specific medical directive and have demonstrated knowledge, skill and judgment in its usage to the Professional Practice Leader. This is done in orientation and yearly


			





			Cathy Goacher


Director, Professional Practice


Halton Healthcare





			RPNs in our organization do not administer IV push medications.





			





			Branden Shepitka, RN, BScN, MHM


Interim Manager, Interprofessional Resource Team


St. Joseph’s Health Centre


Unity Health Toronto





			We are just about to begin rolling out education for this for RNs and RPNs.  We developed an online learning module, which will be followed up with by a return demonstration on an IV arm by an educator or other nurse who has undergone training.  All units are included, but medications on inpatient units (non-critical care, non-ED) are restricted to the attached list.
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Title:  Medication- Administration  Policy  Procedure      SOP 




Category:  Patient Care Services  
Dept/Prog/Service:  Patient Related: Medication 




Distribution:  All Patient Care Areas 




Approved: Exec. VP, Patient Services & Chief Nursing Executive 




Signature:  




Approval Date:  Aug. 7, 2001 
Reviewed/Revised Date: May 2, 2017 
Next Review Date: May 2, 2020 




CROSS REFERENCES: (ADM-2-01) Added Skills RNs, RPNs, RRTs, MRTs, PTs, (ADM-2-08) Students-
Nursing in Clinical Areas-Policies for Confederation College and Lakehead University, (MS-27) Physician 
Assistant Medical Directive on the Hospitalist Program- Orders, (PAT-5-31) Disagreeing with the 
Multidisciplinary Plan of Care, (PAT-3-30) Medication-Administering Medications Brought From Home, 
(SAF-1-03) Allergies- Identifying Patients, (SAF-1-04) Identification of a Patient, (PAT-3-37) Pharmacy 
Generic Substitution policy, (PAT-3-53) Dispensing Medications, (DOC-2-03) Health Care Professionals 
Order Process and Transcription, (PAT-3-50) Medication Reconciliation, (OR-6) Medication Handling and 
Administration in the Perioperative Setting, (PAT-3-26) Medication-Narcotic & Controlled Substances 
 
1. PURPOSE 




Assist the regulated health care professional and learners with all aspects of medication administration 
within (Thunder Bay Regional Health Sciences Centre) the Hospital. 
 




2. POLICY STATEMENT 
Medications will be given to a patient with a written, phone, or verbal order and must be given exactly as 
prescribed in relation to dosage, route, preparation and time of administration or as substituted by the 
pharmacy (refer to Pharmacy Generic Substitution – PAT-3-37). 




 
3. SCOPE 




Medications may be administered by a: 




 Registered Nurse (including those holding a temporary registration) 




 Registered Practical Nurse (including those holding a temporary registration). RPNs may not 
administer epidural medications or intravenous medications drips requiring titration, with the 
exception of Heparin.  Refer to Pre-Printed Direct Orders; Venous Thromboembolism (Adult) – 
IV Heparin Protocol (PCS-DO-01) or Acute Coronary Syndrome (ACS) – IV Heparin Protocol 
(PCS-DO-209) 




 Nurse Practitioner 




 Nursing Learners (under supervision). Learners may not administer intravenous medications 
direct (i.e., below the drip chamber) 




 Pharmacists under a Medical Directive 




 Registered Respiratory Therapists 
 
4. DEFINITIONS 




Medication reconciliation: is a formal process in which healthcare providers work together with 
patients, families and care providers to ensure accurate and comprehensive medication information is 
communicated consistently across transitions of care. Medication reconciliation requires a systematic 
and comprehensive review of all the medications (prescribed and non-prescribed) a patient is taking 
(known as a best possible medication history (BPMH)) to ensure that medications being added, 
changed or discontinued are carefully evaluated. 
 




5. PROCEDURE 
5.1 Roles and Responsibilities 




While the ordering practitioner is primarily responsible for ordering the medication, each Regulated 
Health Care Professional (RHCP) and/or learner  needs to assess his/her competence to safely and 
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effectively carry out their roles and responsibilities for medication administration. The RHCP and/or 
learner needs to understand: 




 Indications and contraindications of the medication prescribed 




 Risks involved and the expected outcome(s) of the medication 




 Appropriate actions to take during and after medication administration 




 Measures to evaluate effectiveness of the medication 




 Resources available to intervene 
Should the RCHP and/or learner disagree with the prescribed order, refer to policy: Disagreeing with 
the Multidisciplinary Plan of Care - PAT-5-31 




 
5.2 Procedure of Administration 




When administering medications the following must be addressed: 




 The Medication Administration Record (MAR) is checked each shift against the prescribing 
practitioners orders by the Nurse. If any discrepancies are found, the medication is withheld 
pending clarification. 




 The individual preparing the medication must administer it to the patient and observe the 
patient taking the medication or remain with the patient until all medications have been taken.  




 The RHCP and/or learner applies the six rights of medication administration: 
1) The right patient  
2) The right medication 
3) The right dose 
4) The right method (route) of administration 
5) The right time 
6) The right chart/record for documentation 




  
The RHCP and/or learner have the responsibility to teach the patient about their medication(s). 
The patient is to be monitored while the medication is being administered and the RHCP is to   
 intervene as appropriate if an adverse event occurs. 




 
5.3 Safety Precautions 




The RHCP and/or learner are to check on patient allergies prior to medication administration.   
The medication room/medication cart is locked at all times when not in use.  
Ensure medications come from containers/packages, with the exception of medications being 
brought from home.   
Once a medication is removed from the container, it is discarded if not used in the appropriate 
medication disposal container.  
Discharge medications are not issued to patients at their time of discharge unless a specific order to 
dispense a medication has been issued by an appropriate prescriber Consult Pharmacy if there are 
any questions regarding the safe admixture of parenteral products unresolved by using the Clinical 
Pharmacology IV Compatibility Report. 




 Medication Reconciliation is done on admission (within 48 hours of), on transfer and on discharge for  
 all patients at the Hospital. 




 
6. DOCUMENTATION 




6.1 Transcribing 
The Nurse is accountable to validate the accuracy and completeness of transcriptions performed by  
others prior to administering any medications. 




 




6.2 Medication Records 
MARs are checked against the prescribers orders every shift. 
The RHCP and/or learner must document the medication administration during or immediately after 
administration. 
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This material has been prepared solely for use at Thunder Bay Regional Health Sciences Centre (the Hospital). The Hospital accepts no 
responsibility for use of this material by any person or organization not associated with the Hospital. No part of this document may be reproduced in 
any form for publication without permission of the Hospital. A printed copy of this document may not reflect the current electronic version on the 
Hospital iNtranet.   




 




7.   RELATED PRACTICES AND/OR LEGISLATIONS 
      College of Nurses of Ontario Practice Standard. Medication, Revised 2015 




 
8. REFERENCES 
      College of Nurses of Ontario (2015). Medication. Practice Standard. Retrieved from  




http://www.cno.org/globalassets/docs/prac/41007_medication.pdf 
      Smith, S., Duell, D., Martin, B, Aebersold, M. & Gonzales, L.  (2017). Clinical nursing skills: Basic to  




advanced skills (9th ed.). Upper Saddle River: Pearson Education Inc. 
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				Drug Name				Max Dosages				Dilutent/ Reconstituent				Volume				Administer Over At Least																Alerts



																				1 Min				2 Mins				3 Mins				5 Mins



				Cefazolin				1g				Sterile Water				Reconsitute with 10mL												X



				Ceftriaxone				1g				Sterile Water				Reconstitute with 10 mL																X



				Dexamethasone				20mg				0.9% Sodium Chloride				Dilute to 10mL								X												Rapid IV administration associated with perineal irritation.



				Dextrose (D50W)				50mL				Administer Undiluted				N/A								X



				DiMENhydrINATE (10mg/1mL- 5mL Vial)				50mg				Administer Undiluted				N/A								X



				DiMENhydrINATE (50mg/1mL - 1mL Vial)				50mg				0.9% Sodium Chloride				Dilute to 10mL								X



				DiPHENhydrAMINE				50mg				Administer Undiluted				N/A								X



				Furosemide				100mg				Administer Undiluted				N/A								Up to 80mg				81-100mg								Rapid IV administration may be associated with ototoxicity.



				Hydrocortisone Sodium Succinate				250mg				Sterile Water (Supplied)				Reconsitute with Act-O-Vial								X												Rapid IV administration may be associated with perineal irritation.



				Insulin (Regular)            FOR HYPERKALEMIA MANAGEMENT ONLY				10 units				Administer Undiluted				N/A				X																HIGH ALERT MEDICATION!  Independent Double Check (IDC) required and MUST be ordered in conjunction with IV Dextrose.



				Ketorolac				30mg				Administer Undiluted				N/A								X



				Methylprednisolone Sodium Succinate				125mg				Sterile Water (Supplied)				Reconstitute with Act-O-Vial																X



				Metoclopramide				10mg				Administer Undiluted				N/A								X												Rapid IV administration associated with intense transient anxiety and restlessness, followed by drowsiness.



				Pantoprazole				80mg				0.9% Sodium Chloride				Reconstitute each 40mg with 10mL								X



				Ranitidine				50mg				0.9% Sodium Chloride				Reconstitute with 20mL																X				Rapid IV administration may be associated with bradycardia.
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Guidelines for Patient Placement IV Medications:  Push--Piggyback--Infusion
***RPN's must be trained by their Clinical Practice Managers prior to giving medications IV push***



Generic Brand IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion



abciximab Reopro RN only RN only



acyclovir Zovirax all nurses all nurses all nurses all nurses all nurses



adenosine Adenocard RN only



alcohol Ethanol RN only



alpha 1 proteinase inhibitor Prolastin all nurses all nurses all nurses all nurses



alteplase TPA RN only RN only RN only  



alteplase Cathflo



RN only 



instill 



in cathether



RN only 



instill 



in cathether



RN only 



instill 



in cathether  



amikacin Amikin all nurses all nurses all nurses all nurses all nurses



aminophylline Md present RN only RN only MD present RN only RN only MD present RN only RN only MD present RN only RN only



amiodarone Coradarone RN only RN only RN only RN only



amphotericin B Ambisone all nurses all nurses all nurses all nurses  



ampicillin all nurses all nurses all nurses all nurses all nurses



atropine RN only RN only



OR RN: under direct supervision of 



MD who is responsible for all cardiac 



rhythm requirements



antivenin polyvalent RN only



argatroban RN only RN only RN only RN only RN only RN only RN only RN only



arginine hydrochloride all nurses all nurses all nurses all nurses



azithromycin Zithromax all nurses all nurses all nurses all nurses all nurses



benztropine mesylate Cogentin all nurses all nurses all nurses all nurses



bicarbonate all nurses all nurses all nurses all nurses RN only all nurses all nurses all nurses all nurses RN only all nurses all nurses



bivalirudin Angiomax RN only RN only



caffeine RN only RN only RN only RN only RN only RN only RN only RN only   



calcium chloride all nurses all nurses RN only all nurses all nurses RN only  



calcium disodium edetate all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



calcium gluconate all nurses all nurses RN only all nurses all nurses RN only all nurses all nurses all nurses all nurses RN only all nurses all nurses



calcitriol Calcijex all nurses all nurses all nurses all nurses



carbetocin Duratocin MD present RN only



caspofungin Cancidas all nurses all nurses all nurses all nurses  



ceFAZolin Ancef all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



cefePIME Maxipime all nurses all nurses all nurses all nurses  



cefoXITIN Mefoxin all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



cefTAZidime Fortaz all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



cefTRIAXone Rocephin all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



cefUROXIME Zinacef all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



chemotherapy See chemo policy See chemo policy See chemo policy See chemo policy 



ciprofloxacin Cipro all nurses all nurses all nurses all nurses all nurses



cisatracurium Nimbex RN only RN only Not to be administered by ED



clindamycin Dalacin C all nurses all nurses all nurses all nurses all nurses



cloxacillin Tegopen all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



colistimethate Colistin all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



co-trimoxazole Septra all nurses all nurses all nurses all nurses all nurses



cosyntropin Cortrosyn RN only RN only RN only RN only RN only RN only RN only RN only   



cyclophosphamide Cytoxan RN only RN only RN only RN only RN only RN only RN only RN only RN only RN only RN only RN only    



cyclosporine Neoral RN only RN only RN only RN only RN only RN only RN only RN only   



danaparoid Orgaran RN only all nurses RN only all nurses RN only all nurses RN only all nurses   



dantrolene sodium Dantrium RN only RN only RN only RN only



stable for 6 hours only; follow



dantrolene associated documents; 



OR RN: under direct supervision of 



MD who is responsible for all cardiac 



rhythm requirements



daptomycin Cubicin all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



darbepoetin alpha Aranesp all nurses all nurses all nurses all nurses  



deferoxamine mesylate Desferal all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



desmopressin DDAVP RN only RN only RN only RN only RN only RN only RN only RN only   



dexamethasone Decadron all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



dexmedetomidine Precedex RN only



dextran-40 all nurses all nurses all nurses all nurses  



dextrose 50% all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses  



diazepam Valium all nurses all nurses all nurses all nurses  



digoxin Lanoxin RN only RN only RN only RN only RN only RN only RN only RN only    



digoxin immune fab Digibind RN only RN only RN only RN only RN only RN only RN only RN only   



dihydroergotamine mesylate DHE RN only RN only RN only RN only RN only  



diltiazem Cardizem RN only RN only RN only RN only



dimenhyDRINATE Gravol all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



diphendydrAMINE Benadryl all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



dipyridamole Persantine RN only RN only under supervision of MD



DOBUTamine Dobutrex RN only



DOPamine RN only



doxycycline Vibramycin all nurses all nurses all nurses all nurses all nurses



edrophonium Tensilon MD only MD only



Telemetry



X indicates the medication may be given.  * See Comment Section.  Greyed out section indicates that medication may not be administered in the respective modality.
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Comment



In the event of an emergency, a Registered Nurse may give all ordered medications under the direct supervision of a physician



Refer to Lexicomp and unit references for specific information about pharmacology and administration details. 
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Guidelines for Patient Placement IV Medications:  Push--Piggyback--Infusion
Generic Brand IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion



Telemetry



Comment



DRUG MEDICAL/SURGICAL/ONCOLOGY CRITICAL CARE/ED/PACU OB OR



enalaprilat Vasotec RN only RN only



enoxaparin Lovenox all nurses all nurses all nurses all nurses  



ePHEDrine MD only RN only MD only RN only



OR RN: under direct supervision of 



MD who is responsible for all cardiac 



rhythm requirements



EPINEPHrine Adrenalin RN only RN only RN only  



OR RN: under direct supervision of 



MD who is responsible for all cardiac 



rhythm requirements



epoprostenol Flolan RN only



eptifibatide Integrilin RN only RN only



ergonovine maleate RN only RN only  



ertapenem Invanz all nurses all nurses all nurses all nurses all nurses



erythropoeitin Eprex all nurses all nurses all nurses all nurses  



erythromycin Erythrocin all nurses all nurses all nurses all nurses all nurses



esmolol Breviblock RN only RN only



estrogen, conjugated Premarin RN only RN only RN only RN only RN only RN only   



erwinia L-asparaginase Erwinia RN only RN only RN only RN only  



ethacrynic Acid Edecrin RN only all nurses RN only all nurses RN only all nurses RN only all nurses



etomidate Amidate MD present   



factor VIIa RN only RN only RN only RN only  



factor VIII Feiba VH Immuno RN only RN only RN only RN only RN only RN only RN only RN only   



fentanyl Sublimaze RN only all nurses RN only all nurses RN only all nurses RN only all nurses   all nurses for palliative



ferric gluconate complex Ferrlecit all nurses all nurses all nurses all nurses  For intradialysis only



filgrastim Grastofil/Neupogen all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



fluconazole Diflucan all nurses all nurses all nurses all nurses  



flumazenil Romazicon all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



folic acid Folate, Vit B9 all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses    



fomepizole Antizol all nurses



fosaprepitant Emend all nurses all nurses all nurses all nurses  



foscarnet Foscavir all nurses all nurses all nurses all nurses  



furosemide Lasix all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses    



ganciclovir cytovene



RN with 



specialized 



skill



RN with 



specialized 



skill



RN with 



specialized 



skill



RN with 



specialized 



skill



gentamicin Garamycin all nurses all nurses all nurses all nurses all nurses



glucagon all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



glycopyrrolate Robinul all nurses all nurses all nurses all nurses



gonadorelin hydrochloride Lutrepulse RN only RN only RN only RN only  



haloperidol Haldol RN only all nurses RN only all nurses RN only all nurses RN only all nurses    



heparin Hepalean RN only RN only RN only RN only RN only RN only RN only RN only RN only RN only RN only RN only    



hydralazine Apresoline RN only RN only RN only RN only RN only RN only RN only RN only   For OB patient MD must be present



hydrocortisone Solu-Cortef all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses    



hydromorphone Dilaudid RN only all nurses all nurses RN only all nurses all nurses RN only all nurses all nurses RN only all nurses all nurses    



hydroxocobalamin Cyanide antidote RN only RN only RN only RN only  



hydroxyethyl starch Voluven RN only  RN only RN only RN only



hyoscine butylbromide Buscopan all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



indigotindisulfonate sodium Indigo Carmine MD only



imipenem Primaxin all nurses all nurses all nurses all nurses all nurses



immunoglobulins IVIG all nurses all nurses all nurses all nurses  



infliximab Remicade all nurses all nurses all nurses all nurses  



insulin-regular Novolin GE Toronto RN only RN only RN only  RN only RN only RN only RN only RN only   



intralipid Intralipid RN only all nurses RN only all nurses RN only all nurses RN only all nurses RN only  OR RN refer to lipid rescue



iron dextran Infufer all nurses all nurses all nurses all nurses  



iron sucrose Venofer all nurses all nurses all nurses all nurses  



isoproterenol Isuprel RN only RN only



ketamine Ketalar    RN only RN only RN only    



**exception: Any RN may give to



a palliative care patient. No ECG



monitoring is required for palliative 



care



ketorolac Toradol RN only all nurses RN only all nurses RN only all nurses RN only all nurses   



L-asparaginase Kidrolase RN only RN only RN only RN only  



labetolol Normodyne  RN only RN only RN only



lactated ringer's all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



lacosamide Vimpat RN only RN only RN only RN only  



leucovorin calcium RN only RN only RN only RN only RN only RN only RN only RN only   



levocarnitine Carnitor all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



levofloxacin Levaquin all nurses all nurses all nurses all nurses all nurses



levothyroxine Synthroid RN only all nurses RN only all nurses RN only all nurses RN only all nurses   



lidocaine Xylocaine RN only RN only RN only



linezolid Zyvoxam all nurses all nurses all nurses all nurses all nurses



lorazepam Ativan RN only all nurses RN only all nurses RN only all nurses RN only all nurses   



lipid emulsion Clinoleic all nurses all nurses all nurses all nurses  



lipid emulsion RESCUE only   RN only RN only RN only RN only



OR RN: under direct supervision of 



MD who is responsible for all cardiac 



rhythm requirements



magnesium Sulfate all nurses all nurses all nurses all nurses RN only all nurses all nurses all nurses all nurses   



mannitol all nurses all nurses all nurses all nurses  



meperidine Demerol RN only RN only RN only RN only RN only   



Restricted to OB only and post op or 



drug induced rigors



meropenem Merrem all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



methotrexate RN only all nurses RN only all nurses RN only all nurses RN only all nurses   



methotrimeprazine Nozinan all nurses all nurses all nurses all nurses  



methyldopa Aldomet RN only RN only  



methylene blue RN only RN only RN only RN only RN only RN only RN only RN only   2  of  3











Guidelines for Patient Placement IV Medications:  Push--Piggyback--Infusion
Generic Brand IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion IV Push Intermittent



Continuous 



Infusion



Telemetry



Comment



DRUG MEDICAL/SURGICAL/ONCOLOGY CRITICAL CARE/ED/PACU OB OR



methylpresnisolone Solu-Medrol all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



metoclopramide Reglan all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



metoprolol Lopressor



RN CCOT 



only RN only



metronidazole Flagyl all nurses all nurses all nurses all nurses all nurses



micafungin Mycamine all nurses all nurses all nurses all nurses  



midazolam Versed RN only RN only RN only Palliative only RN only Paliiative only RN only RN only RN only  



milrinone Lactate Primacor RN RN



morphine all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses    



moxifloxacin Avelox all nurses all nurses all nurses all nurses all nurses



multivitamin all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



nalbuphine Nubain all nurses all nurses all nurses all nurses  



naloxone Narcan all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses  



neostigmine Prostigmin RN only RN only



nitroGLYCERIN RN only RN only  



nitroPRUSSIDE Nipride RN only



norepinephrine Levophed RN only  



octreotide Sandostatin all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses    



ondansetron Zofran all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



oxytocin Pitocin   RN only RN only RN only RN only  RN only



pancuronium Pavulon RN only RN only



pantoprazole Panto IV all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses    



papaverine hydrochloride RN only



penicillin G all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



pentamidine Pentacarinat RN only RN only RN only RN only  



pentastarch Pentaspan all nurses all nurses all nurses all nurses  



phenobarbital Phenobarbitone RN only RN only RN only RN only RN only RN only RN only RN only   



phentolamine Rogitine MD only RN only



phenylephrine Neosynephrine RN only RN only



phenytoin Dilantin all nurses all nurses all nurses all nurses  



phytonadione Vitamin K RN only all nurses RN only all nurses RN only all nurses RN only all nurses   



piperacillin Piperacil all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses  



piperacillin tazobactam Tazocin all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



potassium chloride KCl all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



potassium phosphate K-Phos all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



pralidoxime chloride all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses    



procainamide Pronestyl RN only RN only RN only



propofol Diprivan   RN only RN only MD only RN only  



OR RN: under direct supervision of 



MD who is responsible for all cardiac 



rhythm requirements



propranolol hydrochloride Inderal RN only RN only



protamine Sulfate all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



prothombin complex (PCC) Octaplex RN only  



protirelin Relefact TRH all nurses all nurses all nurses all nurses  



pyridoxine Vitamin B6 all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



quiNINE DIHYDROCHLORIDE quinine all nurses all nurses all nurses all nurses  



ranitidine Zantac all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



rituximab Rituxan RN only RN only RN only RN only  



RH(0) Immune globulin WinRho all nurses all nurses all nurses all nurses  



rocuronium Zemuron RN only RN only



salbutamol Ventolin RN only



Sodium bicarbonate bicarbonate all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses RN only all nurses all nurses



sodium chloride 0.9% Normal Saline (NS) all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses



sodium chloride 3% Hypertonic saline MD only RN only all nurses MD only RN only all nurses MD only RN only all nurses MD only RN only all nurses    



sodium phosphate all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



succinylcholine chloride RN only RN only



OR RN: under direct supervision of 



MD who is responsible for all cardiac 



rhythm requirements



SUFentanil Sufenta Palliative only Palliative only Palliative only Palliative only RN only RN only



tacrolimus Prograf RN only RN only RN only RN only RN only RN only RN only RN only   



tenecteplase TNK RN only



thiamine all nurses all nurses all nurses all nurses all nurses all nurses all nurses all nurses   



tobramycin Nebcin all nurses all nurses all nurses all nurses all nurses



tranexamic acid Cyklokapron MD present all nurses all nurses MD present all nurses all nurses MD present all nurses all nurses Md present all nurses all nurses    



valproIC ACID Epiject all nurses all nurses all nurses all nurses  



vancomycin Vancocin all nurses all nurses all nurses all nurses all nurses



vasopressin Pitressin RN only RN only



verapamil Isoptin.  Calan RN only RN only RN only



Zoledronic acid Aclasta/Zometa all nurses all nurses all nurses all nurses  
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Introduction 
 
Intravenous (IV) therapy is considered an essential component of current healthcare delivery, with 
over 90% of hospitalized patients receiving some form of infusion therapy (ISMP – Safe Practice 
Guidelines for Adult IV Push Medications, 2015). 
 
Nursing is one professional with three categories of practitioners: RN, RPN, and RN(EC)/Nurse 
Practitioner.  This learning package outlines the care areas in which IV direct medications can be 
given.   
 



 Collingwood General and Marine Hospital (CGMH) supports nurses in an educational process 
to gain competence in skills that are specific to a unit or practice area.  This is done through 
General Nursing Orientation and unit-based orientation with the individual nurse accountable 
for his/her competence and maintenance of competence 



 Each nurse is expected to refrain from performing any act that goes beyond his/her scope of 
practice and/or individual competence 



 
Goals 



 To safely administer intravenous direct medications 



 To be used as resource material for the initial education of nurses or as a review for nurses 
who have previously administered IV direct medications 



 
Objectives 
After the completion of the learning package, you will be able to: 



1. Demonstrate the understanding of CGMH’s policy and procedure related to administration of 
IV direct medications (below the drip chamber) (See Appendix A) 



2. Describe the advantages of intravenous medication administration 
3. Describe the risks associated with IV direct medications 
4. Identify nursing precautions and risk reduction strategies for administering IV medications 
5. Identify the assessments and observations necessary for safe administration of IV medications 
6. Identify the interventions required for unexpected outcomes of direct intravenous medication 



administration 
7. Identify the steps in IV direct medication administration 
8. Understand documentation requirements for IV direct medications 



 
 



 This learning package may be used in conjunction with an in-service/clinical practice for initial 
education of nurses in IV direct medication administration 



 It is an expectation that all nurses administering IV medications look up the medication in the IV 
manual (Ottawa Rules – blue blinder) and understand how to use it  



 A quiz is required with a passing score of 85% 
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Intravenous Medications 
 
The primary purpose of giving IV medications is to initiate a rapid systemic response to medication.  
IV medications may be administered using different techniques.  The route chosen depends on the 
medication itself, the desired effect, potential adverse effects, and if applicable, available monitoring 
equipment and nursing staff.  Variables that can affect serum levels of drugs should also be 
considered:  flow rate, location of injection site, drug volume, and fluid volume of the tubing. 
 
There are three methods of administration for intravenous medications.  They are: 
 
 Direct: 



In direct administration, the medication is administered below the drip chamber, manually by 
syringe, either directly into the line or through an injection port usually over a minimum of 2 
minutes and no more than 10 minutes 
 
Chamber: 
The medication is administered above the drip chamber via minibag or Buretrol usually over 
10-60 minutes 
 
Infusion: 
The medication is administered above the drip chamber over at least 60 minutes 



 
IV direct is one method of delivering IV medication.  A concentrated dose of the medication is 
injected into systemic circulation via an existing IV line’s injection port (closest to IV site) or through 
an injection cap.  The medication is injected over a specific period of time (generally in 5 minutes or 
less). 
 
Indications for IV Direct Medications 



 When a quick response to the medication is required (e.g. Lasix for CHF patient) 



 Deliver a fast acting medication quickly in an emergency situation 



 Inject a medication which cannot be diluted 



 Limit fluid intake during medication administration 



 Achieve maximal medication effects (certain medications) 



 An additional route to administer specific medications 



 When a loading dose of medication is necessary (e.g. heparin loading dose when initiating the 
heparin nomogram) 



 To avoid potential incompatibilities that may occur when delivering several medications or 
incompatible primary IV solution 



 Limit undo wastage of materials (e.g. unnecessary use of mini-bags) 
 
Prerequisite Knowledge, Skill & Judgment 
Before administering a medication by IV push, the nurse should understand and be able to 
demonstrate: 



 Medication dose calculation 



 Principles of medical asepsis 
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 Techniques for preparing injectable medication 



 Procedures for regulating IV infusion rates 



 Proper hand hygiene 
 



Prior to giving medication 
 Related to the drug 



 Understand the expected therapeutic effect of the medication(s) 



 Know which routes this medication can be given 



 Understand the side effects and toxic symptoms that can occur 



 Know the recommended dosage range and length of time required for administration 



 Know what other medications hinder or antagonize this medication’s action 



 Know which diluents should be used with this medication 



 Know how much diluents should be used with this medication 



 Know the required amount of time to safely inject the prescribed dosage of this 
medication 



 



Related to the patient 



 Ensure positive identification of the patient 



 Ascertain allergy history (food & drug) 



 Assess the patient’s condition and be aware of any factors that can affect the drug 
action 



 Know what other medications the patient is receiving; be aware of therapeutic 
incompatibilities that may occur between other medications the patient is receiving 
and the IV medication 



 Monitor the patient’s response during and after injection of medication 
 



Other Considerations 



 IV solution currently infusing (if applicable) 



 pH of solution and drug 



 Other drugs infusing in the IV line 



 The maximum concentration and rate of administration 



 drugs and solutions infused through a buretrol may remain in the filter, therefore, 
always flush the buretrol 



 Policy and procedure requirements 



 Is the presence of the physician at the bedside or on the unit required? 



 The patient condition and expected response to the medication 



 If the patient is unstable or in an acute episode of illness the care of the patient and/or 
any drug administration should be an RN responsibility i.e. the patient in severe 
hypoglycemia should not receive Dextrose IV by an RPN 



Due to the nature of some drugs, there may be the need for additional support and monitoring 
during and/or following their IV administration.  These support and monitoring prerequisites are 
included in the administration section of relevant drug monographs (The Ottawa Rules, Lexicomp, 
etc.).  Administration guidelines for all drugs should be referred to in order to determine if there are 
other considerations in addition to the support and monitoring requirements.  Support and 
monitoring requirements are/can be defined as follows: 
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 Blood Pressure Monitoring 



 Drugs requiring the use of non-invasive blood pressure monitoring with vital signs 
being monitored more frequently than q1h 
OR 



 Those drugs requiring continuous arterial line blood pressure monitoring 
 



Cardiac Monitoring 



 The patient must be connected to a cardiac monitor (excluding telemetry) and the 
Regulated Health Professional administering the drug must continuously monitor the 
patient and have acquired the skill of ECG interpretation 



 
Respiratory Support 



 There must be an oral airway, manual ventilator (ambu bag), airway suctioning and 
oxygen equipment readily available on the unit 



 
Ventilator Support 



 The patient must have an endotracheal tube or tracheostomy tube in situ, and must 
be mechanically ventilated 



 
Fetal Monitoring 



 The patient must be connected to an electronic fetal monitor and the Regulated 
Health Professional must have acquired the skill of interpreting the monitor strip 



 
Potential Complications of IV Medication Administration (this is applicable to both IV direct and IV 
med infusions) (See Appendix B) 



 Complications that develop with IV therapy may also develop with the administration of IV 
medications … e.g. infiltration (with the potential for damaging surrounding tissue), phlebitis, 
and the potential for embolism or infection 



 Adverse effects may range from mild side effects to much more serious toxicities or allergic 
reactions 



 Whenever patients receive multiple IV medications, there is always the possibility of drug 
incompatibility.  This can include (a) physical changes that may or may not be easy to detect 
visually (e.g. precipitation in IV tubing), (b) chemical changes resulting in drug degradation 
that alters the therapeutic effect, and (c) direct therapeutic changes that occur when 2 or 
more drugs combine to produce an effect that is pharmacologically antagonistic or synergistic 



 
Cautions associated with IV Direct Medications 
 



 The rapid onset of IV direct medications means that adverse reactions can develop suddenly.  
If the drug has an antidote, know its location and dosage.  For example, if the physician has 
ordered it, you can reverse respiratory depression from administration of an opioid such as 
morphine by giving naloxone (Narcan) 



 If the drug has no antidote, be familiar with what supportive measures you should initiate to 
minimize adverse reactions.  Monitoring for some adverse effects (such as hypokalemia which 
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may follow furosemide administration) may require laboratory testing.  Drug levels may need 
to be monitored for medications such as digoxin or phenytoin to ensure that dosages are 
therapeutic but not toxic 



 Your patient may experience pain or irritation at the site during administration of an IV direct 
drug.  Several causes are possible.  The drug may be irritating, the increased pressure may 
cause pain, or a combination of the two may be the cause.  To relieve the patient’s 
discomfort, it may be possible to dilute the medication further or slow the direct rate 



 Your patient may develop a venous spasm.  Cramping and pain in the membranes above the 
infusion site signal a venous spasm.  Decrease the rate of administration, dilute the 
medication if possible, and apply warm compresses to promote vasodilation 



 Certain drugs and fluids must never be given IV direct.  For example, electrolyte solutions such 
as potassium chloride) and vasoactive drugs (such as dopamine).  To administer them safely, 
give them in a slow, continuous infusion as ordered by the physician 



 Avoid administering IV direct drugs into a line with a continuous infusion of a vasoactive drug 
(such as dopamine) or an anticoagulant (such as heparin).  When you flush the line, this would 
cause the solution carrying the anticoagulant or vasoactive drug to be directed through the 
line as well, causing the patient to receive higher amounts of the infusion drug 



 Speed shock, which is more common with IV direct injections than other methods, occurs 
when you give a drug too quickly, causing plasma levels to increase to a toxic level.  Signs and 
symptoms include headache, syncope, flushed face, chest tightness, an irregular pulse, and 
possible shock and/or cardiac arrest.  Notify the physician immediately, and treat symptoms 
of shock if necessary.  Depending on the severity of the reaction, additional supportive 
measures may be required. The key to managing speed shock is prevention:  Never give IV 
direct medications faster than recommended 



 



Considerations prior to IV direct medication administration 
 



Always look up the IV medication in the Ottawa Rules to determine the following information: 
 



 Needleless system is to be used *** 



 Is the medication in the Ottawa Rules manual?  If not, do not administer!  Double check with 
pharmacy, check on Lexicomp on-line, package insert (if available).  If IV administration 
guidelines cannot be found for the medication, notify the ordering physician 



 Is this an IV medication that you can give?  This is defined in terms of the necessary skills 
needed to administer the medication – knowledge, skill and judgment 



 Is the medication to be given in a ‘specific unit’ or ‘Critical Care’? 



 By what mode is the IV medication to be given – direct into IV tubing; intermittent infusion; 
and/or continuous infusion 



 If there is a choice of direct, intermittent, or continuous infusion, what is the most 
appropriate for your patient?  (considering patient condition, urgency of situation, med to be 
given, compatibility with other meds or IV solution infusing) 



 Can med to be given as supplied or does it need to be diluted or reconstituted? 



 What solution is medication to be reconstituted with and what amount of solution? 



 If administering IV direct medication via a central IV line, a 10 mL syringe must be used (due to 
pressure generated with a smaller syringe) 
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 ALWAYS label the drug name and dose on the syringe containing the IV medication 



 How long is the medication to be given over? 



 Is the medication compatible with the IV solution that is infusing or do you have to flush the 
IV line before the med and flush again after the med is given? 



 Are there any medication incompatibilities that need to be considered? 



 Is the patient’s IV site patent? 



 Is this medication likely to be irritating to the patient’s veins?  Will the medication possibly 
need to be further diluted (if appropriate) 



 What is the desired effect?  What are the endpoints of therapy? 



 What are the potential side effects or adverse effects? 



 Is there any monitoring that is necessary prior to, during, or after administering this 
medication – i.e. HR, BP, SpO2, or ECG monitoring 



 Are there prerequisites necessary for the administration of the IV medication?  For example, 
the prerequisite ‘respiratory support’ requires a number of supports to be in place during 
administration of specific IV medications 



 Consider that the IV direct method has a greater risk of adverse effects, since serum levels of 
the drug are sharply elevated 



 Ensure appropriate documentation of medication administration on the MAR – document 
Independent Double Check, if applicable 



 If a dosage range of medication has been ordered, document the exact does given 



 Document patient response to IV medication (if appropriate) 
 



 



  Remember … 
 



 Always follow the ’10 rights’ of medication administration: 
1. Patient  
2. Medication 
3. Dosage 
4. Route 
5. Time 
6. Documentation 
7. Client/Patient Education 
8. Refuse 
9. Assessment  
10. Evaluation 



AND 



 ‘3 checks’ re: administering IV push medications: 
1. Right dilutions (or flush) 
2. Right speed 
3. Right monitoring  
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 Use 2 patient identifiers to ensure proper patient identification 



 Before giving any medication, the nurse is accountable for fully understanding the medication, 
expected therapeutic effects, recommended dose and route, potential side effects, as well as 
antidote availability.  If a reaction occurs, notify the physician immediately 



 Refer to the Ottawa Hospital Parenteral Drug Therapy Manual 



 Refer to Lexicomp On-line 



 Call Pharmacy if any questions 



 Confirm whether the IV medication requires and Independent Double Check 



 Know your patient’s allergy status 
 



IV Direct Medication Administration  
 
Supplies 



 Alcohol swabs 



 Syringe(s) 



 Medication 



 Medication labels 



 Diluent (if applicable) – diluent should be 0.9% Sodium Chloride (NaCl) for injection, 10 mL vial 
or other appropriate diluent – NOT prefilled 0.9% NaCl syringes 



 0.9% NaCl flush 
 
Procedure 
 



1. Check physician’s order/patient MAR 
2. Check for patient allergies 
3. Review “The Ottawa Hospital Parenteral Drug Therapy Manual” aka “Ottawa Rules” 
4. Prepare medication as necessary ensuring compatible diluent and correct dilution 
5. Attach a completed medication label to the syringe with the medication in it 
6. Perform baseline patient assessment if indicated for the specific medication 
7. Swab the IV injection port with an alcohol swab.  Let dry 
8. If the medication is not compatible with the IV solution, flush with a 10 mL syringe of 0.9% 



NaCl first 
9. Insert the prepared and labeled IV medication syringe into the IV injection port as close to 



the IV site as possible 
 



 
 



10. Pinch off primary IV line (if applicable) while injecting medication, then release      
11. Administer the medication at the prescribed rate 
12. Observe and monitor patient as required throughout the procedure 
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13. Flush IV tubing after medication is administered to ensure that the complete dose is 
delivered (and again, if the med is incompatible with the IV solution, flush with another 10 
mL syringe of 0.9% NaCl.  This prevents a portion of the medication remaining in the 
injection port or the IV tubing.  If the IV solution is compatible with the IV medication, the IV 
solution can be used to flush the IV tubing 



14. If administering the medication through an injection cap (i.e. saline lock), it is necessary to 
confirm placement prior to injecting the IV medication.  Attach the 0.9% NaCl syringe to the 
injection cap and draw back on the syringe.  A flashback of blood confirms the IV cannula is 
in the vein.  To continue, the 0.9% NaCl is injected into the line and the site is examined for 
leaking or swelling.  If the line appears intact, remove the 0.9% NaCl syringe.  Attach the IV 
medication syringe and administer IV medication at the prescribed rate.  Remove medication 
syringe.  Attach a second 0.9% NaCl syringe and flush the line.  Remove syringe.  Use positive 
pressure (Clave only) while withdrawing the syringe to prevent backflow of blood into the IV 
catheter.  Note: if placement cannot be confirmed do not administer the IV med 



15. Document medication administration on MAR 
16. Follow-up observation or monitoring of the patient as required 
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Appendix A 
Potential Complications 



 
The following is a list of potential complications that can occur when administering medications IV 
push.  They are listed alphabetically, not in order of any potential occurrence. 
 



Complication Definition Signs & 
Symptoms 



 



Cause Intervention 



Catheter 
Embolism 



A portion of the 
catheter is carried 
into the circulatory 
system and has the 
potential to 
impeded and/or 
obstruct circulation 



 May be 
asymptomatic 



 Hypotension 



 Tachycardia 



 Diaphoresis 



 Cyanosis 



 Loss of consciousness 



 Can occur when 
the stylet is 
reintroduced into 
the device 



 May occur upon 
insertion when the 
device is 
withdrawn through 
the needle 
introducer 
 



 Discontinue IV and inspect device 
for rough edges 



 If catheter has fragmented, apply 
tourniquet above the site and 
obtain an x-ray 



 Notify physician 



 Bedrest  



Extravasation Infiltration of 
vesicant or irritant 
drug into the 
surrounding tissue.  
Can cause tissue 
necrosis or 
blistering 



 Erythema 



 Edema 



 Pain 



 Burning 



 Loss or change in 
blood return 



 Medication being 
administered into 
the surrounding 
tissue inadvertently 



 Stop medication infusion and 
notify Dr. 



 Aspirate any residual vesicant from 
the site, cannula and 
administration set 



 Administer appropriate antidote 



 Apply heat or cold 



 Document appropriately 



 Photograph site for later 
comparison 
 



Fluid 
Overload 



Excess fluid volume  ↑ BP 



 Dilation of neck veins 



 SOB 



 Tachypnea with rales 



 Infusion rate 
greater than what 
the patient can 
tolerate 



 Slow infusion to TKVO rate 



 Place patient in High Fowler’s 



 Notify Dr. 



 Monitor vital signs, intake and 
output 
 



Infiltration Fluid administration 
into surrounding 
tissues 



 Pain 



 Edema 



 Cool skin 



 ↓ flow rate 



 Puncturing of vein 
wall during 
insertion 



 PVAD penetrates 
through the vein 
wall during infusion 
 



 Remove PVAD and restart at 
another site 



 Elevate extremity 



 Appropriate comfort measures 



 Monitor site for adverse effects 
 



Phlebitis Inflammation of the 
vein 



 Pain 



 Tenderness 



 Erythema  



 pH, osmolality of 
solution, 
medication 



 injury to the vein 



 inadequate 
stabilization 



 too large of 
catheter gauge 
 



 Remove PVAD 



 Elevate extremity 



 Warm, moist compress 



 Appropriate comfort measures 



Site Infection Infection where 
cannula enters the 



 Erythema 



 Edema 



 Break in aseptic 
technique 



 Remove PVAD 



 Culture site and PVAD tip 
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skin  Pain 



 Purulent discharge 



 Fever  



 Use of 
contaminated 
equipment 



 Improper 
handwashing prior 
to initiation 
 



 Notify Dr. 



 Review technique for inserting 
PVAD 



Speed Shock Systemic reaction 
that occurs when a 
foreign substance is 
rapidly introduced 
into the circulatory 
system 



 Syncope 



 Headache 



 Flushed face 



 Tightness in the chest 



 Irregular pulse 



 Hypotension 



 Shock & cardiac 
arrest may occur 
 



 Too rapid rate of 
infusion or bolus 



 Discontinue medication infusion 



 Maintain IV at TKVO 



 Notify Dr. 



 Monitor patient 



Thrombosis Blood clot within a 
blood vessel 



 Erythema at site 



 Tenderness 



 Edema 



 Pain  



 Trauma to vessel 
due to PVAD being 
too large for vein 



 PVAD in situ 
greater than 72 
hours 



 Venous stasis 



 Meds/solutions 
with high pH or 
tonicity 



 Incompatibility 
with medication 
and solution 



 Multiple 
venipunctures 
 



 Remove IV 



 Apply cold compresses to ↓ blood 
flow 



 Notify Dr. 



 Monitor site 
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Appendix B 
Safe Practice Guidelines for Adult IV Push Medications 



 
As mentioned previously, intravenous therapy is considered an essential component of current 
healthcare delivery with over 90% of hospitalized patients receiving some form of infusion therapy.  
Errors involving IV medications can occur in all phases of the medication use process.  They also can 
be particularly dangerous based on the drug’s properties and the complexity of its therapeutic action.  
Administering IV medications are clinically advantageous due to their immediate therapeutic effect 
and ability to support plasma drug levels that reach an early target effect.  Also, harm can easily 
result from IV drug administration due to the immediate bioavailability of intravenously administered 
drugs, the narrow therapeutic dose range of many, as well as the limitations in reversing systemic 
effects after IV administration.  Certain IV medications have been designated high-alert medications 
and will require an independent double check. 
 
There have been studies (both paediatric and adult) that show that almost half of all serious errors 
(48%) are most likely to occur during the preparation and administration of IV medications.  There 
has been much emphasis placed on IV infusion safety; but, limited published evidence and a lack of 
established standardized safe practices associated with IV push injection safety.  The Institute for Safe 
Medication Practices (ISMP) believes that healthcare practitioners are provided with relevant 
information to assist them in identifying and managing the inherent risks with adult IV push 
medication and makes recommendations for safer practices (ISMP Safe Practice Guidelines for Adult 
IV Push Medications – A compilation of safe practices from the ISMP Adult IV Push Medication Safety 
Summit, 2015). 
 
Factors that Increase the Risk of IV Push Medication Errors in Adults 
 
There are a number of factors that can contribute to errors in IV push medications in adults; and, IV 
injection safety is not just a nursing issue.  This assumption needs to be dispelled.   The following 
outlines the main/common risks seen with adult IV push medications; but, it is not exhaustive. 
 
Risks Associated with: 



 Lack of patient information 



 Lack of drug information 



 Communication of drug information 



 Drug labeling, packaging, and nomenclature 



 Drug storage, stock, standardization, and distribution 



 Device use 



 Environment, staffing and workflow 



 Staff education and competency 



 Risk management and quality improvement challenges 
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Safe Practice Guidelines 
ISMP Safe Practice Guidelines for Adult IV Push Medications 



 
 



1. Acquisition and Distribution of Adult IV Push Medications 
1.1 To the greatest extent possible, provide adult IV push medications in a ready-to-
administer form (to minimize the need for manipulation outside of the pharmacy sterile 
compounding area) 
1.2 Use only commercially available or pharmacy-prepared prefilled syringes of 
appropriate IV solution to flush and lock vascular access devices 



 
2. Aseptic Technique 



2.1 Use septic technique when preparing and administering IV push medications, 
flush/locking solutions, and other parenteral solutions administered by direct IV injection.  
Aseptic technique includes: 



2.1a Hand hygiene prior to and after preparation and administration of the 
medication or solution 
2.1b Disinfection of the medication access diaphragm on a vial or the neck of an 
ampoule prior to accessing the medication or solution 
2.1c Disinfection of the IV access port, needleless connector, or other vascular 
access device (VAD) prior to administration of the medication or solution 
2.1d The use of personal protective equipment (PPE) if contact and exposure to 
blood or bodily fluids are possible when administering the medication or solution 



 
3. Clinical Preparation 



3.1 Withdraw IV push mediations from glass ampoules using a filter needle or straw, 
unless specific drugs preclude their use 
3.2 Only dilute IV push medications when recommended by the manufacturer, supported 
by evidence in peer-reviewed biomedical literature, or in accordance with approved 
institutional guidelines 
3.3 If dilution or reconstitution of an IV push medication becomes necessary outside of the 
pharmacy sterile compounding area, perform these tasks immediately prior to administration 
in a clean, uncluttered, and functionally separate location using organization approved, 
readily available drug information resources and sterile equipment and supplies 
3.4 Provide instructions and access to the proper diluent when reconstitution of dilution is 
necessary outside of the pharmacy sterile compounding area 
3.5 Do NOT withdraw IV push medications from commercially available, cartridge-type 
syringes into another syringe for administration 
3.6 DO NOT dilute or reconstitute IV push medications by drawing up the contents into a 
commercially-available, prefilled flush syringe of 0.9% sodium chloride (NaCl) 
3.7 When necessary to prepare more than one medication in a single syringe for IV push 
administration, limit preparation to the pharmacy 
3.8 NEVER use IV solutions in containers intended for infusions, including mini bags, as 
common source containers (multiple-dose product) to prepare IV flush syringes or to dilute or 
reconstitute medications for one or more patients in clinical care areas 
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4. Labeling 



4.1 Appropriately label all clinician-prepared syringes of IV push medications or solutions, 
unless the medication or solution is prepared at the patient’s bedside and is immediately 
administered to the patient without any break in the process 



4.1a If the clinician needs to prepare and administer more than one syringe of 
medication or solution to a single patient at the bedside: 



 Prepare each medication or solution separately, and immediately administer it 
before preparing the next syringe; OR 



 If preparing several IV push medications at a time for sequential IV push 
administration, label each syringe as it is being prepared, prior to the 
preparation of any subsequent syringes 



4.1b Alternatively, if a practitioner prepares one or more medications or solutions 
away from the patient’s bedside, immediately label each syringe, one at a time, before 
preparing the next medication or solution 
4.1c Bring only one patient’s labeled syringe(s) to the bedside for administration 



4.2 Provide clinical units with blank or printed, ready-to-apply labels, including sterilized 
labels where needed, to support safe labeling practices 
4.3 Immediately discard any unattended, unlabeled syringes containing any type of 
solution 
4.4 Never pre-label empty syringes in anticipation of use 



 
5. Clinician Administration 



5.1 Perform an appropriate clinical and vascular access site assessment of the patient 
prior to and following the administration of IV push medications 
5.2 Unless its use would result in a clinically significant delay and potential patient harm, 
use barcode scanning or similar technology immediately prior to the administration of IV push 
medications to confirm patient identification and the correct medication 
5.3 Administer IV push medications and any subsequent IV flush at the rate recommended 
by the manufacturer, supported by evidence in peer-reviewed biomedical literature, or in 
accordance with approved institutional guidelines.  Use an appropriate volume of the 
subsequent IV flush to ensure that the entire drug dose has been administered 
5.4 Assess central line patency using at a minimum, a 10 mL diameter-sized syringe filled 
with preservative free 0.9% sodium chloride.  Once patency has been confirmed, IV push 
administration of the medication can be given in a syringe appropriately sized to measure and 
administer the required dose 
5.5 When administering IV push medications through an existing IV infusion line, use a 
needleless connecter that is proximal (closest) to the patient, unless contraindicated in 
current evidence-based literature, or if the proximal site is inaccessible for use, such as during 
a sterile procedure 



 
6. Drug Information Resources 



6.1 Standardized, facility-approved IV push medication resources are readily available at 
the point of care to guide the safe practice of IV push medication administration.  Resources 
should include any special considerations for the preparation and administration of IV push 
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medications and for unique practice locations where medications may be administered IC 
push to ensure effective patient monitoring 



 
7. Competency Assessment 



7.1 Competency assessments for IV push medication preparation and administration are 
standardized across disciplines within healthcare organizations and validated through an 
initial assessment and on an ongoing basis 



 
8. Error Reporting 



8.1 Report adverse events, close calls, and hazardous conditions associated with IV push 
medications internally within the healthcare organization as well as in confidence to external 
safety organizations such as ISMP for shared learning 
8.2 Use internal and external information about adverse events, close calls, and hazardous 
conditions associated with IV push medications for continuous quality improvement 



 
ISMP Safe Practice Guidelines for Adult IV Push Medications (2015). A compilation of safe practices from the ISMP Adult IV Push 
Medication Safety Summit. 
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Appendix C 
Definitions 



 
 



Term(s) Definition 
Admixture The preparation of a pharmaceutical product which requires the measured addition of 



medications or a combination of one or more sterile products 



Common – source 
container 



A container of solution used to prepare multiple doses of a drug or flush solution for 
multiple patients 



Compatible Capable of being mixed and administered without undergoing undesirable chemical and or 
physical changes or loss of therapeutic action 



Dilution To add a diluent – (e.g. 0.9% sodium chloride, sterile water) to a solution of medication in 
order to make it less concentrated or to provide additional solution for ease of 
administration and titration, or to decrease the tissue irritation of a medication 



Extravasation The inadvertent administration of a vesicant solution or medication into the tissue 
surrounding a vessel 



Flushing The act of moving fluids, medications, blood and blood products out of a vascular access 
device into the bloodstream, ensuring delivery of those components and verifying patency 



Infiltration Inadvertent leakage of a non-vesicant IV fluid into the tissue surrounding a vessel 



Intravenous push or 
IV push 



Direct manual administration of a medication using a syringe, usually under pressure, 
connected to an IV access device; this may include a manually administered IV “bolus” dose 
in an emergency situation 



IV bolus A discrete dose of medication or solution given rapidly over a short period of time 



Locking The instillation of a solution into a vascular access device to maintain device patency during 
periods of non-use 



Preparation Includes dilution, reconstitution, and measurement of drugs and doses in a clean, 
uncluttered, and functionally separate environment 



Ready to administer An injectable product containing the active drug in solution at the required concentration 
and volume, presented in the final container (syringe, infusion bag, or elastomeric device), 
and ready to be administered to the patient 



Ready-to-use An injectable product containing the active drug in solution at the required concentration 
and volume in a vial.  The injectable product is transferred to a final container (syringe, 
infusion bag, or elastomeric device) for administration to the patient 



Reconstitute The act of adding diluent to a powder to create a solution 



Single dose container A single dose container is a single unit container intended for parenteral administration only.  
A single dose container is labeled as such.  Examples of single-dose containers include 
prefilled syringes, cartridges, fusion-sealed containers, and closure-sealed containers when 
so labeled 



Vascular Access Device 
(VAD) 



Catheter, tubes, or devices inserted into the vascular system including arteries, veins, and 
bone marrow 



 
Several definitions modified from INS Standards of Practice (2006, 2013); ISMP Medication Safety Self-Assessment® for Hospitals 
(2004), USP General Notices, and Medication Errors (2007). 
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Appendix D 
RPNAO Statement Regarding RPN Medication Practice 
Direct IV Injection (Push) Medication Administration 



 
January 4, 2018 (Press Release)(Excerpts from) 
 
‘There is currently a shortage of small volume parenteral solutions (IV mini bags) for use in IV 
medication administration, due to an interruption in production in Puerto Rico following hurricane 
related damage … As a result, RPNs may be required to administer medications by direct IV injection 
(IV push) when they have been previously administering them by different route such as IV infusion. 
 
Direct IV Medication Administration – RPN Practice 



 The administration of all medications, including those given by the direct IV injection or 
“push” IV route is governed first by legislation, and then by the College of Nurses (CNO) 
practice standards and guidelines and finally by organizational policy. 



 



 All nurses must in each clinical situation determine if the performance of a particular 
procedure is within the nurse’s scope of practice and if it promotes safe patient care.  Because 
this will vary from nurse to nurse, nursing leaders and nursing teams need to enable ongoing 
discussion to determine which nurse can best provide care to the patient, considering the 
patient's condition, the nurse’s scope of practice (knowledge, skill, experience, CNO category) 
and the conditions of the practice environment in which care is to be delivered 



 
Authority to Perform 



 CNO notes that “the Nursing Act, 1991 does not differentiate between RNs and RPNs in the 
administration of medication”.  Likewise, the CNO Medication Standard applies equally to RNs 
and RPNs and does not distinguish between the categories of nurse with respect to 
medication practice  



 At the legislative and regulatory levels, RPNs are not prohibited from administering IV 
medications by direct injection (push) 



 Nurses must have a clear, complete and appropriate order to be authorized to administer a 
prescription medication, including one given by IV push.  The American Society of Health-
System Pharmacists (ASHP) states it is best practice to include the actual rate of IV push 
administration specific to a given drug and that terms such as IV push (unspecified), IV bolus 
(unspecified), slow or fast/rapid IV push be avoided 



 Organization policy or protocol about the administration of IV push medication may outline 
limits to practice based on medication type, patient care environment and/or nursing role 



 RPNs should be knowledgeable about and adhere to any organizational practice documents 
that pertain to the administration of IV push medication 



 
Competence 



 Nurses must have the necessary knowledge, skill and judgment to safely administer a 
medication by IV push 
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 This must evaluated in each situation considering the nurse’s knowledge, experience and 
category and the patient’s condition (including the likely response to the medication 
administered by IV push) and the practice environment 



 Nurses need to recognize the limits of their own competence and obtain assistance when 
needed 



 Nurses must also refrain from performing a practice when they are not competent in either 
the cognitive or the technical aspects of that practice 



 Nurses that do not have established competence in the administration of IV push medications 
should collaborate with their employers to have competence evaluated and competence 
development supported prior to autonomous practice 



 
Safety 



 CNO requires nurses to “take appropriate action to resolve or minimize the risk of harm to a 
client from a medication error or adverse reaction” as well as to collaborate to create a safe 
medication practice environment 



 Risk of harmful patient outcome is increased with the administration of medication by IV push 
due to a number of factors, not the least of which is wide variation in practice and “on the 
job” nurse to nurse training 



 Safety also includes the management of patient outcomes 



 CNO expects that nurses will be able to anticipate potential outcomes of a procedure prior to 
performing it and that they will have the authority, competence and resources to manage 
these outcomes should they occur 



 To properly anticipate potential outcomes of medications administered by IV push, nurses 
need to understand the mechanism of action, the patient’s condition and how rapid IV 
medication administration may impact patient response 



 As with other aspects of practice, autonomous RPN practice with respect to direct IV injection 
medication administration will occur in more stable practice environments and with patients 
that are at lower risk for negative outcomes and that have more predictable outcomes 



 In less stable practice environments and/or with unpredictable patients that are at higher risk 
for negative outcomes, there will be more need for RPNs to consult or collaborate with RN 
colleagues to safely provide the care 
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Appendix E 
Determining Appropriate Practice Context 



 
Certain patient situations will not support the RPN to administer IV medications regardless of the 
product to be administered.  Situations where patient needs are complex, the plan of care is 
unknown/unestablished, or whose conditions are frequently changing with complex or poorly 
understood outcomes would preclude the RPN form performing IV medication administration 
regardless of the medications to be administered. 
 
Situations that patient cares are beyond the scope of practice of a RPN 
 
 



 
Patient Situation 



 



 
Rationale 



Lack of established plan of care (verbal or written) The overall predictability of the patient’s needs have 
not been established 



Medication orders requiring titration based on patient 
assessment finds 
Crisis situations 



Active titration would indicate that the client’s needs 
are changing and unanticipated 
Requires advanced priority decision making 



Any medication that could immediately (within 5-10 
minutes) impact the hemodynamic stability of the 
client 



Requires advanced assessment and decision making.  
Is listed as a HIGH ALERT medication 



A product that requires the interpretation of 
additional assessment parameters before, during or 
after administration (e.g. Octaplex or Diltiazam) 



Interpretation of the data requires advanced 
decision making and assessment 



A medication that requires the interpretation of 
additional assessment parameters before, during or 
after IV (e.g. cardiac, hemodynamic or fetal 
monitoring) 



Interpretation of the data requires advanced 
decision making and assessment 



RPNs cannot administer any medications by IV route 
appearing in the ISMP High Alert list 
https://www.ismp.org/tools/highalertmedications.pdf  



Monitoring of these patients require advanced skill 
and decision making 



 
  





https://www.ismp.org/tools/highalertmedications.pdf








Administration of Adult IV Push Medications 
CGMH – March, 2019  21 



 



Administration of Adult IV Push Medications Test 
 
Name: ___________________________ Patient Care Unit: ________________ Date: ___________ 
 
Circle the most correct response 
 
1. A medication to administered ‘IV Push’ is injected: 
 



a) Directly into the minibag 
b) Through the injection port of the Buretrol 
c) Directly into the IV tubing or saline lock 
d) Directly into the vein 



 
2. Collingwood General and Marine Hospital specific information about IV push medications may 



be found in? (Check all that apply) 
 



a) CPS 
b) The Ottawa Hospital Parenteral Drug Therapy Manual 
c) Hospital Formulary 
d) Nursing Drug Library (Lexi-comp) 



 
3. Diazepam (Valium) is ordered 10 mg IV STAT 
 



a) How is the medication administered? _______________________________________ 
 



b) At what rate is the medication administered?  ________________________________ 
 
4. List the ’10 rights’ of medication administration 
 



i. The right _______________ 
ii. The right _______________ 



iii. The right _______________ 
iv. The right _______________ 
v. The right _______________ 



vi. The right _______________ 
vii. The right _______________ 



viii. The right _______________ 
ix. The right _______________ 
x. The right _______________ 



 
And the ‘3 rights’ for IV administration 



i. The right _______________ 
ii. The right _______________ 



iii. The right ________________ 
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5. Dimenhydrinate (Gravol) 50 mg is to be given IV push.  How is this medication administered? 
 



Dilute ______ mg with _________mL of ____________________________ and inject over  
 



_________________ minutes. 
 
6. Signs of speed shock include: 
 



a) Loss of a pulse distal to the IV site 
b) Tenderness and redness over the vein 
c) Headache, syncope and chest tightness 
d) Bleeding and hypokalemia 



 



7. An order is written for Furosemide 160 mg IV.  What would be the appropriate action? 
 



a) Discuss rationale for high does with physician 
b) Administer the 160 mg over 3 to 4 minutes 
c) Assess for decreased hearing acuity 
d) Prepare to administer the furosemide in a mini bag as the maximum dose of that can 



be given IV push is 100 mg 
e) a, c, and d 



 



8. Which of the following is not a manifestation of an acute hypersensitivity reaction to a drug? 
 



a) Rash 
b) Bleeding 
c) Hypotension 
d) Bronchospasm 



 



9. Which one of the following statements is true regarding the IV administration of narcotics? 
 



a) Morphine must be given as a rapid direct injection (1 minute to have a significant 
effect) 



b) Respiratory support must be readily available when IV narcotics are administered 
c) Continuous IV infusions or morphine are irrational 
d) Narcotics cannot be given subcutaneously because they cause tissue damage 



 



10. Which of the following is/are true regarding the IV administration of diazepam? 
 



1. The maximum single IV dose, which may be given directly is 25 mg 
2. The rate of administration must not exceed 5 mg/min 
3. Rapid administration may cause seizures 
4. Potential administration hazards are hypotension and respiratory depression 



a) 2 & 4 
b) 1, 3 & 4 
c) 4 
d) 2 
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11. The presence of floating particles in an infusion would indicate precipitation and the following 
action should occur.  Circle the best answer. 



 
a) Slow the infusion, call pharmacy, wait for their advice 
b) Stop the infusion, notify pharmacy, and begin a new bag of IV solution 
c) Stop the infusion, change IV bag and tubing, check patient’s vital signs, notify 



pharmacy 
d) None of the above 



 



12. Which of the following statements are true regarding Narcan? 
 



1. Use with caution with patients who are known or suspected to have a dependency on 
narcotics 



2. Once Narcan is given the effects of the narcotic are resolved 
3. Abrupt reversal of narcotic depression may cause nausea and vomiting 
4. Do not use unless the nature of the depressant is known 
 



a) 1 & 4 
b) 2 & 3 
c) 1 & 3 
d) 2 & 4 



 



13. Direct IV administration may be more hazardous than IV infusion or IM because: 
 



a) The more concentrated solution can cause both local and specific organ effects 
b) The fast rate may give exaggerated therapeutic effects 
c) The effect may be quick in onset but short in duration 
d) All of the above 



 



14. In the event that a patient develops increased respiratory rate, shortness of breath, and chest 
pain in response to a medication given IV direct, your immediate intervention should be: 



 
a) Stop the injection, speed up the IV infusion and watch further reaction from the 



patient 
b) Inject the drug at a slower rate, increase the IV infusion and call the physician 
c) Stop the injection, call the physician and prepare for administration of the antidote or 



appropriate emergency measures 
d) Stop the injection, administer oxygen and continue to assess the status of the patient 



 
15. Lasix is a potent, rapid acting diuretic.  Which of the following is NOT a potential side effect? 
 



a) Tinnitus/hearing loss 
b) Hypotension 
c) Hyperkalemia 
d) Dehydration 
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16. Circle the answer below that best describes the term ‘direct’. 
 



a) An injection below the drip chamber of an administration set over a period of at least 
30 seconds 



b) An injection above the drip chamber of an administration set over a period of at least 
60 seconds 



c) An injection below the drip chamber of an administration set over a period of at least 
60 seconds 



d) An injection above the drip chamber of an administration set over a period of at least 
30 seconds 



 



17. IV push medications recommended to be given SLOWLY are administered over at least: 
 



a) 2 minutes 
b) 15 minutes 
c) 1 minute 
d) 30 minutes 



 



18. The side effects from IV Dimenhydrinate can include: 
 



1. Drowsiness 
2. Dry mouth 
3. Urinary frequency 
4. Hypertension 
5. Difficulty voiding 
6. Hypotension  
 



a) 1, 2, 4, 5 
b) 1, 2, 3, 6 
c) All of the above 
d) 1, 2, 6 



 



20. Which is the correct order of the procedure for the direct IV administration of a compatible 
medication? 



 
1. Administer medication according to dosage and rate guidelines 
2. Pinch the IV line above the closest clave to the patient, swab clave with alcohol swab 



and insert syringe with medication 
3. Observe patient for therapeutic or adverse reactions and complete the documentation  
4. Remove syringe, recheck IV infusion rate 
5. Check for infiltration and patency, ensuring an adequate infusion 
 



a) 5, 2, 3, 1, 4 
b) 2, 5, 3, 1, 4 
c) 2, 1, 4, 3, 5 
d) 5, 2, 1, 4, 3 
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21. The following are TRUE regarding IV administration of Morphine? 
 



1. Rapid IV administration may cause orthostatic hypotension and respiratory depression 
2. Dilute dose to 10 mL 
3. Inject very slowly at a rate of 3 mg/min 
4. Naloxone should not be used as an antidote 
 



a) 2, 3, 4 
b) 1, 2, 4 
c) 1, 2, 3 
d) All of the above 



 
22. Disadvantages of the IV route include: 
 



a) Drugs have an immediate action and cannot be withdrawn once they have been 
administered 



b) Drugs take longer to work and there is higher risk of side effects 
c) IV slow direct can be time consuming as a nurse needs to stay with the patient 
d) Damages blood vessels that can be used for blood collection 



 



23. Propofol (Diprivan) may be administered by the nurse on any medical or surgical unit in the 
hospital. 



 
a) True 
b) False 



 



24. You are about to administer an IV direct medication and you look it up in the IV manual.  The 
IV manual states that respiratory support must be available.  What does this mean?  What 
must be available? 



 
1. ________________________________________ 
2. ________________________________________ 
3. ________________________________________ 
4. ________________________________________ 



 
25. All IV direct medications may be administered in under 1 minute. 
 



a) True 
b) False  



 
26. Provided you administer the IV direct medication immediately after preparing it, it is not 



necessary to label the syringe. 
 



a) True 
b) False 
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27. Ketorolac (Toradol) IV can be administered by a physician only, regardless of the route. 
 



a) True 
b) False 



 
28. Extravasation is defined as: 
 



a) Adding diluent to a powder to create a solution 
b) Preparation of a pharmaceutical product which requires the measured addition of 



medications or a combination of one or more sterile products 
c) The act of moving fluids, medications, blood and blood products out of a vascular 



access device into the bloodstream 
d) Inadvertent administration of a vesicant solution or medication into the tissue 



surrounding  a vessel 
 
29. Which of the following would be considered an appropriate evaluation of administrating IV 



medications? 
 



a) Pharmacist ordering and interpreting blood work 
b) Assessing the patient’s IV site for signs of complications 
c) Maintaining aseptic technique 
d) Ensuring the medication is infused at a faster rate when behind schedule 



 
30. Prior to administering a direct IV medication, the nurse must always ensure that the: 
 



1. Catheter site shows no sign of infiltration 
2. IV line is patent and IV fluid is infusing well 
3. IV solution is compatible with the medication to be administered 
4. Patient is not currently receiving a medication that is incompatible with direct IV 



medication 
5. Dosage and rate of administration is correct 



 
a) 1, 2, 3 
b) 1, 2 & 5 
c) 2, 3, 4 
d) All of the above 
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History of IV Medications


Up until the 1930’s to 1940’s, IV administration was exclusively a physician’s role.  In fact, up until the 1970’s most IV administrations were up to the physician, with only approximately 30-40% of patients receiving some sort of IV therapy.  In the 1970’s, with the introduction of disposable IV catheters and tubing, nurses began administering IV infusions, which continued into the 1990’s.  During that time, it was estimated that approximately 85% of hospitalized patients received some sort of IV therapy. 
































Legislation and RNAO/RPNAO’s Statement on IV Push Medication Administration


The CNO standard applies equally to RN’s and RPN’s, and does not distinguish between classes.


Nurses must have a clear, complete and appropriate order to be authorized to administer a prescription medication, including one given by IV push. Nurses must have the necessary knowledge, skill and judgment to safely administer a medication by IV push.


CNO requires nurses to “take appropriate action to resolve or minimize the risk of harm to a client from a medication error or adverse reaction” as well as to collaborate to create a safe medication practice environment. Risk of a harmful patient outcome is increased with the administration of medication by IV push due to a number of factors, not the least of which is wide variation in practice and “on the job” nurse to nurse training. Most nurses do not develop competency in direct IV injection while in their basic programs due to placement agency restrictions on student practice. 








(https://www.rpnao.org/sites/default/files/RPNAO%20Statement%20RPN%20Practice%20IV%20Push%20Meds%20FINAL_2.pdf)
































Today, over 90% of hospitalized patients receive some sort of IV therapy.  The risk for patient harm and death is well documented.  In a 2001 study of pediatric patients, it was noted the 54% of patients were associated with a potential adverse event (Kaushal et. Al, 2001).


What’s the Big Deal?



































As IV administration has become more common over the years, so has the administration of IV push medication.  Challenges still exist with teaching IV push administration, as   nursing graduates seldom have experience with IV push medications outside of a classroom, and many nurses obtain their education on IV administration from colleagues or during job orientation.  


Several risks become evident within the practice setting because of the variations offered in different institutions.  These include: 


Lack of patient information


Lack of drug information


Communication of drug information


Drug labelling, packaging and nomenclature






































Safe Practices when Administering IV Push Medications





Use appropriate reconstitution solutions when preparing IV meds to push, or use pharmacy-prepared solutions whenever possible.


HAND HYGIENE prior to and after preparation and administration of medication


Disinfect the medication diaphragm and all IV ports or needleless connectors prior to administration


Use of proper PPE when administering medications


Withdraw medications from an ampule using a filtered needle unless contraindicated
































6. Only dilute medications when recommended by the manufacturer or according to facility guidelines


7.  Dilute or reconstitute medications immediately prior to administration of medication in a clean, uncluttered area


8.  DO NOT withdraw IV medications from a commercially prepared cartridges and add to another syringe for administration


9. Do not dilute or reconstitute IV medications by drawing from a prefilled saline syringe (risk of mislabeling a prefilled syringe and inadvertently giving a medication in error)


10. Only prepare one medication at a time, and never use minibags to draw from for IV push medications.



































Safe Practices when Labelling IV Push Medications


1. Prepare each medication separately and label separately prior to preparing the next medication


2. Bring only one patient’s labeled syringe(s) to the bedside for administration


3. Immediately discard any unlabeled or unattended syringes


4. Never prelabel syringes in anticipation of use



































ADMINISTRATION


Perform vascular site assessment prior to and following IV push administration


Scan the patient and the medication prior to administration


Administer IV push medications, as well as the NS flush according to the rate recommended by the manufacturer, or according to institution policy


Use appropriate volume of IV flush to ensure entire dose of medication has been delivered


Use the needleless connector which is proximal to the patient
































Medication Rights:


Right Patient


Right Drug


Right Dose


Right Route


Right Rate


Right Frequency


Right Reason
































Before, during, and after administration, practitioners should assess the patient for any signs of infiltration or


extravasation, and monitor the patient for potential adverse effects and reactions, being prepared for appropriate interventions should an adverse event occur.





Ensure the proper monitoring/interventions are in place before administration of the medication.






































Resources:


Pharmacy IV drug Guidelines


Ottawa Manual


Pharmacy


Charge Nurses/Managers


Critical Care Nurses


Educator



































Let’s Get Certified!!!


Time to Practice


Complete Mosby’s assigned skills


Have 2 nurses sign off witnessed IV push administrations and return to educator











Questions?????
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[bookmark: _GoBack]Direct IV Medication Administration Nurse Certification





Nurse Name:





Administration #1					Administration #2


Date:  							Date:


Supervising RN:						Supervising RN:





___ Performs hand hygiene				___ Performs hand hygiene


___ Performs 6 Medication Administration Rights		___ Performs 6 Medication Administration Rights


___ Assesses IV site for patency, redness, swelling		___ Assesses IV site for patency, redness, swelling


___ Flushes site before and after administration		___ Flushes site before and after administration


___ Labels medication properly or prepares			___ Labels medication properly or prepares


        in front of patient					        in front of patient


___ Dilutes according to manufacturer			___ Dilutes according to manufacturer


___ Checks compatibility of medication/IV solution		___ Checks compatibility of medication/IV solution


___ Thoroughly cleanses injection port 		 	___ Thoroughly cleanses injection port 


___ Administers in port closest to IV site			___ Administers in port closes to IV site


___ Pinches tubing distal to port during			___ Pinches tubing distal to port during


       administration					       administration


___ Administers medication over 2 minutes 			___ Administers medication over 2 minutes


      or per manufacturer or policy/procedure			       or per manufacturer or policy/procedure


___ Disposes of used equipment properly			___ Disposes of used equipment properly


	





*Please return to clinical educator when completed*	 
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N
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D
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R
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C



C
U



 



R
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P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 
 



Acetylcysteine 



(MUCOMYST) 
   



 
 



 
 



 
 X 



 
 



Same solution is used for inhalation, oral or 
intravenous (IV) use. 



 
ACTH 



(Cosyntropin, 
CORTROSYN) 



 



 X  X    X X 
 



X 
 



 
Direct – Dilute 2-5mL normal saline (NS) over 1 
minute 



Alteplase 
CATHFLO 



 



X 
 
 



X 
 
 



X 
 
    



 
2.2 mL NS 



 



 



When reconstituting swirl, do not shake. 



 



 



 
Adenosine 



ADENOCARD 
 



X 



      



 



  



Amiodarone 
CORDARONE X X  



 
 



 
 



 
 



 X
 (



in
 n



o
n
-



P
V



C
 b



a
g
) 



 



ICCU/ED only 



Continuous ECG monitoring 



Filter tubing 



Direct in cardiac arrest only 



 
Ampicillin 



(PENBRITIN) 
X X  



 
 



 
 



 
X 



 
 



3.5 mL sterile 



water for 



injection 



SWFI 



= 250mg/mL 



 
The entire contents should be withdrawn and used 
within one hour after reconstitution including infusion 
time.  



 



 



Azithromycin 



 



      



X 



 



X 



 



4.8 mL SWFI 



= 100mg/mL 



 



 



Atropine 
X X  



 
X 



 
X  



 
 
 



 
 



 
Preloaded syringe available 1 mg/10 mL 
 



Benztropine 
(COGENTIN) 



X 



   
 



 



 
 



X 



 
 



 
 
 



 
 



 
 



Betamethasone 
(CELESTONE 
SOLUSPAN) 



   
 



 



 
X 



 
 



 
 



 
 



 



Calcium Chloride 



 
 
 



X 
 
 



 
 
 



X 
 
 



    



 
 
 



X 



 



 



 



Preloaded syringe available 1 g/10 mL 
Patients on digitalis are sensitive to calcium and it 
may precipitate an arrhythmia. 
IV direct in code situation and severe hyperkalaemia 
Cardiac monitoring for direct IV over 2 – 5 minutes 





file://THSVA01/P3$/Web/DOCS/D0028527.pdf


file://THSVA01/P3$/Web/DOCS/D0019115.pdf


file://THSVA01/P3$/Web/DOCS/D0025050.pdf


file://THSVA01/P3$/Web/DOCS/D0019116.pdf
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 
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ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



  



Calcium Gluconate 
10% 



 
 
 



X 
 
 
 
 



X 
 



    



 
 
 



X 



 



 



 



 



 
IV direct in code situation Severe hyperkalaemia with 
6-18 mg/kg over 1 – 2 minutes 
Cardiac monitoring for direct 



Cefazolin 



(ANCEF) 
X X   



 



 
X 



 
 



 
X 



10mL SWFI 



= 100mg/mL 



 



 



 



 
Cefoxitin 



(MEFOXIN) 
X X  



 
 



 
 



 
X 



 
X 



10mL SWFI 



= 100mg/mL 



 



Over 3 - 5 minutes 
 
 



Ceftazidime X X   X  X 
10mL SWFI 



= 100mg/mL 



 



Direct over 3 - 5 minutes 



 



 
Ceftriaxone 



(ROCEPHIN) 
X X  



 
 



 
 



 
X 



 
X 



9.6mL SWFI 



= 100mg/mL 



 
Intramuscular:   Add 3.6 mL SWFI or 1% lidocaine (if 
ordered) to 1 g for a solution containing 0.25 g/mL.   
Intravenous:    



Minibags may be stored at room temperature for up 
to 24 hours and 7 days in refrigerator.  Protect 
original vials from light. 



Direct over 3 - 5 minutes. 



 



Cefuroxime 



(ZINACEF) 



 



X X  
 
 



 
 



 



 



 
 



 



 



 



X 



 



 



8mL SWFI 
= 90mg/mL 



 
Direct over 3 - 5 minutes 



 



 



Ciprofloxacin    
 
  



 
 



 
X   



 
Chlorpromazine 
(LARGACTIL) 



 



X 
  



 
 



 
 



 
X 



 
X  



 



 
IM preferred site 
  



 
Clindamycin 



(DALACIN C)    
 



 



 
X 



 
 



 
X 



 
 



 
 





file://THSVA01/P3$/Web/DOCS/D0019571.pdf


file://THSVA01/P3$/Web/DOCS/D0019572.pdf


file://THSVA01/P3$/Web/DOCS/D0019573.pdf
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 
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ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



Cloxacillin 
 



X X  
 
 



 
 X X 



6.8mL SWFI 



= 250mg/mL 



 



 



Over 3 - 5 minutes 



 
 
 



 
Codeine    



 
X 



 
X 



 
 



 
 



 
  



Cyanocobalamin 
(VITAMIN B12) 



 



    



D
e
e
p
 S



C
 



X
 D



e
e
p
 S



C
 



 
X 



 
 



 
X 



 
 



 



 
Dalteparin 



(FRAGMIN) 
 



X X  X  



 



X 



 



 



 



 



Dantrolene Sodium 
(DANTRIUM) 



20mg/vial (each vial 
also contains 



3,000mg Mannitol) 



X X  
 
 



 
 



 
 X 



 
 



60mL SWFI 



from IV bag 
 



 
  



 



(DECADRON) 



 



X 



 



X 



 



X 



 



X 



 



X 



 
 



 



X 



 
 



 



Subcutaneous for palliative patients 



Over 1 minute 



 



 
Dextrose 50% X X X 



 
 



 
 



 
 



 
X  



 



 
Peripheral rate is 3 mL/minute. 



Best over 5 minutes in emergency situation 



 



Diazepam 
(VALIUM) 



X X X 
 
 



 
 



 X
 



s
lo



w
  



X  



 



IV direct preferred 



Can be given rectally 



RN for doses up 10 mg/dose 



 



 
Digoxin 



(LANOXIN) 
X 



X
 d



o
s
e
 u



p
 t
o
 



0
.2



5
 m



g
 



 
 
 



 
 



 
X 



 
X 



 
 



Intramuscular (IM) not advised 



 



 





file://THSVA01/P3$/Web/DOCS/D0019120.pdf


file://THSVA01/P3$/Web/DOCS/D0019122.pdf


file://THSVA01/P3$/Web/DOCS/D0019123.pdf


file://THSVA01/P3$/Web/DOCS/D0019124.pdf








Page 4 of 13 



 



 



 



 



INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



Dihydroergotamine 
(D.H.E.) 



X
 f
ir
s
t 
d
o
s
e
 



X
 r



e
p
e
a
t 



d
o
s
e
s
 



 



 
 



X 



 
 



X 



 



X 



 
 



 
 
IM/SC preferred 



Diltiazem 
(CARDIZEM) 



X
 f
ir
s
t 
d
o
s
e
 



  



   



X 



 
 
 



 



 
Cardiac monitoring required. 
 
 



 
Dimenhydrinate 



(GRAVOL) 
 



X X X X X  X  



 
 
Direct 5mg/ml over 2 minutes. 
Dilute  50mg with 10mL NS 
 



 



 
Diphenhydramine 



(BENADRYL) 
X X X 



 
 



 
 



 
X 



 
X 



 
 



 
For direct IV use  



May be diluted in 10 mL NS 



 



Dobutamine 
(DOBUTREX) 



   
 
 



 
 



 
 



 
X



 I
C



C
U



/E
D



 



o
n
ly



 



10-20mL 
SWFI 



 



Patient must have cardiac monitoring during infusion. 



 



Dopamine 



(REVIMINE, 
INTROPIN) 



   
 
 



 
 



 
 



  X
 



IC
C



U
/ 



E
D



 o
n
ly



 



 
 



 
IV should be infusing well. 
 2 x 5 mL amp (400 mg) in 500 mL IV solution gives 
800 mcg/mL,  4 x 5mL (800 mg) = 1600 mcg/mL. 
Patient must have cardiac monitoring during infusion. 
  



 



Epinephrine 
1:1000 



(ADRENALIN) 
X X  X X 



 
 



X 



 



 
 



 



Do not use if solution is brown or has a precipitate.  
Protect from light.   



1 mg/10 mL preloaded syringe 



Continuous IV infusion 



 



Ephedrine 



 



X 



X
 1



0
m



g
 o



r 



le
s
s
 



 X X 



 



X 



 



 CAUTION – looks like, sounds like Epinephrine 



Epotetin alpha 



(non-formulary) 



 



   X      
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



Esmolol 
(BREVIBLOC) 



 
 



X X
 



1
0
 m



g
 o



r 



le
s
s
 



    X  
OR only 



Continuous cardiac monitoring 



 
Ethacrynate 



Sodium 
(EDECRIN) 



 



   
 
 



 
 



 
 



 
X 



 
50mL D5W 



or NS 
 



Do not use a hazy solution.  Discard unused 
reconstituted solution after 24 hours 



Famotidine 



(PEPCID) 



 



 



 



X 



 



 



 



 



 



X 



 



 



    



 



 



X 



 



 



 



 



Fentanyl 
(SUBLIMAZE) 



 
X X  X X  X



 
S



C
 i
n
fu



s
io



n
 



 



 



Flumazenil 



(ANEXATE) 
X X     X  



Short-acting 



Antagonist of benzodiazepines 



 



Folic acid 



(FOLATE) 



(non-formulary) 



   X X  X   



 
Furosemide 



(LASIX) 
 



X X X X X 
 
 



 
X 



 
 



Up to 100 mg over 1 – 2 minutes 



Above 100mg give in minibag at 4 mg/minute 



 



Gentamicin 
(GARAMYCIN) 



   
 
 X 



 
 



 
X  



 



 



 
Glucagon X X  



 
X 



 
X 



 
 



 
 



 
 



 
Direct 1mg over 1 minute. 



 



Glycopyrrolate 



 



X X  X X  X 



 



 Anticholinergic, Antispasmodic 
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



 
 



Haloperidol 
(HALDOL) 



 



 



X 



 



 



X 



 



 



X 



 



 



 



 



X 



 



 



 



 



Dilution not recommended.   



Dose range is 2 -25 mg, average is 5 mg, but varies 
with individual. 



Use with extreme caution if at all with Parkinson’s 



Monitor blood pressure with doses over 5mg 



 



Heparin X X  X 
 
 



 
 X  



 
Deep subcutaneous (SC) into fat above iliac crest or 



abdominal fat layer, rotate site and avoid trauma.  
For Direct IV use, give directly into flowing IV of NS or 
D5W.  



 



Hydralazine 
(APRESOLINE) 



 



X 



X
 f
ir
s
t 
d
o
s
e
 



w
it
h
 M



D
 



 
 
 



 
X 



 
 



 
X 



 
 



IV dosage form can be given IM 



Monitor blood pressure 



Incompatible with D5W 



Hydrocortisonesodiu
m succinate 



(SOLU-CORTEF) 



X X X 
 
 X 



 
 X  



100 mg/minute up to 500mg maximum 



Hydromorphone 
(DILAUDID) 



 



X X  



 
 



X 
 



 



 
X 
 



 
 



 
 



X 



 
 



 
 Monitor respiration support, use pain assessment tool 



SC port 
 



 
Hyosine 



(BUSCOPAN) 
 



X X  X X 
 
 



 
X  



 



 
Immune Serum 



Globulin 
(Human) 



Code:   GAMFREE    



X 



 
 



 
 



 
 



 
 



 
 



Tetanus Immune Globulin 



Intravenous Immune Globulin (lab) 



 
Influenza 



Vaccine 



(FLUZONE, 
VAXIGRIP) 



    
X



 d
e
e
p
 



 
X 
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



 
 
 



Insulin 
Toronto 



(NOVOLIN ge R, 
HUMULIN R) 



(Crystalline Insulin) 



 



 



 



 



 



X 



 



 



 



X 



 



 



X 



 



 



X 



 



 



 



Severe hyperkalaemia 10 - 20 units IV 



IM if ordered specifically, special needle required. 



IV dose 0.1 unit/kg for ketoacidosis 



If IV infusion-prior to connecting , open the IV and 
rapidly flush 20mL through line to prime – must use 
infusion pump 



 



 
Insulin 



All other 



    



 
X 



 
 



 
 



 
 



 
 



IM if ordered specifically, special needle required. 



 



Iron Sucrose 
(VENOFER) 



 
X X  



 
 



 
  



 



X 



 
 



 



Maximum IV dose 100mg, 50mg/minute for IV push 
in dialysis. 



Infusion max 300mg over 2 hours. 



 



 
Ketorolac 



(TORADOL) 



 



X X  
 



X 
 
 



 
X 



 
 



 
 



Short-term acute pain.  Not to exceed 2 days except 
for palliative patients 



 



Ketamine 



 



X X  X X    



Less than 10mg  RN can give 



Airway support readily available with proper staffing. 



Greater than 10mg RN with ventilator support 



 
Labetalol 



(TRANDATE) 



 



X X  
 
 



 
 



 
 



 
X 



 
 



Continuous cardiac and blood pressure monitoring 



Patient to be in supine position. 



Co-administration of IV diazepam or verapamil 
contraindicated. 



Lidocaine 



(XYLOCARD) X 



 



 



 



X 



 



 



  



X 



 
 



 



X  X 



 
 



 



Cardiac and blood pressure monitoring continuous. 



Physician to remain with patient 15 minutes after 
bolus dose. 



SC – pain management only 



IM – only as diluent 



 



Lorazepam 



(ATIVAN) 
X X  X  



 
 
 
 
 
 



X 
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



Magnesium Sulphate X 



X
 w



it
h
 M



D
 



  



X
  
if
 n



o
 I
V



 



 X 



 



Respirator support, cardiac monitory for IV push.  



See OB guidelines for parenteral use of magnesium 
sulphate in eclampsia.  Maximum concentration 
100mg/mL, rate should not exceed 150 mg/minute.  
Severe magnesium deficiency 5g/L D5W or NS given 
over 3 hours. 



Dilute 1 – 2 gm in 10 mL D5W or NS 



 
Mannitol 20% 



   
 
 



 
 



 
 X 



 



Check for clarity, as solution will crystallize at cool 
temperatures.   



An administration set with a filter should be used for 
infusions of solutions containing 20% or more of 
Mannitol.  



Meropenem 



 



X 



 



 



 



X 



 



 



   



 



 
 



X 



 



 



20mL SWFI 



= 50mg/mL 



 



Cross sensitive – with penicillin 



 



Methotrimeprazine 



(NOZINAN) 



 



   



 



X 



 



 



X 



 
 



X 
 



  



 



IM, SC for palliative care 



 



 



Methylene Blue 



 



 



X 



     



 X 



 



 



OR only 



 



 
Methylpred- 



nisolone 
Acetate 



(DEPO-MEDROL)    
 



 



X 



 
 



 
X 



 



 
 



 
 



NOT FOR IV 
Shake well. 
May also be used intra-articular, intrabursal, 
intratendinous, intralesional and intrarectal 



Methylprednisoloneso
dium succinate 



(SOLU-MEDROL) 



X X X 
 
 



 
X 
 



 
 



 



X 



 



 



 
Reconstituted vials should be stored at room temp, 
and use within 48 hours. 



 



 
Metoclopramide 



(MAXERAN, 
REGLAN) 



X X X 
 



X 
 



X 
 
 



 
 



 
 



 
Give slowly over one minute for direct IV. 
Protect from light. 
Can modify absorption of some oral medications 
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



Metoprolol 



X
 f
ir
s
t 
d
o
s
e
 



X     X  



 
Cardiac, blood pressure monitoring required. 
Co-administration with IV diltiazem or IV verapamil 
may cause significant cardiac depression for several 
hours 
Antidote - atropine  
 



 
 



Metronidazole 
(FLAGYL) 



 



   
 
 



 
 



 
 



 
X 
 



 
 
Can infuse over 30 minutes. 
 



 
Midazolam 
(VERSED) 



 



X X  



 



X 



 



 



X 



 
 
 



X 
  



 
Resuscitation equipment should be available, 
especially when patient is elderly. 
SC infusion for palliative patients or SC port 
 



 
 



Morphine Sulphate 



 



 



 



X 



 



X 
 



 
 



X 



 
 



X 



 
 



 
X 



 
 Respiratory support 



Antidote – naloxone 
 



 



Moxifloxacin 



(AVELOX) 



 



     
 
 



 
X 



 



 
 



Premixed, infuse over 1  hour 



 



 



Naloxone 



(NARCAN) 
X X X 



 
X 



 
X 



 
 



 
X 



 
 



For IV infusion, use 2mg Naloxone in 500mL D5W or 
NS and run at 100mL/hr (0.4mg/hour). 
Direct IV - 0.4-2 mg over 1-2 minutes. 



SC/IM – not preferred 



Neostigmine X   X X    
Antidote – atropine 0.6 – 1.2 mg IV 
 
 



 
Nitroglycerin 



 
X 



X
 w



it
h
 M



D
 



 
 
 



 
 



 
 X



 



IC
U



/ 
E



D
 



O
N



L
Y



 



 
 



Blood pressure monitory, cardiac monitory 
IV infusion 
Amps also contain 10mL of 70% ethyl alcohol. 



 



Norepinephrine 
(LEVOPHED) 



     
 



  



 
X 



 



For use only in ICCU and ED. 
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



Ondansetron 



(ZOFRAN) 
X 



X
 (



4
 m



g
 o



r 



le
s
s
 



 X X  X  IV direct restricted to patients less then 65 years of 
age. 



 
Oxytocin 



(SYNTOCINON) 
X X



 



M
D



 



s
u
p
e
rv



is
io



n
 



 
 
 



 
X 



 
 



 
X 



 
 



 
No IV direct with antepartum patient. 
IV direct only 3



rd
 stage labour and delivery. 



May be given  IM 
 



Pamidronate 
 



      
X 
 



  



Pantoprazole 
(PANTO IV) 



X X     X 
10mL 



Sodium 



chloride 0.9% 



 
  



Penicillin G 
Sodium 



 
10,000,000 



i.u./vial 
(CRYSTAPEN) 



   
 
 



 
 X X 



6mL SWFI 



= 



1,000,000u/ 



mL  



 
 



 
Phenobarbital X X  



 
X 



 
 



 
X 



 
 



 
 



 
 



 
Phenylephrine X   X X  X  



Acute hypertension 



Continuous blood pressure monitoring 



Vesicant – antidote - phentolamine 



Phenytoin 



(DILANTIN) 



X 



 



X 



 
 



 



X 



 
 



 
 
 



 
 



 
X 



 



 



 
 



 



 



 



In-line filter for infusion 



For IV Direct:  Cardiac, blood pressure, respiratory 
monitoring 



Rate not to exceed 50mg/min in adults, 25mg/min in 
infants and children. 



 



NORMAL SALINE ONLY 



Infuse immediately after mixing 



Phytonadione 
(VITAMIN K1) X



 (
n
o
t 



p
re



fe
rr



e
d
) 



X
 



(n
o
t 
p
re



fe
rr



e
d
) 



 X X 
 
 



 
X 



 
 



 
Dilute 10mL NS, D5W, D5-NS 
Do not give IV faster than 1mg/min.   
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



Potassium phosphate       X  



 



Potassium chloride       X  



 



Procainamide 
(PRONESTYL) 



X X  
 
 X 



 



 



 



 



 



 



 



X 
 
 



In ICCU, infuse at 20-50 mg/min.  Monitor ECG and 
blood pressure.  There may be a precipitous 
hypotensive response.  Discard solutions in D5W 
after 8 hours. 
Cardiac, blood pressure monitoring 
 



 



 
Prochlorperazine 



(STEMETIL) 
   



 
 



 
 



 
 



X 
 



 
X 



up to 
20 



mg/L 



 
 
 



 



Propofol  



(DIPRIVAN) 
X 



X
 o



n
 v



e
n
t 



    
X 
 



 



R.R.T. may give under medical directive. 
R.N in ICCU and ED may give via IV drip 
Watch for egg allergy 
 
 



Protamine X 



X
 (



m
a
x
 5



0
 



m
g
) 



    X 
 



 



Heparin antidote 



Rocuronium X X
 



(s
u
b
s
e
q
u
e
n
t 



d
o
s
e
s
) 



     



 



 



Sodium Bicarbonate X X  
 
 



 
 



 
 



 
X 



  



Sodium Chloride 3%       X  



 
Infusion only, at a slow calculated rate. 
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INTRAVENOUS (IV) DRUG GUIDELINES 
 



 



 
DRUG 



Generic/Other 



 



 



 



IV DIRECT 



 



 



M
D



 



R
N



 –



E
D



/O
R



/I
C



C
U



 



R
N



/R
P



N
 



   



 



 
SC 



 



 



 
IM 



 



 



 
DEEP 



  IM 



 



 



 IV 



BAG 



 



 



RE-



CONSTITU



TION 



 



 



 
ADDITIONAL INFORMATION 



TDMH SPECIFIC 



 



 



 



Octreotide 
(SANDOSTATIN) 



X   X X   X  



 
Succinylcholine 
(ANECTINE) 



X X
 



(s
u
b
s
e
q
u
e
n
t 



d
o
s
e
s
) 



  X    Respiratory support needed 



 
TenecteplaseTNKa



se 
 



 
 



X 



 
 



X 



       



Incompatible with dextrose 



Thiamine (Vitamin 
B1) 



X X   X 
 
 



 



X 



 



  



Tobramycin 
(NEBCIN) 



   
 
 X 



 
 X 



 



  



Tuberculin IC 
Purified 
Protein 



Derivative 
 



(PPD) 5TU 



   



 
 



 
 



 
 



 
 



 
 



 
Test size for positive reaction is 10 mm. 
Intradermal 
 



 
Vancomycin 



(VANCOCIN ) 
 



   
 
 



 
 



 
 X 



20mL SWFI 



= 50mg/mL 



 



 
Dialysis – give post dialysis 
Give over at least 60 min. to avoid toxicity. 
 



 
Vasopressin 



 



 
X 



 
X 



 
 



X 
 



X 
   



 
Direct only in setting of cardiac arrest 
Physician to be present at initiation of IV therapy 



 
Verapamil 
(ISOPTIN) 
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IV infusion requires continuous ECG monitoring.   
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DRUGS THAT CAN ONLY BE ADMINISTERED DIRECT BY A PHYSICIAN 



 



 
 Adenosine  ADENOCARD I.V 
 
 Neostigmine  PROSTIGMIN I.V. 
  
 Remifentanil ULTIVA I.V. 



  
 Rocuronium  ZEMURON  I.V. 
     
 Succinylcholine  ANECTINE, QUELICIN I.V. 
 
  
 



 
 
 
 
 
 
 



 
 
 
 



 



 



 



 



 



 



 



 










image9.emf

Thunder Bay  Regional Health Sciences Centre.docx




Thunder Bay Regional Health Sciences Centre.docx

[bookmark: _GoBack]I am in the process of rewriting our IV medication policy but in a nutshell I can tell you that RPNs at our facility can give IV Ancef direct  as the med comes pre-mixed from pharmacy. All other meds must be given above the drip chamber They cannot administer any IV infusion that requires titration.


They cannot administer the IV form of any of these High Alert medications:


DEFINITIONS
High-alert medication: drugs that bear a heightened risk of causing significant patient harm when they are used in error.
i) The following categories of Medications are considered High-Alert:
 Adrenergic agonists IV (i.e. Epinephrine, phenylephrine, norepinephrine)
 Adrenergic antagonists IV (i.e. propranolol, metoprolol, labetalol)
 Anesthetic Agents IV and inhaled (i.e. propofol, ketamine)
 Antiarrhythmics, IV (i.e. lidocaine, amiodarone)
 Antithrombotic agents
 Chemotherapeutic agents, IV and oral
 Dextrose 20% or greater IV
 Dialysis solutions
 Epidural or Intrathecal Medications
 Oral Hypoglycemics
 Inotropic medications IV (digoxin, milrinone, dobutamine)
 Insulin IV and subcutaneous
 Liposomal forms of drug(s) i.e. liposomal amphotericin B
 Moderate sedation agents IV (i.e. midazolam)
 Moderate sedation agents Oral for children (i.e. chloral hydrate)
 Narcotics IV, oral, transdermal
 Neuromuscular blocking agents (i.e. succinylcholine, rocuronium, veruronium)
 Parenteral Nutrition
 Sterile Water for Injection, inhalation and irrigation in containers of greater than 100mL
No.05-24
Policy Title: High Alert Medication(s) Management
Policy Number: 05-24
 Sodium chloride for Injection hypertonic (i.e. greater than 0.9%)
ii) The following specific medications are considered High-alert
 Magnesium sulfate
 Methotrexate oral for non-oncologic use
 Oxytocin IV
 Nitroprusside
 Potassium chloride for Injection Concentrate
 Promethazine IV
 Vasopressin IV







image1.emf

IV Push Learning  Package.docx




IV Push Learning Package.docx







12








[image: C:\My Documents\Stuff\Logos\L&A Logo 07 09.jpg]














LENNOX & ADDINGTON COUNTY GENERAL HOSPITAL








MEDICATION ADMINISTRATION BELOW THE DRIP CHAMBER


Learning guide for Registered Nurses and Registered Practical Nurses





Self-Learning Guide








								


							Original Issue: November, 2017





TABLE OF CONTENTS





												Page





1.0	Introduction		……..…………………………………………………………………………3





2.0	Competency		………………………………………………………………………………..3


2.1	Authorization Process		………………………………………………………………………..3


2.2	Expected Competencies of the Learner	…………………………………………………3





3.0	Administration of Medication Below the Drip Chamber Procedure	…..4		


3.1	Intravenous Selection and Other Considerations	………………………………………4


	3.2	Compatibility	…………………………………………………………………………………………………4


	3.3	Administration Guidelines	………………………………………………………………………….5


	3.4	Adherence to the 8 Rights of Medication Administration	……………………………6


	3.5	Administration of Compatible Medication	…………………………………………………..6


	3.6	Administration of Incompatible Medication	…………………………………………………..6


4.0	Administration of Medication Below the Drip Chamber Competency Test.7


	…………………………………………………………………………………………………………………………………….8


5.0	Clinical Demonstration Scenarios	…………………………………………………….9


6.0	Competency Statement	……………………………………………………………………….10


7.0	References	……………………………………………………………………………………………11








1.0   INTRODUCTION									


	


There are three methods of administration for intravenous medications:





· Direct:


With direct administration the medication is administered below the drip chamber, manually by syringe, either directly into the line or through an injection port over usually less than 10 minutes.





· Chamber:


The medication is administered above the drip chamber via minibag or Buretrol usually over 10-60 minutes.





· Infusion:


The medication is administered above the drip chamber over at least 60 minutes.


[image: ]


(From Perry, A.G., Potter, P.A., Ostendorf, W.R. [2014]. Clinical nursing skills & techniques [8th ed.]. St. Louis: Mosby.)





To avoid the potential complications of the administration of medications by the direct intravenous method, additional education and training is required.  The administration of any intravenous medication below the drip chamber, manually by syringe over usually less than 10 minutes, is an Added Nursing Skill for Registered Nurses (RN) and Registered Practical Nurses (RPN) and requires authorization to perform.





2.0   COMPETENCY





2.1	Authorization Process


	To become authorized to administer medications below the drip chamber, the RN/RPN will:


· Review the learning guide related to administration of medications below the drip chamber.


· Complete the attached written test with a passing grade of 80%.


· Perform two clinical demonstrations supervised by the Clinical Manager or delegate.


· Cosign with Clinical Manager or delegate the Competency Statement.





2.2	Expected Competencies for the Learner


Upon completion of the authorization process the RN/RPN will be able to:





· Competently administer appropriate intravenous medications below the drip chamber. 





3.0   PROCEDURAL STEPS IN THE ADMINISTRATION OF MEDICATION BELOW THE DRIP CHAMBER





3.1   Intravenous selection and Additional Considerations  





· Location and type of intravenous line





· Peripheral lines may be prone to increased incidence of tissue damage. There may be more likelihood of decreased circulation in the vasoconstricted patient and therefore reduced distribution of the medication. 





· Central lines allow increased blood circulation. This allows for higher concentrations of the drug to be delivered.  There will thus be a shorter reaction time for both therapeutic and adverse effects.





· Check the Intravenous catheter site for patency noting any signs of infiltration.








3.2   Compatibility


· Determine the compatibility of the medication with the IV solution or other IV medications infusing. 





[image: ]						


			· Double click on the icon to connect to the intranet


· Hover over the heading Departments


· Double click on pharmacy


· Click on the King Guide to Parenteral Admixtures


· Enter the drug and then enter the solution.  A table will appear informing you of the compatibility


· Alternatively you can review the compatibility of the medication and solution using the table posted in the med room














3.3   Administration Guidelines





· Drugs that can be administered below the drip chamber are listed in the following drug reference materials endorsed by Lennox & Addington County General Hospital (LACGH).  Nurses are expected to be familiar with the properties of the drug to be administered by the intravenous route and to comply with administration guidelines.





· Ottawa Parenteral Manual: This manual is available on every computer desk top via the icon below:


· Double click on the icon to open the manual.  


· CTRL and F will open the search box


· Type in the name of the drug to search








[image: ]

















· The administration guidelines of all drugs should always be referred to in order to determine if there are additional support and monitoring requirements.  Some of the additional support and monitoring requirements are listed below.   


Blood Pressure Monitoring


Cardiac Monitoring


Respiratory Support


Ventilator Support





IF YOU ARE UNABLE TO MEET THE SUPPORT AND MONITORING REQUIREMENTS OUTLINED IN THE MANUAL YOU CAN NOT ADMINISTER THE IV MEDICATION 





    


3.4   Adherence to the 8 rights of medication administration





· Right Patient


· Right Medication


· Right Route


· Right Dose


· Right Time


· Right Documentation


· Right Indication


· Right Response





3.5   Administration of Compatible Medications


To administer compatible medications:


1. Pinch the IV line just above the closest port to the patient.


2. Insert the syringe with the medication and administer the medication according to dosage and administration guidelines found in the Ottawa Parenteral Manual. 


3. Resume the IV infusion as prescribed or flush saline lock as per policy. Document in EMAR.


4. Document all associated assessments related to efficacy and or adverse effects of medication administration.








3.6   Administration of Incompatible Medications


	To administer incompatible medications:


1. Determine that the IV is patent.


2. Pinch/Clamp the IV line just above the closest port to the patient, therefore preventing backflow during direct IV push administration.


3. Insert a 10ml syringe of compatible flush solution and flush the tubing with 10ml of flush, form the port to the patient. 


4. Insert the syringe with medication and administer the medication according to dosage and administration guidelines found in the Ottawa Parenteral Manual.


5. Insert a 10ml syringe of compatible flush solution and flush the tubing with 10ml of solution from the port to the patient at a rate equal to the recommended rate of administration of the drug.


6. Resume the IV infusion as prescribed or flush the saline lock as per policy.  Document in EMAR


7. Document all associated assessments related to efficacy and or adverse effects of medication administration.












































4.0   ADMINISTRATION OF MEDICATIONS BELOW THE DRIP CHAMBER COMPETENCY TEST





Name: _______________________					Date: ___________________





Please read the questions carefully and circle the most appropriate answer.


1. Which of the following should be considered when selecting an IV line for direct medication administration?





a.   solution currently infusing in the line


b.   peripheral versus central line


c.   maximum concentration and rate of administration


d.   all of the above





2. What are the disadvantages of a peripheral line versus a central line when it comes to direct IV medication administration?





a.  shorter time for therapeutic effect 


b.  faster time for adverse effects 


c.  increased incidence of tissue damage 


[bookmark: _GoBack]d.  both a & b


 





3. Prior to administering a direct IV medication, the nurse must always ensure which of the following?





a.   catheter site shows no sign of infiltration


b.   IV line is patent and IV fluid is infusing well


c.   dosage and rate of administration are correct


d.   all of the above























4. Which is the correct number sequence for the steps involved in direct IV administration of a compatible medication?





1.  Administer medication according to dosage and rate guidelines


2.  Pinch the IV line above the closest port to the patient, swab port with alcohol swab and insert syringe with medication


3.  Observe the patient for therapeutic or adverse reactions and complete the documentation.


4.  Remove the syringe, recheck IV infusion rate


5.  Check for infiltration and patency, ensuring an adequate infusion rate. 





a.   5,2,3,1,4


b.   2,5,3,1,4


c.   2,1,4,3,5


d.   5,2,1,4,3





5. When administering a direct IV medication into an IV line with an incompatible solution the nurse should?





1.  Flush the line with 10ml of compatible IV solution prior to administration of the drug


2.  Administer the medication according to the dosage and rate guidelines 


3.  Alternate pinching of the IV line and pushing of the medication with releasing of the IV line and infusing the IV solution


4.  Flush the IV line with 10ml of a compatible IV solution after administration of the drug at the same rate that the drug was administered. 





a.   1 & 4


b.   1, 2 & 4


c.   1 & 2


d.   all of the above


























5.0  	CLINICAL DEMONSTRATION SCENARIOS





1.  Administer 40 mg of furosemide IV.  IV solution infusing is 0.9 % Normal Saline at 100 ml/hr.





2.  Administer 50 mg of dimenhydrinate IV.  IV solution infusing in 0.9% Normal Saline with 20mEq of Potassium Chloride at 125ml/hr.

































































6.0	COMPETENCY STATEMENT





	Registered Nurse and Registered Practical Nurse Self – Appraisal of Competency Statement: 





I have the knowledge, skill and judgment to perform medication administration below the drip chamber.








Name:		_____________________________________________________


(Printed)





Signature:	_____________________________________________________


(Include Professional Designation)





Date:	_______/________/_______


	Year	      Month        Day








Please return the completed self-appraisal of competency statement to your Clinical Manager or delegate.





I have received the completed self-appraisal of competency statement.





Manager/Delegate Signature:  _________________________________________





Distribution:								Original:  Manager/Delegate


									Copy:  Authorized Staff


7.0    REFERENCES





	Bedard, M., Gregoire, N., & Massicotte, A. (Eds.). (2017).Parenteral Drug Therapy Manual 38th ed. Ottawa ON:  The Ottawa Hospital. Retrieved from http://snap-01.lacgh.com/intranet/department/pharmacy/2017_Parenteral_Manual.pdf


King Guide to Parenteral Admixtures Copyright® 2016 - King Guide Publications, Inc


Perry, A.G., Potter, P.A., Ostendorf, W.R. [2014]. Clinical nursing skills & techniques [8th ed.]. St. Louis: Mosby.
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Boxd Method

Advantages and Disadvantages of the Intravenous Push

Advantages

« The onset of medication effects is rapid,
which is useful in patients experiencing
critical or emergent health problems.

« Medications can be prepared quickly and
given over a shorter time than by IV
piggyback.

« Doses of short-acting medications can be
titrated based on a patient’s needs and
responses to the drug therapy. This is
important for infants, children, and older
patients.

« This method provides a more accurate
dose of medication because no
medication is left in the IV tubing.

Disadvantages

« Not all medications can be delivered IV push.

« The risk of infusion reactions is higher;
some are mild to severe because the
medication action peaks quickly.

« When giving medication quickly (e.g., less than
1 minute), the nurse has little opportunity to
stop the injection if an adverse reaction occurs.

« The risks of infiltration and phlebitis are
increased, especially if a highly concentrated
medication, a small peripheral vein, or a short
venous access device is used.

 Hypersensitivity reaction can cause an

immediate or delayed systemic reaction to a
medication, requiring supportive measures.











image2.emf

Medication - Direct  Intravenous (IV) Medication Administration for Nurses (RNs and RPNs) final.docx




Medication - Direct Intravenous (IV) Medication Administration for Nurses (RNs and RPNs) final.docx










						Huron Perth Healthcare Alliance





			1. Clinical Policies and Procedures


			Original Issue Date:  March XX 2018 


			





			Medication - Direct Intravenous (IV) Medication Administration for Nurses (RNs and RPNs)


			Review/Effective Date: March XX 2018


			





			Approved By: VP, 


People & Chief Quality Executive


			Next Review Date: March XX 2020 


			














			[image: https://intranet.hpha.ca/myalliance/imgs/spacer.gif]





			This is a CONTROLLED document for internal use only.
Any documents appearing in paper form are not controlled and should be checked against the document (titled as above) on the file server prior to use. 





			


			Scope: 


This policy applies to Registered Nurses who have received appropriate theoretical preparation and who have met the competency requirements listed in this policy to prepare, administer and monitor the delivery of medications by the intravenous (IV) direct injection route.


This policy also applies to Registered Practical Nurses (RPNs) on clinical units which have formally participated in the Nurse Champion Program for IV direct medication administration, who have received appropriate theoretical preparation and who have met the competency requirements listed in this policy to prepare, administer and monitor the delivery of medications by the intravenous (IV) direct injection route.


			Policy:


Administration of medication via the IV direct route is a skill that nurses have the authority to perform, provided the nurse has the appropriate training, knowledge, skill and judgement as per the Regulated Health Professionals Act 1991. Please refer to the College of Nurses of Ontario standard – “Decisions about Procedures and Authority” http://www.cno.org/globalassets/docs/prac/41071_decisions.pdf


Nurses must have the knowledge, skill and ability to identify any risks and precautions, manage any adverse reactions and provide ongoing assessment and monitoring of the patient prior to, during and post IV direct medication administration.


Nurses employed at HPHA will have been considered to have received the appropriate training after the associated educational requirements have been met.


			





			Purpose:


This policy, in addition to the Elsevier skill module Medication Administration-IV Direct, (HYPERLINK) describe steps involved with the preparation, initiation and monitoring of the delivery of medications IV direct.





This policy acts as a guideline for Nurses (RNs and RPNs) to safely apply best practice in the provision of high quality care for the patient requiring medication administration by the IV direct route. 





This policy also outlines the competency requirements for both RN’s and RPN’s as it relates to the preparation, administration and monitoring of patients receiving intravenous medications by the IV direct route.  


It is expected that nursing staff shall adhere to the principles outlined in this policy as well as the associated Elsevier Module: Medication Administration IV Direct.

















Definitions:


IV direct: refers to the manual administration of a relatively small volume of a concentrated solution or medication directly into the venous system via a peripheral or central venous access device (CVAD). 


Nurses: in this document the word “nurse(s)” will be used for references to Registered Nurses (RNs) and Registered Practical Nurses (RPNs).


IV: within a vein; indicates the abbreviation for “intravenous”.


Indications:


The IV direct route may be utilized :


· When an immediate drug effect is needed; 


· When identified as being appropriate for the patient’s condition;


· When identified as being an appropriate route to administer the ordered medication by the Ottawa Parenteral Drug Manual, Lexicomp or other HPHA approved pharmacy resources. 


Additional Requirements:


Nurses must check the medication monograph in the Ottawa Parenteral Drug Therapy Manual, Lexicomp or other HPHA-approved pharmacy resource prior to IV direct medication administration. Rate of administration, appropriate preparation, compatibility of solutions and potential adverse effects must be reviewed.


Nurses must document medication administration as per documentation standards. 


A medication must not be given IV direct in clinical areas where monitoring requirements as outlined by the Ottawa Manual, Lexicomp or other HPHA approved pharmacy resource or as ordered by the Most Responsible Physician cannot be achieved.





RPN Practice Context:


IV direct administration is associated with a higher degree of risk and negative patient outcomes. Patients requiring IV direct medications also present a higher degree of unpredictability. There are certain patient instances that prevent the RPN from administering IV direct medication(s).  These include but are not limited to: 


· patients with complex needs


· patients with unknown and/or unestablished  plans of care 


· patients with frequently changing conditions and/or unpredictable outcomes.


Situations which prevent an RPN from administering medications IV direct:


			Patient Situation


			Rationale





			Any medication that could immediately


(within 5-10 minutes) significantly impact the hemodynamic stability of the client.


			Requires advanced nursing assessment skills and decision making.





			Any medication appearing on the HPHA List of High-Alert Medications to be given via the IV direct route as per the medication monograph in the Ottawa Parenteral Drug Therapy Manual/Lexicomp or other HPHA approved pharmacy resource.





https://intranet.hpha.ca/myalliance/doc.aspx?id=4212 








			Monitoring of these patients require advanced nursing skill and decision making. 











High alert medications are drugs that bear a heightened risk of causing significant patient harm (HPHA List of High Alert Medications, 2014). 








			A medication that requires the interpretation of additional assessment parameters outside of normal vital sign monitoring before, during or after administration (for example: hemodynamic monitoring, cardiac rhythm or fetal monitoring, etc).


			Interpretation of this data requires advanced decision making and assessment. If additional monitoring is required this implies that the patient condition is by nature uncertain and/or unpredictable.








Competency Requirements:


All Nurses having had the appropriate theoretical preparation and understanding of the underlying condition for which IV medication administration is deemed appropriate upon order by a physician and having demonstrated the appropriate knowledge, skills and judgement may administer medications via the IV direct route. 


All Nurses shall:


· Review the HPHA Policy and Procedure: Medication - Direct Intravenous (IV) Medication Administration for Nurses (RNs and RPNs) 


· Review the CNO Practice Standard: Medication http://www.cno.org/globalassets/docs/prac/41007_medication.pdf 


· Complete the Elsevier Module: Medication Administration-IV Direct 


· Achieve a passing grade of 100% on the Elsevier Medication Administration-IV Direct module test and print the certificate for their own record of learning. 


Procedure:


[bookmark: _GoBack]See Elsevier Module: Medication Administration-IV Direct for complete step-by-step procedure on IV direct medication administration.


(HYPERLINK)


Related Resources:


· eTRAIN Module: IV Therapy: Initiation (HYPERLINK)


· eTRAIN Module: IV Therapy: Discontinuation (HYPERLINK)


· College of Nurses of Ontario standard – “Decisions about Procedures and Authority” http://www.cno.org/globalassets/docs/prac/41071_decisions.pdf 


· HPHA List of High-Alert Medications: https://intranet.hpha.ca/myalliance/doc.aspx?id=4212
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Introduction 


It is estimated that 80% of hospitalized patients will receive a form of intravenous therapy throughout 


their hospital stay.  Peripheral Vascular Access Devices (PVADs), commonly referred to as Peripheral IV’s 


(PIVs) are the most common Vascular Access Device used in hospital.   


PVAD’s are peripheral catheters inserted into an extremity (most commonly the upper extremity) with a 


catheter length of 7.5cm or less.  Midline catheters are also considered peripheral catheters; however 


these are not inserted or commonly used at MAHC.  Health care professionals are responsible to 


perform initial and ongoing assessments to determine the infusion needs of the patient and to ensure 


appropriate access is initiated, maintained and discontinued when necessary. 


Objectives  


Objectives 


This package is designed to assist healthcare professionals to initiate and care for a patient with a PVAD.  


Nurses “are responsible to ensure that they have the knowledge, skill and judgment necessary to 


provide safe and effective infusion therapy” (RNAO, 2008).    Upon completion of this package, learners 


will: 


 Understand the indications and contraindications for intravenous therapy 


 Demonstrate the ability to select an appropriate site and catheter for PVAD insertion 


 Demonstrate the appropriate patient preparation for PVAD insertion, including patient 


teaching 


 Demonstrate the procedure for insertion of a Nexiva Closed IV Catheter System 


 Demonstrate a comprehensive site assessment of a PVAD 


 Demonstrate appropriate locking and flushing technique of a PVAD 


 Possess the knowledge of the required criteria to complete documentation of the 


insertion, assessment and maintenance of a PVAD 


 Recognize signs and symptoms of complications associated with PVAD therapy, as well 


as interventions to initiate in these circumstances 


 Explain the indications and risks associated with IV direct administration 


 Demonstrate safe IV direct administration skills 
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Certification Program 


At MAHC, all Registered Nurses (RNs) and Registered Practical Nurses (RPNs) are to initiate PVADs  in 
upper extremities for prescribed therapies in the adult population; excluding in the lower extremities 
(eg legs, feet). RNs in specialty areas (eg ED, ICU, Surgical Services, FCC) may start PVADs for the 
pediatric population if they have the knowledge, skill, judgement, and critical thinking abilities related to 
pediatric PVAD therapy. 
 
Nurses must attend an in person learning session reviewing indications and insertion of PVADs.  This 
session will include an opportunity for insertion practice on a practice arm.  Nurses will complete this 
self-learning package and obtain a minimum grade of 80% on the LMS module:  Peripheral IV: Quiz.  
Following this learning, nurses must have a minimum of 9 successful PVAD insertions under direct 
supervision of a nurse who has successfully completed this process and provide documentation to the 
Clinical Nurse Educator. 
 
Healthcare Providers are encouraged to review this package intermittently and attend in services 


reviewing materials related to PVAD use intermittently.   
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Rationale for PVADs 


PVADs are inserted to provide access to the vascular circulation system.  This may be required when 


patient care needs included: 


 Maintaining or correcting fluid and electrolyte balances 


 Administering medication 


 Administration of blood and blood components 


 Maintain or correct a patients nutritional state 


 Administer anesthetic agents or diagnostic test dyes 


  


A physician order or medical directive is required to initiate PVADs and associated therapies.  For 


infusions, the order must include the  


 Solution type 


 Volume 


 Rate 


 Medication must include dosage and route 


 


Verbal patient consent is also required to insert a PVAD.  The procedure must be explained in terms a 


patient will understand. 


 


 


 


 


 


 


 


 


 


 


 


Emergency Situations  


 


In emergency situations, it is within the RN scope to insert a PVAD and initiate a normal saline 


infusion ONLY when delaying treatment would cause harm to the patient. 


 


“Venipuncture to establish peripheral intravenous access and maintain patency using a solution of 


normal saline (0.9%) when the patient requires medical attention and delaying venipuncture is likely 


to be harmful to the patient” (CNO, 2009). 
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Common IV Solutions 


Isotonic 


 Isotonic solutions have a concentration of dissolved particles equal to that of intracellular fluid.  


When they are administered intravenously, cells will neither swell nor shrink as a result of fluid shifts. 


Hypertonic 


 Hypertonic solutions have a concentration of dissolved particles greater than that of 


intracellular fluid, causing fluid to shift out of the cell and into the extracellular (vascular) space.  The cell 


looses fluid and will shrink.  Monitor patients closely for fluid overload, as fluid is drawn away from the 


cells and into the vascular space. 


Hypotonic 


 Hypotonic solutions have a concentration of dissolved particles less than that of intracellular 


fluid, causing fluid to shift out of the extracellular (vascular) space and into the cell.  The cell will absorb 


fluid and swell.  Monitor patients for vascular collapse, as fluid shift away from the vascular space and 


into the cell. 


 


IV Solution Type Of Solution Common Uses and Considerations 


Normal Saline 0.9% (NS) Isotonic  Fluid resuscitation replace extra 
cellular fluid losses 


 Only fluid to be administered with 
blood products 


 Commonly used to mix iv medication 


 Does not provide free water, calories 
or electrolytes other than chloride 
and sodium 


 Monitor for fluid overload 


Normal Saline 0.45% (Half NS) Hypotonic  Lower concentration of solutes than 
plasma 


 For patients who are hypernatremia 


 Monitor patient closely as too much 
of this solution can cause 
hypotension, intravascular volume 
depletion and cellular edema 


Lactated Ringer’s (LR) Isotonic  Fluid resuscitation to replace extra 
cellular fluid losses 


 Similar in composition to plasma 
except that it has excel chloride, no 
magnesium and no bicarbonate 


 Reduces the amount of chloride, 
decreasing the likelihood of 
hyperchlorinemia 


 Lactate converts to bicarbonate, 
buffering metabolic acidosisproviding 
good liver and kidney perfusion 


 Does not provide free water or 
calories 
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 Monitor patient for signs and 
symptoms of fluid overload 


Dextrose 5% in Water (D5W) Isotonic  Contains no electrolytes 


 If given for a long time, may result in 
low serum electrolytes, water 
intoxication 


 Provides a source of calories 


 Used short term in patients with 
hypernatremia 


 Monitor blood glucose and serum 
electrolytes 


3.3% Dextrose- 0.3% NS (2/3 
& 1/3) 


Isotonic  Maintenance of normal fluid volume 


 Provides water and electrolytes 


 Small amount of kilojoules 


 Distributes evenly to all fluid 
compartments faster than 0.9%NS 
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Catheter and Site Selection 


Selecting the Catheter 


PVADs are sized according to length and gauge.  Gauge of the catheter refers to the outside diameter of 


the catheter.  The larger the gauge, the smaller the size of the catheter lumen. 


Select the shortest catheter with the smallest gauge suitable for the type and duration of infusion.   


Catheter Gauge Size Use this Size Gauge For 


14 Life threatening situations 


16-18 Trauma 
Surgery 
Blood transfusions 
Infusion of large volumes of fluid 


20 Most adult needs (general infusions, intermittent 
infusions, blood transfusion) 
 


22 Most adult needs (general infusions, intermittent 
infusion, blood transfusions) 


24-26 General infusions 
Children, neonates and elderly 
Intermittent infusions 
Slow infusion rates 


 


Selecting the Site 


PVADs are inserted in the veins of the vascular system.  It is important to ensure a vein is cannulated 


and not an artery or damage to a nerve, tendon or ligament.  When palpating possible insertion sites, 


note these differences: 


 


Veins Arteries 


Usually superficial and palpable 
No palpable pulsation 
Soft and ‘bounce back’ 
Dark blood with slow return when cannulated 
Valves present 
Collapse 


Usually deep 
Pulsation palpable 
Tough 
Bright red blood with quick return that pulsates 
No valves 
Do not collapse 
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Vessels of the Upper Extremities: 
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To select a vessel, first consider the reasons for infusion and the patients comfort.  Ask if they are right 


or left handed and avoid their dominant arm if possible.  Consider the purpose for infusion, large 


catheters, large fluid volumes or blood products will require larger vessels.  Many factors will guide the 


selection of a vessel for cannulation: 


Consideration Rationale 


Choose most distal site on vein Allows preservation of future cannulation sites 


Avoid sites below previous infiltration or phlebitis May interfere with flow rate 
May cause vein to rupture 


Avoid areas of skin disease, edema, skin 
breakdown or open wound 


Bacteria may be introduced, edema may cause 
catheter instability 


Avoid thrombosed or bruised areas May interfere with flow rate 
Insertion may be difficult and more painful 


Avoid the arm on the side affected by patients 
with a history of stroke or surgical procedure 
(mastectomy, dialysis access) 


 


Avoid inner aspect of the wrist Painful 
Fragile veins 
Arteries and nerves are close to the surface in this 
area 


Avoid areas of flexion Excessive movement may cause irritation 
Interference with flow rate 
Increased risk of thrombosis 
Not appropriate for long term therapies 


Avoid veins with short straight segments, that 
have prominent valves or bifurcations 


May be unable to thread catheter 
May damage vein 
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Insertion Technique 


Prior to Insertion 


 Review order for PVAD insertion and intravascular therapy 


 Prior to initiation of PVAD determine patient allergies and sensitivities  


 Employ methods to relax a patient: introduce yourself, use a calm confident approach, 


ensure the patient is in a comfortable position 


 Identify the patient as per hospital policy 


 Obtain verbal consent from patient 


 


Patient Teaching 


Prior to initiating a PVAD, all patients should be informed of: 


 Type of device to be inserted 


 Details of therapy 


 How the venipuncture will occur 


 That they  may feel some discomfort such as burning or pinching at initiation, but once 


established, the IV should be painless 


Preparing Materials 


 Perform hand hygiene 


 Gather supplies on a clean, clutter free bedside stand.  You will need the solution to be 
infused, infusion set, IV tubing label, IV catheter, NS flush, chlorexhidine/alchohol prep, 
transparent dressing 


 Ensure patient is in an “IV” gown (one with snaps at the shoulders) 


 Check IV solution/ medication is correct, and is the appropriate colour, clarity, no leaks 
and expiration date 


 Release the seal on the Nexiva IV catheter.  Flush MaxZero needles connecter with 
saline and place in a sterile environment  


 Remove protective sheath over IV tubing port on solution bag 


 Raise the bed to a comfortable height and adjust lighting 


 Place the patient in a  comfortable position with the extremity toward you 


Distend the Vein 


 Apply a tourniquet (never leave on longer than 2 minutes) 


 Open and close fist 


 Lower arm below the heart 


 Apply heat 
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Vein Selection 


 Select veins on dorsal and ventral surfaces of upper extremities 


 Use the most distal site available (avoid being distal to previous puncture sites or 


bruised areas) 


 Avoid areas affected by pain, infection, wounds, CVA, paralysis or mastectomy 


 Ensure vein is appropriate for VAD gauge and required therapy 


 Select site that will not interfere with patient’s ADLs 


 Ensure vein has a resilient, soft, bouncy feeling when pressure is released 


 Once vein is selected, remove tourniquet 


Prepare the site 


 Apply gloves if not already on 


 Avoid shaving (use scissors or clippers if you need to remove hair).  Shaving can cause 


micro cuts and increase the potential for infection 


 Cleanse the area with chlorhexide/alcohol in a “hashtag” motion and friction (vertical 


x15 seconds, horizontal x15 seconds).  Allow a 30second dry time 


 Reapply tourniquet 4-6cm above target site 


 Anchor vein below site by placing thumb over vein and gently stretching the skin against 


the direction of insertion distal to the site 


 Warn the patient of a sharp, quick stick 


Perform Venipuncture 


Nexiva or Nexiva Diffusics (integrated) IV catheter closed system catheter insertion 


 Once catheter is removed from the package ensure: 
o  Vent plug connection is secure 
o In-line clamp is open 
o Flush Max Zero neutral displacement add-on device with sterile 0.9% NaCl pre-


filled syringe. Consider leaving device attached to syringe to maintain sterility. 


 Insert needle with bevel up at a 10-30 degree  slightly distal to the actual venipuncture 


site in the direction of the vein 


 Observe for blood return through flashback indicator indicating the bevel has entered 


the vein 


 Once flashback is seen, lower and advance the entire device just slightly 


 Continue to hold skin taut while stabilizing the needle and advance catheter off the 


needle with the grey tab to thread just the catheter into the vein until the hub is almost 


at the insertion site 


 Stabilize the system.  Using the white finger grips pull back to remove the needle 


 Allow all tubing to fill with blood 


 Remove tourniquet 


 Apply clamp, remove plug at end of tubing and apply MaxZero needleless connector  


 Remove clamp, then flush with a push pause technique 


 ANY PRACTITIONER WHO EXPERIENCES TWO UNSUCCESSFUL ATTEMPTS SHALL SEEK 


ASSISTANCE FROM ANOTHER PRACTITIONER TO INSERT THE PVAD 
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Secure the catheter 


 Place a transparent dressing (Tegaderm) over the catheter hub.  Ensure the insertion 


site is always visible.  The dressing should cover the area where the needle exited the 


device 


 Label dressing with date of PVAD  insertion and your initials 


 Instruct patient how to move or turn without dislodging the device, how to mobilize 


with a pole or stand and to ask for assistance when bathing or changing a gown 


 


 
 


 


Documentation 


 Document the date and time of IV cannulation 


 Type and size of IV cannula inserted 


 Site of venipuncture 


 Number of venipuncture attempts and by whom 


 Type, amount and flow rate of IV solution commenced 


 Patients tolerance to the procedure 
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Complications Associated with Insertion of a PVAD 


 


Complication Possible Cause Nursing Intervention 


Missing the Targeted Vein Inadequate anchoring of vein 
 
 
 
Flattening of the vein by 
excessive traction application 
 
Visual distortion/inappropriate 
positioning during cannulation 
 
 
Inaccurate approach to vein 


Re-anchor the vein and apply 
constant traction until the 
insertion is completed 
 
Lessen amount of traction 
when anchoring the vein 
 
Position yourself to 
accurately visualize and 
access targeted vein 
 
Insert cannula directly on top 
of the vein 


Hematoma at the Insertion 
Site 


Increased angle of catheter to 
skin during insertion 
 
 
Failure to lower the angle after 
entering the vein (causing 
trauma/ puncture to the 
posterior vein wall) 
 
Excessive force/ roughness 
 
 
 
 
 
 
Fragile skin and veins 
 
 
Catheter size too large 


Decrease the angle of 
catheter to skin upon 
approach to vein 
 
Lower the angle of catheter 
to skin after entering the vein 
 
 
 
Gently insert the catheter to 
avoid puncturing the 
posterior wall of the vein and 
gentle separation of cannula 
from needle to avoid trauma 
to the vein 
 
Select vein with good blood 
volume 
 
Select a smaller size catheter 


Flashback is present, but the 
catheter is unable to be 
advanced and / or threaded 
in 


Inappropriate catheter size (too 
large) 
 
Catheter to skin angle is too 
great 
 
 
Sclerosed vein 
 
 
Stylet pulled back during 


Select a smaller size catheter 
 
 
Reposition catheter to a 
lower angle and attempt to 
advance the catheter 
 
Remove the IV catheter and 
apply pressure 
 
Stylet should be held 
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insertion 
 
 
 
 
 
 
 
 
Catheter up against a closed 
valve 


stationary during insertion 
Do not attempt to reinsert/ 
advance as catheter can be 
sheared 
Remove total unit and 
attempt another 
venipuncture with a new 
catheter 
 
Remove the stylet 
If the system fills with blood, 
an experienced practitioner 
may then infuse a small 
amount of fluid to open the 
valve and allow the catheter 
to float into position 
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Care and Management 


Patient Teaching 


Once a PVAD is inserted, patients and family members should be taught to  


 To limit motion at the PVAD site and avoid raising the extremity above the level of the 


heart  (this may slow infusion rates) 


 To keep the area dry and clean 


 To keep the IV pump plugged in as often as possible and avoid touching the buttons/ 


tubing 


 To call a care provider if they have pain, discomfort or swelling at the site or up the vein 


 To call a care provider if they notice any blood or fluid leaking at the IV catheter site, a 


loose dressing or disconnected tubing 


 To call a care provider when the IV pump alarms 


 To call a care provider if the IV bag becomes empty 


Assessment 


During therapy, it is essential to perform frequent assessments of the PVAD, site and infusion to ensure 


no adverse events. 


Daily, assess the response to and effectiveness of prescribed therapy, the integrity of the infusion 


system, signs and symptoms of complications and laboratory values. 


Site Assessment 


PVAD site must be assessed and documented at minimum every shift.  The site must be assessed for 


signs of complications, and documentation must indicate the absence of redness, swelling, blanching, 


pain at the site or along the course of the vein or any rope/chord-like textures to the vein upon 


palpation.  The condition of the dressing must be assessed and documented, as well as the ease of 


flushing. 


Infusion Assessment  


Infusions are to be assessed from bag to site at minimum every four hours while actively infusing to 


deter any adverse reactions.   If a vesicant is continuously running check bag to site every 30 minutes. 


Verify the Infusion: Ensure the correct IV infusion solution and rate are running 


Inspect the Infusion: Inspect the infusion.  Ensure infusion is not cloudy, hazy, discoloured or 


with visible particulate 


Assess the line: Ensure Tubing is clear, free of kinks, no leaking 


Assess the site: See above 


**Continued need for therapy should be reviewed at minimum daily** 
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Tubing and Bag Changes 


All IV tubing must be labelled with the date and time of initiation.  Routinely change tubing to decrease 


the risk of contamination and infection 


 


 All IV starts require a new set of IV tubing 


 Continuous infusions: change tubing every 72 Hours 


Intermittent infusions: change tubing every 24 Hours (ie: secondary medication administration 


sets) 


 Lipid administration tubing sets and filters are changed with each new bag or every 24 hours  


 Propofol infusion sets are changed every 6 to 12 hours 


 Bags of IV solution must be changed every 24 hours 


 


Add-on devices (eg neutral displacement devices- MicroClave Clear, Max Zero) are to be 


changed with every catheter exchange and/or every 7 days, and if the device has evidence of 


have residual blood noted within it. 


 


Do not set-up or use primary or secondary administration sets as “standby” or attached to a 


PVAD catheter which has been ordered as TKVO, as these are not indicated or required and 


are associated with increased risks of contamination and infection 


 


Saline Lock 


 PVAD’s may not always be connected to a continuous infusion.  If not connected to a continuous 


infusion, the system is intermittently kept patent by the turbulent (push-pause technique)  injection of 


10mls Sodium Chloride 0.9% every 8 hours at designated times.  If a saline lock is accessed between 


flushes for medication or fluid delivery, it is important to flush and lock the system adequately when 


reverting back to a saline lock. 


To flush and lock 


 Scrub the needleless connector with chlorhexidine for a minimum of 30 seconds.  Allow a 


dry time of minimum 30 seconds 


 Use 10mls prefilled Sodium Chloride 0.9% syringe to flush the system using a turbulent flush 


technique (push/ pause) 


 Maintain a positive pressure while withdrawing the syringe to avoid blood flashback in the 


catheter which may clot the system. 


**NOTE** At MAHC, the term TKVO (To Keep Vein Open) refers to a saline lock 
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Documentation 


PVAD site assessment and catheter functionality must be documented clearly every shift by 


stating the absence of erythema, edema & induration, and flushes with ease. “IV patent” is 


insufficient documentation. 


 


If an infusion is running, site assessment and a ‘site to bag’ assessment are required every 4 hours. 


 


Intravenous Flow Rate 


 


At MAHC, all inpatients should have any IV fluids administered through an infusion pump and any IV 


medications not given IV direct MUST be infused through an infusion pump.  The pump will control the 


rate of fluid/ drug administration.  Smart library drug selections shall be used at all times to ensure 


patient safety. 


 


Emergency and Surgical Services may hang general IV fluids by gravity.   


 


Calculating Flow rate 


 


 The IV flow rate is usually ordered in milliliters (mL) of fluid per hour.  This order is then 


converted into the nuber of drops of IV fluid per minute to achieve the desired hourly infusion 


rate. 


 To calculate the intravenous flow rate 


o Verify the physician order in mL/hr 


o Veryify the drop conversion factor for the administration set being used (on tubing 


package) 


o Convert the flow rate from ml/h into drops/minute 


 


Total Volume Per Hour x Drop factor 


Infusion Time                       .    


 


Example: 125mL/h X 10 Drops/ Minute         =      1250      =             20.8 OR 21 drops/ minute 


    60 Minutes                                                     60 


 


At the bedside, adjust the roller clamp as necessary to achieve the desired rate.  To confirm the desired 


rate, count the number of drops for ONE FULL MINUTE 


 


If using a rate regulator device instead of roller clamp, you must still verify the correct rate of fluid is 


being delivered by counting the appropriate number of drops/ minute 
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Direct IV/ IV PUSH 


DIRECT IV: The administration of a dose of medication over at least 60 seconds through an established IV 


site directly into the systemic circulation (below the drip chamber). 


IV PUSH: The rapid administration of medication through an established IV site directly into the systemic 


circulation. 


IV direct and IV push may be used to: 


 Deliver a fast acting medication quickly 


 Inject a medication which cannot be diluted 


 Limit fluid intake during medication administration 


 Achieve maximal medication effects 
 


Administration of medication through the port closest to the cannula results in a concentrated dose of 


medication entering directly into the patient’s circulation system.  Dangerous systemic effects can result 


from medication administration- vessels can be irritated by concentrated medications and medication 


complications can occur within seconds.  With direct administration, no time is available to correct 


errors. 


Considerations when giving IV Direct medications 


 All medications given IV must be checked for appropriate administration method using the 


Ottawa Hospital Parenteral Drug Therapy Manual prior to preparation and administration. 


 Do not use prefilled saline syringes to reconstitute or administer solution and/ or medication 


 Do not dilute the solution and/ or medication, unless specifically stated by the manufacturer or 


pharmacist 


 Follow medication with flush solution administered at the same rate as medication.  Once dose 


is fully administered, follow with flushing and locking procedure or resume infusion 


 


When administering medications IV direct/ IV push, the nurse must observe the patient closely for any 


adverse reactions.  Stay with the patient and have them answer questions about how he/she feels.   


 


 


Typical side effects of IV direct medications include: 


 Chills 


 Nausea 


 Localized pain 


 Burning and itching 


 <BP 


 Headache 
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Speed Shock 


When administering medication via IV push, be alert for possible speed shock reaction.  Speed Shock is 


the body’s reaction to the injection of a foreign substance into the circulation.  If the medication is 


injected too rapidly, can can cause toxic reactions (see complications graph).  Manifestations can include 


syncope, shock and/ or cardiac arrest. 


Discontinuing the PVAD 


Discontinue a PVAD when clinically indicated or when venous access is discontinued by physician order. 


 Verify the order to remove the IV catheter 


 Clamp the IV tubing 


 Glove with clean gloves 


 Anchor the PVAD with one hand and remove the dressing with the other hand 


 Place a 2x2 gauze over the insertion site and remove the catheter in a steady pulling motion 


 Apply pressure over the site until bleeding stops 


 Apply adhesive strip to removal site 


 Examine PVAD device to ensure all components are intact 


 Document the time of removal, site condition and amount of IV IV solution infused 
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Complications 


Although PVADs are common in hospital, they must still be recognized as an invasive intervention with 


associated risks and complications.  Proper assessment, management and care will mitigate the severity 


of any potential complications. 


Complication Signs & Symptoms Possible Causes Care Interventions Prevention 


Phlebitis Tenderness at site 
 
Erythema at site 
and along vessel 
 
Induration 
 
Elevated 
temperature 


Poor blood flow 
around device 
 
Friction due to 
cannula moving 
within vessel 
 
Thrombophlebitis 
at cannula tip 
 
Altered solution or 
drug pH 


Remove PVAD 
 
Apply warm 
compress 


Restart using 
larger vein if 
related to altered 
pH, or smaller 
cannula gauge if 
related to poor 
blood flow around 
cannula 
 
Using a filter 
 
Tape device 
securely to 
prevent excess 
cannula 
movement 


Infiltration 
An accumulation 
of fluid in the 
tissues 
(See chart below 
for grading scale) 


Edema at and 
above site, may 
extend along limb 
 
Discomfort, 
burning, pain or 
painless at site 
 
Decreased skin 
temperature 
around site, 
blanching at site 
 
Absence of 
backflow of blood 


PVAD 
dislodgement 
from vessel or 
perforated vessel 
 
Infiltration of 
infusion solution 
and/or medication 
 


Stop infusion 
 
Apply warm 
compress 
 
Elevate limb 
 
Assess for 
circulation 
 
Restart infusion 
above infiltration 
site or in another 
limb 
 
** if medication 
infiltrates watch 
for tissue damage, 
sloughing or 
necrosis.  If a 
vesicant solution is 
administered into 
the tissues this is 
an extravasation 


Assess IV site 
frequently 
(minimum q 1 hr 
when infusing) 
 
Ensure site 
remains visible 
(transparent 
dressing) 
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Catheter 
Dislodgement 


Loose tape and/or 
dressing 
 
Cannula visible 
outside of vessel 
 
Solution 
infiltrating 


Loose tape and/or 
dressing 
 
Tubing snagged in 
bed linens, frame, 
side rails 
 
Removed by 
patient  


Remove cannula if 
infiltration has 
occurred 
 
May retape 
without advancing 
cannula if no 
infiltration 


Tape device 
securely 
 
Assess site 
frequently 


Occlusion Flow rate 
unchanged when 
solution raised 
 
Backflow of blood 
on tubing 
 
Discomfort at site 


Flow interrupted 
 
Saline lock no 
flushed 
 
Line clamped too 
long 


Attempt to flush, 
only until 
resistance met 
 
Replace PVAD 


Maintain flow rate 
 
Flush immediately 
following 
intermittent 
infusions 


Hematoma Tenderness, 
bruising at site 
 
Inability to 
advance or flush 


Vessel punctured 
through during 
insertion 
 
Blood leakage due 
to displacement of 
needle 
 
Inadequate 
pressure when 
cannula removed 


Remove device 
 
Apply pressure to 
site 
 
Warm compress 
 
Assess for 
continued 
bleeding 


Choose a vein to 
accommodate the 
cannula gauge and 
size 
 
Release 
tourniquet once 
insertion of 
cannula is 
successful 


Severed Catheter Leakage from 
cannula 


Cannula sliced due 
to reinsertion of 
needle into 
cannula during 
insertion 
 
Cut by scissors 


If visible, remove 
pieces 
 
If not able to 
visualize, notify 
doctor and 
radiology 
 
Place tourniquet 
above site to 
prevent 
progression of 
pieces through 
blood stream 


Never reinsert the 
needles once 
withdrawn from 
cannula 
 
Never use scissors 
near cannulation 
site 


Venous spasm Pain along vessel 
 
Blanching at site 
 
Sluggish flow 


Severe vessel 
irritation due to 
irritating solutions 
 
Administration of 
cold fluids 


Apply warm 
compress 
 
Decrease flow rate 


Use blood warmer 
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Rapid flow rate 


Thrombosis Pain, erythema, 
edema at site 
 
Sluggish or no flow 
rate 


Injury to 
endothelial cells 
due to too large a 
cannula for vessel 
size 


Remove cannula 
 
Restart on 
opposite limb 
 
Apply warm 
compress 
 
Assess for  related 
infection 


Ensure proper 
technique and 
cannula size 
selected 


Nerve, tendon or 
ligament damage 


Extreme pain 
Paresthesia 
Muscle 
contraction 
Delayted effects: 
paralysis, 
paresthesia, 
contractures/ 
deformity 


Improper 
technique and/or 
site/ device 
selection 
 
Taping too tight 
 
Circumferential 
taping 
 
Improper splinting 


Stop insertion  
 
Reassess for vein 
selection and 
location 


Do not use wrist 
on palmar surface 
 
Never repeatedly 
penetrate tessures 
with device 
 
Avoid excess 
pressure and 
taping around a 
limb 


Vasovagal reaction Sudden collapse of 
vein during 
venipuncture 
 
Sudden pallor, 
diaphoresis, 
faintness/ 
lightheadedness, 
dizziness, nausea 
 
Decreased pulse 
and blood 
pressure 


Anxiety and or 
pain may active 
Cranial Nerve 10 
(vagus) and the 
parasympathetic 
nervous system 


Lower head of bed 
 
Instruct patient to 
take deep breaths 
 
Assess vitals 


Patient teaching 
prior to procedure 
 
Use of topical 
anesthetic if 
required 


Air Embolism Respiratory 
distress 
 
Weak pulse 
 
Unequal breath 
sounds 
 
Increased central 
venous pressure 
or neck vein 
engorgement 


Emptied solution 
bag or air left in 
line during change 
 
Line not primed 
prior to infusion 


Discontinue 
infusion 
 
Maintain patent 
airway 
 
Place patient on 
Left side in 
trendelenberg 
position (allows air 
to enter right 
atrium and 


Prime tubing and 
all added adapters 
 
Use air detection 
device (such as a 
smart IV pump) 
 
Secure all 
connections with 
leur lock devices 
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Decreased blood 
pressure 
 
Decreasing level of 
consciousness 


disperse through 
pulmonary artery) 
 
Notify doctor 


Circulatory 
overload 


Headache 
 
Flushing 
 
Cough 
 
Rapid pulse 
 
Syncope 
 
Dyspnea 
 
Cyanosis 
Neck vein 
distention 
 
Hypertension 
 
Pulmonary edema 


Flow rate too 
rapid 
 
Roller clamp too 
loose on gravity 
tubing 
 
Renal impairment 
 
Miscalculation of 
fluid requirements 


Raise head of bed 
 
Maintain patent 
airway, oxygen 
PRN 
 
Notify doctor 
 
 


Monitor and 
assess need for 
flow rates hourly 
 
Use smaller 
volume IV solution 
bags for those at 
risk 
 
Use IV pump 
 
Keep accurate in 
and out records 


Infection, mild to 
septicemia 


Redness, pain, 
heat and swelling 
at site 
 
Flushed 
 
Fever 
 
Sudden change in 
pulse 
 
Backache 
 
Hypotension 
 
Nausea 
 


Failure to remain 
sterile during 
insertion or 
site/equipment 
care 
 
Severe phlebitis 
 
Inadequate taping 
or dressing 
application 
 
Weakened 
immune system 
 
Prolonged 
indwelling of 
cannula 


Notify doctor 
 
Culture site and 
device 
 
Monitor vitals 


No touch or sterile 
technique for 
insertion 
 
Use transparent 
dressing to 
observe site 
 
Check expiration 
dates on all 
solutions, 
medications and 
tubing 
 
Use aseptic 
technique when 
handling 
equipment and 
solutions 


Speed Shock Flushed face 
 
Headache 
 


Medication / fluid 
administered over 
too short a 
timeframe 


Discontinue Drug 
infusion 
 
Lock primary line 


Monitor patient 
closely when using 
IV Direct 
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Tightness in chest 
 
Dizziness 
 
Hypotension 
 
Irregular pulse 
rate  
 
Syncope  
 
Shock 
 
Cardiac arrest 


 
Notify MD 


Administer drugs 
at prescribed rate 
 
Monitor rate 
frequently if 
gravity flow 
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INTRAVENOUS DRUG LIST Updated Sept2017.pdf


Summary Of Hospital Staff Authorized to give INTRAVENOUS Drugs
**See The Ottawa Hospital Parenteral Drug Therapy Manual for specific details on how to administer each drug**


RPNs may initiate large (1 litre) volume potassium chloride premixed bags 


RPNs may prepare infusions (eg Pantoprazole);  require  independent double check


RPNs may only give IV medications through a peripheral catheter


RN RPN Specialty RN


Abatacept Orencia Chemo


AcetaZOLAMIDE Diamox √


Acetylcysteine Mucomyst ICU/ER


Acyclovir Zovirax √ √


Adenosine Adenocard ICU/ER


Alcohol, Ethyl EthylAlcohol,Ethanol,EtOH ICU/ER


Alpha1 proteinase inhibitor Prolastin-C Chemo


Alteplase     (thrombolytic) Activase, tPA ICU/ER


Alteplase    (for catheter occlusion) Cathflo √


Amikacin Amikin √ √


Aminophylline Theophylline ethylenediamine √


Amiodarone Cordarone ICU/ER


Amphotericin B Fungizone √


Ampicillin Ampicin √ √


Atropine ICU/ER


AzaCITIDine    (Chemo) Vidaza Chemo


Azithromycin Zithromax √ √


Bendamustine Treanda Chemo


Bevacizumab   (Chemo) Avastin Chemo


Bleomycin    (Chemo) Blenoxane Chemo


Boretezomib   (Chemo) Velcade Chemo


Calcium Chloride/Gluconate √ requires telemetry


Carbetocin Duratocin OBS RN


CARBOplatin   (Chemo) Paraplatin-AQ Chemo


Caspofungin Canciadas √


CeFAZolin Ancef √ √


CeFOXitin Mefoxin √


CefTAZidime Fortaz √ √


CefTRIAXone Rocephin √ √


Cefuroxime Zinacef √ √


ChlorproMAZINE Largactil √


Ciprofloxacin Cipro √ √


CISplatin   (Chemo) Platinol Chemo


Clindamycin Dalacin C √ √


Cloxacillin √ √


Co-Trimoxazole Septra,trimethoprim/sulfamethoxazole √ √


Cyclophosphamide Procytox Chemo


Cytarabine Cytosar Chemo


Dantrolene Dantrium OR/ICU/ER


Darbepoetin Aranesp Dialysis


Desmopressin DDAVP √


Dexamethasone Decadron √


Dextrose 50% Glucose √


Diazepam Valium √


Digoxin Lanoxin
maintenance dose 


only, must be on 


telemetry


ICU/ER-loading dose


Digoxin Immune Fab DigiFab ICU/ER


Dihydroergotamine DHE Physician


Diltiazem Cardizem ICU/ER


DimenhyDRINATE Gravol √ √


DiphenhydrAMINE Benadryl √ √


Dipyridamole Persantine ICU/ER


DOBUTamine Dobutrex ICU/ER


DOCEtaxel   (Chemo) Taxotere Chemo


DOPamine Intropin ICU/ER


DOXOrubicin (Chemo) Adriamycin Chemo


Droperidol Inapsine ICU/ER


Edrophonium Tensilon/Enlon ICU/ER


Enalaprilat Vasotec ICU/ER


Enoxaprin Lovenox √  subcutaneous only


EPHEDrine  ICU/ER


EPINEPHrine Adrenaline ICU/ER/OBS


EPIrubicin   (Chemo) Pharmorubicin Chemo


Eptifibatide Integrilin ICU/ER


Ergometrine Ergonovine Maleate Physician


Erythromycin Erythrocin √ √


Erythropoietin Eprex subcutaneous only subcutaneous only Dialysis


Esmolol Brevibloc ICU/ER


Estrogens, Conjugated Premarin √ √


Ethacrynic Acid Sodium Edecrin ICU/ER


Etimidate (Special Access Only) Amidate Physician


Generic Name Trade Name®


All Nurses are to follow the administration instructions in the Ottawa Hospital Parenteral Drug Therapy Manual


 (access through a central catheter, which includes PICC,  is not within the RPN scope of practice at MAHC)


Approved by NAC and Updated October 2017







Summary Of Hospital Staff Authorized to give INTRAVENOUS Drugs
**See The Ottawa Hospital Parenteral Drug Therapy Manual for specific details on how to administer each drug**


RPNs may initiate large (1 litre) volume potassium chloride premixed bags 


RPNs may prepare infusions (eg Pantoprazole);  require  independent double check


RPNs may only give IV medications through a peripheral catheter


RN RPN Specialty RN
Generic Name Trade Name®


All Nurses are to follow the administration instructions in the Ottawa Hospital Parenteral Drug Therapy Manual


 (access through a central catheter, which includes PICC,  is not within the RPN scope of practice at MAHC)


Etoposide   (Chemo) Vepesid, VP-16 Chemo


Fat  Emulsions 20% Intralipid 20% √ via CVAD


FentaNYL √ √ via syringe with pump


Ferric Gluconate Complex Ferrlecit Dialysis


Filgrastim Neupogen Chemo/Dialysis


Fluconazole Diflucan √ √


Fludarabine   (Chemo) Fludara Chemo


Flumazenil Anexate √


Fluorouracil (Chemo) 5-FU, 5-Fluorouracil, Adrucil Chemo


Folic Acid √ √


Fomepizole ICU/ER


Fondaparainux Arixtra √ subcutaneous only


Furosemide Lasix √ maximum dose 100 mg


Ganciclovir  (Cytotoxic-pharmacy to mix) Cytovene √


Gemcitabine   (Chemo) Gemzar Chemo


Gentamicin Garamycin √ √


Glucagon √ ICU/ER


Glycopyrrolate Robinul ICU/ER


Granisetron Kytril √


Haloperidol Haldol √  maximum dose 2 mg


Heparin Hepalean, Unfractionated heparin √ subcutaneous only


Human Prothrombin Complex Octaplex √


HydrALAZINE Apresoline ICU/ER


Hydrocortisone Solu-Cortef √ √


HYDROmorphone Dilaudid √ √ via syinge with pump


Hyoscine Buscopan/Scopolamine √ subcutaneous only


InFLIXimab Remicade Chemo/Infusion Clinic


Insulin (Regular/Toronto) Humulin-R/Novolin GE Toronto subcutaneous only subcutaneous only ICU/ER


Irinotecan Camptosar Chemo


Iron Sucrose Venofer √ √


Isoproterenol Isuprel ICU/ER


Ketamine Ketalar ICU/ER


Ketorolac Toradol √ √


Labetalol Trandate


ICU/ER cardiac 


monitoring, 


continuous bp 


monitoring


Leucovorin Calcium Folinic Acid √


Levofloxacin Levaquin √ √


Lidocaine Xylocaine/Xylocard ICU/ER


LORazepam Ativan √ √


Magnesium Sulphate MgSO4 √ high alert


Mannitol OSMITROL √


Meperidine Demerol √


Meropenem Merrem √ √


Methotrexate   (Chemo) MTX Chemo


MethylPREDISolone SOD SUCC Solu-MEDROL √ √


Metoclopramide Maxeran √ √


Metoprolol Betaloc/Lopresor ICU/ER


MetroNIDAZOLE Flagyl √ √


Midazolam Versed subcutaneous only subcutaneous only ICU/ER/OR


MitoXANtrone    (Chemo) NOVANTRONE Chemo


Morphine √ √ via syringe with pump


Multivitamins MVI √ √


Naloxone Narcan √


Neostigmine Prostigmin Physician


Nitroglycerin ICU/ER


Nitroprusside Nipride ICU/ER


Norepinephrine Levophed ICU/ER


Octreotide Sandostatin √ √


Ondansetron Zofran √ √


Oxaliplatin (Chemo) Eloxatin Chemo


Oxytocin Pitocin/Syntocinon OR/OBS 


PACLitaxel    (Chemo) Taxol Chemo


Pamidronate Aredia √


Pancuronium Pavulon ICU/ER


Pantoprazole Panto IV √ √


Penicillin G (sodium or potassium) √ √


Pentastarch Pentaspan ICU/ER


PHENobarbital Phenobarb ICU/ER


Phentolamine Rogitine ICU/ER


Phenylephrine Neo-Synephrine ICU/ER


Approved by NAC and Updated October 2017







Summary Of Hospital Staff Authorized to give INTRAVENOUS Drugs
**See The Ottawa Hospital Parenteral Drug Therapy Manual for specific details on how to administer each drug**


RPNs may initiate large (1 litre) volume potassium chloride premixed bags 


RPNs may prepare infusions (eg Pantoprazole);  require  independent double check


RPNs may only give IV medications through a peripheral catheter


RN RPN Specialty RN
Generic Name Trade Name®


All Nurses are to follow the administration instructions in the Ottawa Hospital Parenteral Drug Therapy Manual


 (access through a central catheter, which includes PICC,  is not within the RPN scope of practice at MAHC)


Phenytoin Dilantin √ √  maintenance dose only


Phytonadione Vitamin K1 √ √


Piperacillin/Tazobactam Tazocin √ √


Potassium Chloride √ high alert


Procainamide Pronestyl ICU/ER


Prochlorperazine Stemetil √


Promethazine Phenergan √


Propofol Diprivan ICU/ER


Propranolol Inderal ICU/ER


Protamine √


Pyridoxine Vitamin B6 √


Raltitrexed (Chemo) Tomudex Chemo


Ranitidine Zantac √ √


Remifentanil Ultiva ICU/ER


RiTUXimab  (Chemo) Rituxan Chemo


Rocuronium Zemuron ICU/ER


Salbutamol Ventolin ICU/ER/OR


Sodium Bicarbonate √


Sodium Chloride  3% or 5% √ ICU/ER


Sodium Citrate 4% Dialysis


Succinylcholine Anectine Physician


Tenecteplase TNKase ICU/ER


Thiamine Vitamin B1 √ √


Tobramycin Nebcin √ √


Tranexamic Acid Cyklokapron ICU/ER/OR


Trastuzumab Herceptin Chemo


Valproic Acid Epiject √


Vancomycin Vancocin √ √


Vasopressin Pressyn ICU/ER


Verapamil Isoptin ICU/ER


VinBLAStine   (Chemo) Chemo


VinCRIStine   (Chemo) Oncovin Chemo


Vinorelbine  (Chemo) Navelbine Chemo


Zoledronic Acid Aclasta/Zometa √


Approved by NAC and Updated October 2017
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INTRODUCTION



CERTIFICATION IN ADMINISTRATION OF IV PUSH/DIRECT MEDICATIONS



Registered Practical Nurses (RPNs) in designated practice settings will be certified in the administration of IV push/direct medication.  Successful completion of this module will complete the theory portion of the IV push/direct medication certification.  Following the theory component, you will be required to demonstrate the skill to the Clinical Nurse Educator.



CRITERIA FOR CERTIFICATION



1. Review of the Learning Package.

2. Completion of the Review Quiz.

3. Demonstration of the skill.



OBJECTIVES



Upon completion of this learning package you should be able to:



1. Define IV push/direct administration of medication.

2. Identify the steps in safely administering medications by the IV push/direct route.

3. Identify medication information resources.

4. Calculate the proper dosages of medications.

5. Identify complications of IV push/direct route.
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THEORY



DEFINITION



What is an IV push/direct medication?



1. IV Push/direct means the manual administration of a small volume of medication or concentrated solution directly into the venous system.

2. It does NOT refer to a medication placed on a pump or added to an IV bag or placed above the drip chamber.



Why give a medication by the IV push/direct route?



1. Giving a medication IV push/direct means more immediate and predictable therapeutic response.

2. The health care team is able to quickly respond to a patient’s needs.

3. Some medications can either be only absorbed through the IV route or it is the preferred route over IM/PO/SC.



CHECKING



Prior to giving an IV Push/Direct Medication various safety checks are performed:



Know your 8 rights of medication administration (see below):



1. Right patient



Check the name on the order and the patient.

Use two identifiers.

Ask patient to identify himself/herself.

When available, use technology (for example, bar-code system).



2. Right medication



Check the medication label.

Check the order.




3. Right dose



Check the order.

Confirm appropriateness of the dose using a current drug reference.

If necessary, calculate the dose and have another nurse calculate the dose as well.



4. Right route



Again, check the order and appropriateness of the route ordered.

Confirm that the patient can take or receive the medication by the ordered route.



5. Right time



Check the frequency of the ordered medication.

Double-check that you are giving the ordered dose at the correct time.

Confirm when the last dose was given.

Confirm the correct period of time that the medication can safely be administered (pushed) over.



6. Right documentation



Document administration AFTER giving the ordered medication.

Chart the time, route, and any other specific information as necessary.  For example, the site of an injection or any laboratory value or vital sign that needed to be checked before giving the drug.



7. Right reason



Confirm the rationale for the ordered medication.  What is the patient’s history?  Why is he/she taking this medication?

Revisit the reasons for long-term medication use.



8. Right response



Make sure that the drug led to the desired effect.  If an antihypertensive was given, has his/her blood pressure improved?  Does the patient verbalize improvement in depression while on an antidepressant?

Be sure to document your monitoring of the patient and any other nursing interventions that are applicable.






Reference:	Nursing2012 Drug Handbook. (2012). Lippincott Williams & Wilkins: Philadelphia, Pennsylvania.



AS WELL AS:



1. Check the MD’s order to determine the medication, dose, route and frequency of administration.

2. Using available resources (IV Ottawa Manual, CPS, Pharmacy Quick Reference Guide for IV push Medications):



a. Check if the medication ordered can be given IV push/direct.

b. Check if the monitoring required can be done in your area of work (unit).

c. Review information about the medication, including action, purpose, peak onset, duration , normal dose, side effects and dilution.

d. Check the 8 rights (see above)

e. For HIGH alert medications, (see page 8) an independent double check and documentation is required.

f. Check for any incompatibilities of the IV medication you are going to give.

g. Check for any allergies and monitor for any reactions during and after administration.

h. Watch for any IV related complications; ensure venous access is confirmed and patent prior to administering any medication.  Some medications can cause severe tissue damage if the IV medication is inadvertently injected into the surrounding tissues (extravasation).






ADMINISTERING A MEDICATION IV PUSH/DIRECT DECISION TREE

Should the medication be given IV push/direct?

Can the patient be monitored safely?









YES

NO





Chose appropriate method of delivery: Peripheral Saline lock, Central Venous Catheter, IV tubing port.   Prepare medication with correct dilution/concentration.



NO: IV Medication reference manual does not recommend giving by IV Push/Direct route and/ or monitoring cannot be done on the unit.



YES: IV Medication Reference manual confirms that the medication can be given IV push and monitoring can be done.











Check IV reference manual for reconstitution info.eg. dosage, precautions.  Check allergies.





Do Not give the medication IV push.  Choose another route or method of IV administration.  OR contact the MD.

















IV Tubing

-Vigorously scrub IV port closest to the client with alcohol, allow to dry.

If med is compatible with IV solution, connect to the port and administer the med at the correct rate and time

Then flush with 0.9 N/S at the same rate to clear the med from the tubing

If med is incompatible with the IV solution then stop the IV, after cleansing port flush with 10 mL of 0.9 N/S before and after med administration.

Central Venous Catheters

Put on clean gloves

-Vigorously scrub needless adapter for 30 seconds with Chlorhexidine WITH alcohol Swab or stick and allow to dry

-Insert 2-3 mL N/S, gently aspirate back and check for blood return, then flush with 20 mL of 0.9% Na Chloride using turbulent flow technique ( do not completely empty the syringe)

Administer the medication at correct rate and time.

After medication is given disconnect med syringe and then flush lock with 20 mL 0.9% Na Chloride, leave at least 0.5 mL in syringe, while maintaining positive pressure, clamp the extension tubing.  Use Heparin if indicated.

Peripheral Saline Locks

-Vigorously scrub needless adapter with alcohol or Chlorhexidine with alcohol, allow to dry.

-Flush IV with 0.9% Na Chloride to ensure patency

-Attach medication syringe and inject med at the correct rate and time

-After medication is given disconnect med syringe and then flush lock with 0.9% Na Chloride, leave at least 0.5 mL in syringe, while maintaining positive pressure, clamp the extension tubing.




































IV MEDICATION REFERENCE MANUAL CHECK



Practice using the IV Medication Reference Manual with this Patient Scenario:



Margaret Johnson is a 60 year old woman who is a patient on South Pod.  She is post-op recovering from Abdominal Surgery.  The physician has ordered Morphine 2-4 mg IV q4h.



Using the Medication Reference Manual, answer the following questions:



· Is this medication/drug appropriate to give IV push?

· Is this the correct dose?

· Is the order written clearly?

· What monitoring is required?

· What are the desired effects?

· What are some possible adverse effects?



High Alert Medications (needing to be double signed by two (2) nurses prior to administration plus a second signature on the MAR).



· Heparins (unfractionated and low molecular weight)

· Insulin – infusions and SC

· Magnesium Sulphate IV

· Hypertonic Sodium Chloride (3%)

· HP Morphine and HP Hydromorphone when being used for PCA or for epidural narcotic bags



Potential Complications



Complications to watch for in a patient receiving IV Push medications include complications associated with venous access; thrombophlebitis, infection, infiltration and complications associated with medications, extravasation, allergic reactions and speed shock.




Infiltration



Infiltration is the infusion of fluid and/or medication outside the intravascular space, into the surrounding soft tissue, generally caused by poor placement of a needle or angiocath outside of the vessel lumen.  Clinically, you will notice swelling of the soft tissue surrounding the IV and the skin will feel cool, firm, and pale.  Small amounts of IV fluid will have little consequence, but certain medications even in small amounts can be very toxic to the surrounding soft tissue.



Extravasation



Extravasation is the leakage of intravenously (IV) infused potentially damaging medications into the extravascular tissue around the site of infusion.  The leakage can occur through brittle veins in the elderly, through previous venipuncture access, or through direct leakage from wrongly positioned venous access devices.  When the leakage is not of harmful consequence, it is known as infiltration.  Extravasation of medication during intravenous therapy is an adverse event related to therapy that, depending on the medication, amount of exposure, and location, can potentially cause serious injury and permanent harm, such as tissue necrosis.  Milder consequences of extravasation include irritation, characterized by symptoms of pain and inflammation, with the clinical signs of warmth, erythema, or tenderness.



Phlebitis



Phlebitis is defined as the acute inflammation of the internal lining of the vein (Infusion Nursing Standards of Practice, 2000).  Phlebitis is characterised by pain and tenderness along the course of the vein, redness and swelling and warmth can be felt at the insertion site.



There are a number of factors that can contribute to and increase the risk of phlebitis.  These factors include:



· The infusion of drugs or solutions that are acidic or alkaline or have a high osmolarity

· Trauma to the vein during insertion

· Insertion into a vein that is too small

· Using a vascular access device that is too big for the vein

· Extended dwell time of the same IV site

· Type of catheter material used

· Patients history and present condition

· Condition of the veins

· Cannula stabilization

· Skin preparation/infection control

· Frequency of dressing change

Phlebitis can be classified into three categories:



· Mechanical

· Chemical or infusion

· Bacterial



Mechanical phlebitis occurs when the size of the cannula is too big for the selected vein causing unnecessary friction on the internal lining of the vein leading to inflammation.  This type of phlebitis can be avoided by doing a thorough assessment of the patient prior to inserting an IV device and following the rule of selecting the smallest device for the largest vessel.  Correct and adequate stabilization of the cannula can prevent unnecessary movement of the line therefore preventing the friction from occurring.  When manipulation of the cannula is reduced the risk of inflammation is also reduced.  This type of phlebitis is commonly seen with PICC lines.



Chemical phlebitis is most commonly seen with peripheral IV devices when medications or solutions irritate the endothelial lining of the small peripheral vessel wall.  The lower or higher the PH of the medication or solution, the greater the risk of phlebitis occurring.  The same occurs if there is an increase in the tonicity of a medication or solution.  Chemical phlebitis is a rare occurrence in central venous catheters due to the larger size of the vessel and the increased blood volume through these vessels.  Medications which have been incorrectly diluted or mixed result in particulate matter being infused; particulate matter is also another factor which increases the risk of chemical phlebitis.



Bacterial phlebitis is usually a precursor to an infection at the insertion site.  It occurs due to contamination of the IV system allowing bacteria to enter the solution and then the patient.  Contamination can be caused by compromised aseptic technique during mixing of medications or solutions, improper cleaning of connection ports and hubs during connecting of IV equipment and inadequate skin preparation during insertion.



Thrombophlebitis



Thrombophlebitis refers to the formation of a blood clot associated with phlebitis.






Infection



An infection that occurs at the site of an intravenous line, which is used to deliver fluid or medication into a patient’s vein.  The infection can cause swelling, pain and redness at the site of the IV insertion as well as fever.  An infection of a central IV line carries a higher risk of septicemia (blood poisoning) which is a serious condition.



Symptoms of IV Infection



· Inflammation

· Temperature

· Fevers

· Pain

· Pruritus



Allergic Reactions



Allergy symptoms occur when your immune system overreacts to something that is harmless to most people but triggers a reaction in anyone sensitive to it.  This substance is known as an allergen.



If you come in contact with something to which you are allergic, your immune system considers it dangerous and releases a chemical called histamine to counteract it.  The release of histamine can cause a variety of symptoms, including a skin rash, headache, sneezing, runny nose, swelling, nausea and diarrhea.  The most severe reaction, known as anaphylaxis, can be life-threatening which include itching, hives, angioedema, throat swelling, tachycardia, other cardiac arrhythmias, wheezing (tight feeling chest), trouble breathing, shortness of breath, hoarse voice, pale or red face, feeling of impending doom.



Speed Shock



Speed shock is a sudden adverse physiological reaction to IV medications or drugs that are administered too quickly.  Some signs of speed shock are a flushed face, headache, a tight feeling in the chest, irregular pulse, loss of consciousness, light headedness/dizzy and cardiac arrest.








Potential Complications – Practice Questions (check answers on page 15)



1. Prior to administering an IV push medication, you assess the patient’s IV.  The IV cannot be flushed and the patient tells you his IV “hurts.”



a. What might be going on here?

b. What are the causes of thrombophlebitis in an IV?

c. What is one symptom of thrombophlebitis?

d. You cannot flush the IV.  Can you still give the IV push medication through this IV?



2. Your patient has an order for Ancef (Cefazolin).  You check the patient’s chart and ask the patient if he has any allergies.  After finding no evidence that this person would be allergic to the medication, you begin to administer the medication IV Push.  After about 1/3 of the medication has been administered, you notice that the patient’s face is suddenly flushed.



a. What could be the cause?

b. What is a sign or symptom of an allergic reaction?

c. What is the appropriate intervention when an allergic reaction is suspected?



3. You are receiving an admission from ER.  They report on the care the patient received.  The patient experienced Speed Shock after receiving a medication IV push.



a. What is Speed shock?

b. What are the signs and symptoms?

c. How can you prevent this from happening?



4. Prior to administering medications you check the IV for any signs of infection.



a. Signs of infection in an IV include.

b. IV infections can be prevented by.



5. An interstitial IV allows the IV fluid or medication to infiltrate into the tissues instead of into the vein.  Extravasation is when this medication causes damage to the tissues.



a.	What are signs/symptoms of infiltration?

b.	How can you decrease the risk of infiltration and extravasation?




Administering the Medication



After you have done the appropriate checking, you can gather your supplies, calculate the correct dosage and administer the drug.



Supplies required:



· Medication Administration Record (MAR) or MD’s order sheet (take it into the room)

· IV medication

· Syringe and blunt needle (filtered if using an ampule) to withdraw the med

· Alcohol swabs and or Chlorhexidine and alcohol swabs

· Diluents (sterile saline/water)

· 0.9% Sodium Chloride flush syringes

· Medication label



Calculate the Dosage (check answers on page 15)



Note:	In some circumstances the medication dose will need to be calculated by age, height, and weight or body surface area.  Calculate the dosage for these examples.



Example1:



A physician writes an order for administration of an IV push medication for a patient with CHF.  Order is for Lasix (Furosemide) 30 mg IV push stat.  Vial of Lasix contains 4 mL, each mL contains 10 mg of Lasix.  How much of the med would you draw up?  How much diluent would you add?  How fast would you administer the drug?



Example 2:



Diphenhydramine (Benadryl) 12.5 mg IV now is ordered for a patient having an allergic reaction.  The vial of Benadryl contains 1 mL, each 1 mL contains 50 mg of Benadryl.  How much do you draw up into the syringe?  How much diluent do you mix the drug with?  How fast do you administer the drug?



Administering the medication can be done either via Peripheral Saline lock, Central Venous catheter (PICC line) or through a port in the IV administration line.  If using a Central Line see CVAD policy AC.4.10.




Documenting and Reporting



This final step in the IV push process is documentation and reporting.



Chart on the Medication Administration Record (MAR)/MD’s order sheet/ER record.  IV medications should be documented immediately after administration.



Include the time, dosage, route, initials and co-signer (if the medication needs to be double-checked).



Chart patient response to medication.



For pediatric patients, record flush solution on MAR and volume if fluid restricted on daily flow sheet/fluid balance record.



Report to physician if medication is not effective or if the medication causes any adverse effects.






ANSWERS FOR PRACTICE QUESTIONS



Potential Complications



Answers:



1. a.	thrombophlebitis

b. clot formation due to irritation

c. pain along the vein

d. no



2. a.	possible allergic reaction to the medication

b. rash, facial swelling, hives, pruritus

c. discontinue administering the medication and notify the physician 



3. a.	medication given too fast

b. hypotension, headache flushed face, dizzy, light headedness

c. infuse medication and flush at prescribed rate and dilution



4. a.	pain, edema, purulent discharge, fever, redness at the site.

b.	good hand washing prior to care, aseptic technique during insertion, cleanse injection port and allow to dry prior to attaching syringe (alcohol for peripheral IV/Chlorhexidine with alcohol for 30 seconds for Central line), catheter care and removal, changing IV every 72 hours unless contraindicated.



5. a.	pain, burning and swelling around the insertion site; IV infusing poorly

b. check patency of IV prior to administering medications, observe site while administering medications and ask patient to alert you regarding any discomfort.



Administering the Medication – Calculate the dosage



Answers:



Example #1 – 3 mLs should be drawn up.  7 mLs of diluent for 10mL total.  Given over 2-3 minutes.



Example #2 – 0.25 mLs should be drawn up.  5 mLs of diluent used for a total of 5.25 mLs.  Given over 2-3 minutes.






SUMMARY



Now that you have reviewed the steps of IV push/direct medication administration, it is time to test your knowledge.  To complete this module you must take the final review quiz and pass.



REVIEW QUIZ



1. Which method of administering a medication is not considered to be IV Push/Direct?



a. medication is given into a Central Venous Catheter over 3 minutes.

b. medication is given into a peripheral saline lock.

c. medication is given through the secondary port of the IV pump.

d. medication is given through the y-site of the IV tubing.



2. The IV Medication Reference Manual is a resource used to (circle all that apply):



a.	check for therapeutic dose ranges for different ages of the population

b.	check if the drug needs to be diluted before giving

c.	find out information on the recommended monitoring for the drug

d.	find out if the medication is on the Saskatchewan Formulary





3. True or False (circle the correct answer):



T or F – Flush IV line before and after medication administration with 0.9% Sodium Chloride if incompatibilities exist.



T or F – When using a Y-site, the flush following medication administration must be delivered at the same rate as the medication injection.



T or F – Signs of infection in an IV can include pain, edema, purulent discharge, fever.



4. What is Speed shock?



a.	medication is given without enough dilutent

b.	medication is given too fast

c.	medication is given too slow

d.	medication is given with too small a syringe causing pressure or “shock” 

5. How can you prevent speed shock?



a.	Good hand washing prior to accessing IV

b.	Use appropriate size syringe for medication

c.	Infuse medication and flush at prescribed rate and dilution

d.	Assess IV site for infiltration



6. What is extravasation?



a.	patient has pain in his IV site

b.	patient experiences some pain when medication is infused

c.	vesicant or irritant medication was given

d.	leaking of IV fluids or medication into the extravascular tissue



7. What is one way nurses can help decrease the chances of extravasation?



a.	Use aseptic technique during administration

b.	ensure patency and position of IV prior to infusion

c.	Change IV site before administering any IV push drug

d.	Ensure medication and IV solution are compatible



8. It is 0530 hours; you have just received an admission from ER.  Your patient has an order for IV antibiotics for an infected wound.  His IV won’t flush.  What is the appropriate next step?



a. Call pharmacy and see if they can send the oral form of the antibiotic

b.	Leave it for the next shift to deal with

c.	Discontinue the IV, insert a new one, so the antibiotic can be given IV

d.	Try giving the antibiotic through the IV anyway



9. Your order from the MD is:  Lasix 30 mg IV x 1 dose.  The patient has renal failure.  How would you administer the Lasix?



a. Mix in a 50 mL minibag and administer over 15 minutes

b. Mix in a 100 mL minibag and administer over 30 minutes

c. IV push






10. If you are administering the above Lasix dose via IV push method then describe how you would dilute this med?



What would you dilute this med with?











How much fluid?











How much time would you administer this medication over?













REFERENCES



1. Saskatoon Administration of IV Push/Direct Medications package, March 2011.

2. Ottawa Hospital Parenteral Drug Therapy Manual, 2015.
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Appendix A



Quick Reference Guide for IV Push Medications (Adults)

(Certified RPNs only)



		Reconstituted Drug/Medications

		Maximum Dose in Syringe (+)

		Dilution

		Rate of Administration

		Compatible with:



		Cefazolin (Ancef)

		1 g

		with 10 mL with SWFI

		3-5 min

		NS,D5W,RL



		Ceftriaxone (Rocephin)

		1 g

		with 10 mL with NS 

		5 min

		NS, D5W



		Cefuroxime Sodium (Zinacef)

		750 mg

		with 10 mL with NS

		3-5 min

		NS,D5W,RL



		Cloxacillin

		500 mg

		with 10 mL with NS 

		2-4 min

		NS,D5W,RL



		Dimenhydrinate (Gravol)

		50 mg

		dilute each 50 mg with 10 mL NS or D5W

		Over 2 min

		NS,D5W,RL



		Diphenhydramine (Benadryl)

		50 mg

		With 10 mL NS

		max rate 25 mg/min

		NS,D5W,RL



		Furosemide (Lasix)

		80 mg

		dilute every 40 mg in 10 mL NS

		2 min

		NS,D5W,RL



		Ranitidine (Zantac)

		50 mg

		each 50 mg dose to 20 mL with NS or D5W

		5 min

		NS,D5W,RL







Heparin (Hepalean) 100 units/ML            2-5mLs                    undiluted     administer over 30 seconds

***** note**** requires double check by another nurse*****



LARGER DOSES SHOULD BE ADMINISTERED IN A MINIBAG



*References: Product monographs, Up To Date online Drug Database, The Ottawa Manual, 2016

**The following medications can be given IV push undiluted, but it is hospital preference to dilute them, as reflected in the table; ceftriaxone, cloxacillin, diphenhydramine, furosemide.
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Name: ______________________________ Date:___________________________



1. Direct IV push is defined as:





2. Unless otherwise specified, NS is the diluent for medications to be administered below the drip chamber

True		False

3. If the medication is not compatible with the IV solution what procedure must the nurse do pre and post medication administration







4. List 3 methods of delivering medication below the drip chamber:

1

2

3



5. What are some considerations prior to administering an IV direct medication?

1

2

3

4

6. All IV direct medications may be administered in under 1 minute?

a. True		b. false







7. List 3 symptoms of hypersensitivity

1

2

3

8. List 4 nursing interventions for infiltration

1

2

3

4



9. What is speed shock?





10. List 4 safety considerations for pushing IV medications:

1

2

3

4

11. Why would a nurse choose to give a medication by IV push?





12. Prior to administering a medication by IV push a nurse should: (list 3 things)





13. What interventions can a nurse do to reduce pain when administering an IV push medication?





14. What are the additional rights to administering medication via IV push?





15. What equipment do you need to administer IV push medications?
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Medication Administration: IV Below the Drip

Checklist

S: Satisfactory	U: unsatisfactory	NP: not provided

		Skill

		S

		U

		NP

		Comment



		Assessed the patient’s medical and medication history and allergies before medication administration

		

		

		

		



		Assessed for contraindications for the patient prior to medication administration

		

		

		

		



		Reviewed the medication reference information in the Ottawa manual including indication, compatibility, who can administer, timing of administration, dilution, and necessary monitoring

		

		

		

		



		Determined the medications expiration date

		

		

		

		



		Observed medication for particulates, discoloration, or other loss of integrity

		

		

		

		



		Hand hygiene prior to patient contact

		

		

		

		



		Verified the patient using two identifiers

		

		

		

		



		Assessed and confirmed the patients IV access/central line for patency and signs of complications at insertion site prior to administration

		

		

		

		



		Assessed the patients condition prior to initiating medication administration and take vitals when necessary for medication

		

		

		

		



		Verify medication on eMar and scan the medication arm band and medication

		

		

		

		



		Verifies the 8 rights of medication administration

		

		

		

		



		Disinfect vials by cleansing the access port of the medication using friction and a chlorhexidine 2% alcohol 70% swab and let dry completely

		

		

		

		



		Label all syringes of IV push medications unless they are prepared at the bedside and given immediately

		

		

		

		



		Encourage patient to report any symptoms of discomfort at the IV site

		

		

		

		



		Wears gloves for the procedure

		

		

		

		



		Performed vigorous mechanical scrub before each access of the needless connector or port closest to the patient with a chlorhexidine swab and to air dry completely

		

		

		

		



		Connected the syringe to the IV line or SL

		

		

		

		



		If connecting to existing line then pinched the line just above the injection port.

		

		

		

		



		Pulled back gently on the syringe to aspirate blood return to confirm patency 

		

		

		

		



		Used a watch and administered the medication within the amount of time recommended by the Ottawa manual.

		

		

		

		



		After injecting the medication, withdrew the syringe and discarded properly

		

		

		

		



		Discard gloves and performed hand hygiene

		

		

		

		



		If in an existing line then recheck the infusion rate post medication administration

		

		

		

		



		Sign off the medication on the e MAR 

		

		

		

		







Learner:________________________	Signature:



Evaluator:_______________________	Signature:



Date:________________________
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For Adult Patients
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Learning Objectives

Upon completion of this package the Learner will be able to:

·  Identify the principles of IV push medication administration

· Initiate the appropriate nursing intervention before, during and after the administration of a medication by direct IV push method

· Identify the advantages and disadvantages to administering medication by direct IV push method

· Identify the indications and contraindications for administering medication by direct IV push method 

· Describe how to prevent, recognize, and manage complications related to administering mediation by direct IV push method

· Identify and meet documentation standards

Administering a medication by direct Intravenous (IV) push

· Involves the injection of a concentrated dose of a drug directly into the systemic circulation. May be given into an existing IV line through an injection port or through a saline lock.

Accountabilities

· According to the College of Nurses of Ontario (CNO) a nurse meets the standards of the college by having the knowledge, skill and judgment to administer the medication via this route; verify informed consent; assess the appropriateness of the medication for the patient in their particular situation; check for allergies; educate the patient about the medication being administered; and accurately calculate the dosage.

Safety considerations

Administration of IV push medication has dangerous potential systematic effects because:

· A concentrated dose of medication enters directly into the patient’s circulatory system

· Drug actions can occur within seconds

· No time is available to correct errors

· Increased risk of phlebitis, with high concentration of medication or a small peripheral vein is used.

Purpose

A medication is administered by the IV push method to:

· Deliver a fast acting medication quickly in an critical situation

· Reduce volume administration in fluid-restricted patients

· Limit fluid intake during medication administration

· Achieve maximal medication effects

· Use smaller amount of nursing time to prepare an IV push medication (reduction to time spent with IV pumps)

Precautions

· Higher risk of side effects and adverse reactions (temporarily brief “toxicity” may occur which is when the drug reaches toxic levels if it is administered too rapid) as the drug is administered in higher concentrations and at a higher rate.

· No time to recognize or correct errors during administration if given rapidly

· Increased risk of phlebitis, with high concentrations of medication and more pressure is exerted on the vein.  Increased risk when a small peripheral vein is used. 

· Administration medications by direct IV push should be considered with precautions

Prior to administering

Nurse must ensure patient Safety by:

· Applying 8 right of medication administration per CNO practice standard: Medication

· Right patient

· Right medication

· Right reason

· Right dose

· Right frequency

· Right route

· Right site

· Right time

· IV push medications call for additional “rights”

· Right dilutions

· Right speed

· Right monitoring

· Apply principles of aseptic technique

· Perform IV site assessment prior, during and after administration of the medication

· Ensure placement of the IV and functionality.  

· IV should be patent and infusing well before administrating the medication.  

· Assess the IV site for signs of complications i.e. red, painful, or edematous. 

· If any concerns do not administer the medication.













Procedure for Pushing IV Medications

		Preparing the Medication



		· Check the doctor’s orders



		· Review and understand the drug that you are administering according to the Doctors order and Ottawa manual including action, purpose, potential side effects, normal dose range, time of peak onset, rate to administer (rate) medication, and nursing implications.





		· Ensure that the medication is able to be administered under your scope of practice i.e. RPN, RN, or physician (i.e. some medications state that a physician needs to administer first dose.)



		· Review patient’s allergy record



		· Wash hands and gather equipment



		· Prepare the medication according to the Ottawa Manual.



		· Draw up and prescribe dose in syringe for direct IV push administration.



		



		Administering the Medication



		· If using existing IV line to administer medication, determine compatibility of medication with IV fluids and any additives.



		· Draw up compatible flush solution in syringe as needed (for existing lines with incompatible IV fluids, or for SL)



		· Take prepared medication in a syringe to the bedside with the eMAR; ensure to bring the medication vial for scanning.



		· Confirm patient using 2 identifiers and clarify allergies.



		· Inform the patient about the procedure.



		· Assess the insertion site and ensure patency of the device.



		· Scrub the y port or SL cap with alcohol for 15 sections and allow to dry for a min of 15 sec.



		· Attach syringe for flush and flush line or SL if required 



		· Attach syringe containing medication into the lowest port to the patient or SL.



		· If medication is incompatible with the existing solution, stop the IV fluids, and flush line with compatible solution prior to administration



		· If infusion running, pinch off the tubing of the administration set just above the injection port.



		· Administer medication in a timely fashion according to the Ottawa manual considering the nature of the medication, the action and the patient’s condition



		· While administering the medication observe the patient closely for any adverse reaction



		· Ensuring the patient receives the appropriate monitoring while administering the medications and intervening when necessary.



		· After administering the medication, disconnect the syringe



		· flush the tubing with compatible solution by releasing the pinched tubing and allowing the infusion of the IV to resume at a rate similar to the medication



		· If saline lock then flush with a 3cc prefilled syringe of compatible solution at the same rate of the administration of medication.



		· Resume infusion as before if applicable



		



		Post Administration



		· Dispose of syringe in appropriate sharps container



		· Perform hand hygiene



		· Evaluate IV site and device



		· Evaluate patient’s outcomes including effectiveness, benefits, side effects, 



		· Document administration of medications and their outcomes



		· Notify physician of any concerns







Timing of injection

· Use a watch with a second hand

· Avoid the temptation to rush the administration-follow the recommended time for administration.

Nursing interventions to reduce burning sensation and minimize discomfort

· Assess placement of patency of venous assess

· Slow down rate of IV push infusion

· Dilute the medication with more dilution solution (if appropriate)

· Flush well after each dose of medication to ensure no drug remains near the IV site.

Monitoring for Adverse Reactions

· IV drugs have immediate effects

· Listen to your patient’s complaints and assess carefully. 

· Reactions include chills, nausea, localized pain, burning at the site and itching

· Observe for signs of allergic reaction

· If an allergic reaction occurs, stop the drug immediately and notify the physician

· Be alert for possible “speed shock”

Complications

		Type of Complication

		Symptoms

		Intervention



		Hypersensitivity

		Sudden fever

Joint swelling

Rash

Hives

Bronchospasm

wheezing

		Stop medication 

Call the physician immediately for directions

Document findings and actions



		Extravasation

(unintentional administration of a vesicant into surrounding tissue)

		Blistering 

Severe tissue damage

necrosis

		Stop medication

Elevate the extremity

Notify physician but do not remove the IV as there may be an  antidote for the medication

Document findings and actions



		Infiltration

(unintentional administration of a non-vesicant into the surrounding tissue)

		Inflammation

Pain

Blanching

Coolness of skin

		Stop medication or IV solution immediately

Remove IV catheter

Elevate extremity

If within 30 min of onset apply ice

If after 30 min of onset apply warm compress

Notify physician

Document findings and actions

Restart IV (opposite extremity if possible)



		Phlebitis (inflammation of the vein)

		inflammation

		Remove IV catheter and insert a new IV catheter

If within 30 min of onset apply ice

If after 30 min of onset apply warm compress

Document findings and actions

Restart IV (on opposite extremity if possible)



		Infection (local infection)

		Redness

Pain 

Swelling

Drainage

Elevated temperature

Elevated WBC

Diaphoresis

Disorientation

Tachycardia

tachypnea

		Discontinue IV

Document findings and actions

Notify physician if infection appears to have spread beyond the site (e.g. temperature, elevated WBC, tachycardia, etc.)



		speed shock (sudden adverse physiological reaction to IV medications or drugs that are administered too quickly)

		flushed face

headache

a tight feeling in the chest

irregular pulse

loss of consciousness

cardiac arrest.

		Notify physician immediately

Have patent IV for fluids, reversal, emergency equipment and monitoring

Document findings and actions



		Pain at insertion site

		Pain

redness

		Slow down rate of insertion

Dilute medication with more solution if appropriate



		Anaphylactic reaction

		Skin rash

Dyspnea

Facial and peripheral edema

Tongue swelling

Anxiety and restlessness

Vomiting

Chest tightness or pain

Hypotension

Stridor

Tachycardia

Pruritus

urticaria

		Stop medication administration

Call physician immediately
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Disclaimer: the information contained in this document is for educational purposes only. Any 
PRINTED version of this document is only accurate up to the date of printing. Always refer to the 
Policies and Procedures Intranet site for the most current versions of documents in effect.


PROCEDURE Manual:
Clinical


Section: Vascular
Access


Code No.: VA
I017


Old Code No.: IVPRO17,
IV I017


Title: Intravenous Push Medications - Adult Original Effective Date: Aug 01, 1988


Review/Revised Effective Date: Jun
14, 2017


Next Review Date: Jul 01, 2020


Cross
Index: VA
I003


Authoring Committee/Program/Dept:
Vascular Access Approved By: AMC


Purpose:


To administer a medication directly into the systemic circulation following the
administration guidelines for each medication as set out in the Parenteral Manual.


Responsibility:


Physician - some medications require physician only to administer the medication or to
administer the first dose 
Registered Nurse


Equipment:


IV push (existing line):


Medication in vial or ampoule 
Filter needle as needed 
Syringe for medication 
Alcohol wipe 
Watch with second hand or digital readout


IV push (saline lock):


Medication in vial or ampule
Filter needle as required 
Syringe for medication 
2 - 3 mL Pre-filled syringe of 0.9% NaCl 
Alcohol wipe 
Watch with second hand or digital readout


Method:


IV push (existing line):


1. Perform hand hygiene. 
2. Prepare medication from vial or ampoule. 
3. Check patient's identification.
4. Check IV site for signs of phlebitis or infiltration. Restart IV if site phlebetic or infiltrated. 
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5. Select injection port of IV tubing closest to patient and clean with alcohol for minimum 
of 30 seconds. Connect syringe of medication to injection port. 


6. Occlude IV line by pinching tubing just above injection port. Pull back gently on syringe's 
plunger to aspirate for blood return. 


7. Inject medication slowly over time required for each medication. Use a watch to time 
administration. 


8. After injecting medication, release tubing, disconnect syringe and recheck fluid infusion 
rate.


9. Observe the patient closely for adverse reactions during administration and for several
minutes thereafter. Notify physician of any adverse reactions. 


10. Dispose of equipment in appropriate containers. 
11. Document.


IV push (saline lock):


1. Perform hand hygiene. 
2. Prepare medication from vial or ampoule.
3. Check patient's identification and for any allergies. 
4. Check IV site for signs of phlebitis or infiltration. Restart IV if site phlebetic or infiltrated. 
5. Clean lock's injection port with alcohol for minimum of 30 seconds. 
6. Connect pre-filled syringe of 0.9% NaCl to injection cap, open clamp and pull back gently 


on syringe plunger to check for blood return and flush with 3 mL  0.9% NaCl and remove
syringe. 


7. Clean lock's injection port with alcohol for minimum of 30 seconds.
8. Connect syringe of medication to injection cap and inject medication slowly over the time 


required for each medication. Use a watch to time administration.
9. Disconnect syringe, clean injection cap with alcohol for minimum of 30 seconds and


connect a second pre-filled syringe of 0.9% NaCl and flush with 2.5 mL of saline, clamp 
extension during injection of last 0.5 mL of saline to create positive pressure.


10. Observe the patient closely for adverse reactions during administration and for several
minutes thereafter. Notify physician of any adverse reactions. 


11. Dispose of equipment in appropriate containers. 
12. Document.


Special Considerations:


Check physician's order for type of medication, dosage, time and route of administration.
Check Parenteral Manual for information necessary to administer drug safely, including time 
required for administration, if dilution required and type of diluent required.
Determine compatibility and type of additives within IV solution.


References:


Perry, A. & Potter, P. (2014). Clinical Nursing Skills & Techniques, 8th Edition. pg 731-744. 
Missouri: Mosby Inc.
Weinstein S. Plumer's Principles and Practice of Intravenous Therapy, 9th Edition, 2014
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MEDICATIONS APPROVED FOR ADMINISTRATION BY A REGISTERED PRACTICAL NURSE (RPN) 
(ABOVE THE DRIP CHAMBER) 


 
The medications listed below may be administered above the drip chamber by a Registered Practical Nurse (RPN)  
at Royal Victoria Hospital, who has completed the parenteral administration preparation for a patient who is  
deemed stable with a predictable outcome.  These medications may be administered above the drip chamber by  
addition to 50 to 1000 mL of compatible IV solution to a primary IV system, either by adding a minibag containing the  
drug to an arm (Y-site) of primary set, or piggy backing a second IV set into the primary set.   
 
Registered Practical Nurses at RVH are NOT approved to administer parenteral medications “IV push” below the  
drip chamber (BDC) 


Antibiotics Antiemetics Narcotics Other 
Ampicillin dimenhyDRINATE(Gravol®) IV morphine (minibag) Dexamethasone 
Azithromycin Ondansetron (Zofran®) 
ceFAZolin (Ancef®) Prochlorperazine (Stemetil®) 


HYDROmorphone (Dilaudid®)  
(minibag) 


Desmopressin Acetate (DDAVP)  
 - pre procedure 


Cefotaxime (Claforan®) Metoclopramide (Maxeran®)  diphenhydrAMINE (Benadryl®) 
Ceftazadime   Furosemide 
CefTRIAXone   Famotidine (Pepcid®) 
Cefuroxime   Iron Sucrose (Venofer®) 
Ciprofloxacin   Ketorolac 
Clindamycin   methylPREDNISolone 


Cloxacillin   Midazolam SC (restricted to terminally ill 
patients on 3NB only) 


Cotrimoxazole (Septra®)   Multivitamins 
Erythromycin Lactobionate   Heparin Infusion 
Gentamicin   Hydrocortisone 
Levofloxacin   Oxytocin (main IV infusion – post partum) 


Meropenem   Pamidronate 


MetroNIDAZOLE   


Moxifloxacin   


Pantoprazole (Pantoloc®) 
- intermittent dosing only 
Phenytoin (Dilantin®) - maintenance only if 
unable to take oral medications 


Penicillin G   Phytonadione (Vitamin K) 
Piperacillin/Tazobactam   Thiamine 
Vancomycin   Total Parenteral Nutrition (TPN) 







 


 


 
Professional Practice August 29, 2010 
Pharmacy & Therapeutics Committee October  22, 2010 
Medical Advisory Committee November 11, 2010 
Pharmacy & Therapeutics Committee January 20, 2012 
Medical Advisory Committee April 12, 2012 


DIALYSIS ONLY 
ceFAZolin Darbepoetin Alfa (Gravol®)   
Cefotaxime DimenhyDRINATE   
Cefuroxime Epoetin Alfa   
Clindamycin Iron Sucrose (Venofer®)   
Cloxacillin LevOCARNitine (Carnitor®)   
cefTRIAXone    
Gentamicin    
Meropenem    
Tobramycin    
Vancomycin    
    
    






